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ADDITIONAL ITEMS FOIR THE, SHORT INDEX 

The.foUowing, in alphabetical and index order: 

''ureter 603.1~~under "Beedhg" 

"ICE, and not due to in3u-y n6"under "Blister" 


"Cast in eye 384" 

"CVA (cerebrovascular accident) 33; -- III, 330-334"
see ala0 Pgp. 
"Cholesterol, abnormal (high) 788p"
" ( w i t h  teething)" to parenthetic phrases after " W d "  
"chronic 502.1" indented, under "Cold, chest, acute" 
"Congestion, chest 527.2" I 

ttcroup 474 
chronic 5~6" 

"Cystlc fibrosis (pancreas) (lung) 587.2" 

"fibrocystic (pancreas) (lung)587.2" under "llbease" 

''Double jointed: code by site under "CRCH I M P  

"Dry skin 710.1" 

"Fibrosis, cptiC (pancreas) (lung) 587.2" 


"&morrhage: -see Bleeding" 

"Hoarseness, -3 m s  783.5 


3ms+ a" 
"chest, 527.2" under "Infection" 
"and bladder 600.0" "Infection, kidney"
"nemes--~c&u.ri.tis"under "Infection" 

"eyes 388" under "Itching"
"Jungle rot 1%" 

" w i t h  hypertension 443" under "marditis" 

"(lower, E)"t o  parenthetic phrases after "(3[RTB IMP, back" 
"ccilJar bane X79" under '?OR!J!Ji IMP" 
"groin ~ 7 9 "under "mIMP" 
"snd back no''under "OBPTBRSF, IIRch" 
,"Snd shoulder V8"under "OBMI: IMP, neck" 
"end of m?under w~ IMP, spine"
"groin 787." under "PAIN" 
"intestines (any part) 785.5" under "PA1I-P 



Add or 

insert 

on 

Page : The following, in alphabetical and index order: 

161. 	 "rectum 785.5"" under VAIN'' 
"or vocal cord" after " P m S I S ,  3 ms+, hrynx" 
"shoulder X49" under "PARALYSIS, 3 ms+" 
"shoulder a"under "PARALYSIS, PARTIAL, 3 ms+" 

162 	 ~Postaasaldrip 5l7" 

"Precancerous growth, skin, NEC 'j'll" 


-

163 	 "diaper 703.6" under ash" 

"eye3ld.s 388" under "Rash" 


164 nllgper (thigh) 843" under "EXeRAm, STRAUJ, leg"
"If described as "permanent", EDeformit$' 

foJlaring the Note, under "stiffness" 

165 	 " w i t h  co& 470" under "Teething"

"rmduta 536" under "ULCU" 

"tooth 59.2" der *ULC& 
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- . PREFACE -'. : '  
.. 

I. Revision, ~ ~ l y  .L, 1961 


The present revision of the Medical Coding Manual differs l i t t l e ,  
i n  essentials, from the previous issues. No basic code numbers have been 
changed, but the content of various categories has been altered, as 
shown i n  Appendix I and Appendix III. 

The document called "Supplement I", dsted December 1, 1959, 
should now be destroyed since i ts  contents have been incorporated in 
the present revision or.have become invalid. Copies of the revision of 
July 1, 1958, and certain revised pages issued July 1, 1959, may be 
f i l ed  f o r  historical  reference purposes only, but as of July 1, 1961 
they are superseded by the current revision. 

Medical coders are advised t o  read the present revision from be-
ginning t o  end, refreshing their  memories and noting differences be-
tween past and present instructions. Editing responsibilities are 
stressed. Instructions for  coding strokes and their  effects, and fo r  
determining the act ivi ty  of rheumatic fever, are revised. "Troubles", 
in general, are preferred over symptoms'. Certain types of poisoning 
are clarifed. Certain classes of impairments have been modified. Con-
siderable de ta i l  has been added to ass i s t  coders and supervisors in 
judging problem cases, par t icular lyin the areas of symptams, i l l-de-
fined troubles, and impairments. 

11. Previous Revisions 

The first Medical Coding Manual (July 1, 1957) was completely 
re-written f o r  the year beginning July 1, 1958: (a) to achieve a more 
satisfactory form; and (b) to coincide with the adoption of the 
Seventh Revision of the International Classification of Diseases. The 
transition from the Sixth to the Seventh Revisions of International, how- 
ever, presented few coding problems for  the National Health Survey. 

Certain detail, used by NE3 in the first year, was eliminated. 
For example: allergic manifestations other than hay fever or  asthma, 
w e r e  collected under 245; psychogenic sy~nptoms were restricted t0 
those only of heart, skin, digestive and genito-urinary systemsj 4th 
d i g i t s  f o r  epilepsy, cataract, and hernia, used in the  f i r s t  year, were 
discontinued; pneumonia types were restricted to "virug" or atypical, 
and "al l  other", arthritis types i n  720-724 were coded t o  725 only. 

\r 

On July 1, 1959, certain pages only of the 1958 Manual were re-
v i s e d  and issued t o  users with instructions t o  substitute such pages 
f o r  the previous pages applicable t o  a given instruction. Methods of 
coding injuries were revised 6OmeWhatj distinction was m8de between 
school-1068 days and work-loss days; certain diseases on the check 
l is t  w e r e  coded as chronic, only i f  the date of onset was more than 3 
months ago. I 

I 




111. Effect of Coding Changes on Incidence and Prevalence Figures 

It is believed t h a t  changes i n  medical coding rules have had 
l i t t l e  or  no effect  on the  t o t a l  counts of acute and chronic conditions. 
The trend i n  coding has been toward the elimination o f . ce r t a in  f ine de-
ta i ls  of si te and type, and the  prevention of overcoding when a person 
has multiple s i t e s  affected by the same disease o r  injury, or  multiple
e f f ec t s  due t o  the  same cause. Otherwise the general medical coding 
plan f o r  diseases and the nature of the i n j e  has remained about the 
same throughout the  y e w s  from July 1, 1957 u n t i l  the  present time. 

! 
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SECTION I. INTRODUCTION AND ORIENTATION GUIDES 

A. Description of The National Health Survey, now starting its fifth 

year, is a continuing national survey based on in-
the 	 terviews conducted by the Bureau of the Census. 


Health survey 	 The Survey, over the course of a year, includes 

households located in every one of the States 

and the District of Columbia. 


Data collected provides a statistical picture of 

illness and disability in the population of the 

nation, as well as information on related subjects 

such as time lost from work or school because of 

illness and medical care received by persons who 

are ill. Such information has not been available 


! J  	 on a comprehensive basis since the National Health 


. I  	 Survey-of 1935-36. In the years since then great 
changes have taken place in the population of the 
United States. Returning prosperity, two wars,

“ 7
i 	

the “wonder” drugs-all have had their effects. 
“ I  	 Health programs, b’oth public and private, health 

and hospitalization insurance plans, medical re- 
! i  	 search efforts-all are rapidly increasing in i 

i 	 scope; yet the effects of all these factors upon . ,  
the health of the nation cannot be measured. It 

is in recognition of this, and the pressing need 

for current reliable data, that the Congress au- 

thorized the National Health Survey. The Survey 

has the support of State and local health depart- 

ments,’ physicians and other medical groups, and 

many other organizations throughout the country. 


q The Survey is sponsored by the United States Pub- 
lic Health Service, which’is a part of the De-... 
partment of Health, Education, and Welfare. At 

the request of the Public Health Service, the 

Bureau of the Census conducts the interviewing. 


, 	 The Bureau also perfom all clerical operations 

II 
necessary for processing the data. The findings 
of the survey are analyzed and published by the 
Public Health Service, in the National Center for 

J Health Statistics. 

B. Importance of The medical coders play a very important part in 

the Medical the success of the National Health Survey. They 


must translate into numerical symbols all of the 
Coding 	
, information on the questionnaires about diseases, 

injuries, accidents, deliveries, and operations. 
Mistakes in medical coding can seriously affect 
the accuracy of data which will be furnished to 
people who will base their decisions and plans on 
this material. 
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C. Codes Used 

1. Diagnostic 

2. Operations 

3. Accidents 

D. The Short Index 

SECTION I. OBIENTATION GUIDES 

The 4-digi t  diagnostic code f o r  the condition caus- 
ing the  sickness or d i sab i l i t y  is  derived from the 
International Classification of Diseases, (1955 re-
vision) and a supplementary c lass i f ica t ion  caned  
the. X-Code f o r  Special Brpairments. The X-Code i s  
l i s t e d  and described i n  d e t a i l  i n  Appendix I of 
t h i s  mnual. 

Operations a re  coded according t o  the 2-digit  Type 
of Operation Code, l i s t e d  i n  Appendix 11. 

Injur ies ,  and the i r  effects,  require cer ta in  other 
codes, i n  addition t o  the diagnostic code. These 
are described fur ther  i n  Section V I I .  

The Short Index, developed by the Public Health 
Service, has been planned t o  simplify the job of 
locating the correct medical codes. It contains 
the names of the more common diseases, symptoms, 
and in jur ies  of the International Classification, 
and a l l  types of impairments and operations' l i s t e d  
i n  Appendixes I and 11. .It includes a number of 
popular o r  l a y  terms not indexed by International. 
Even more importantly, it contains most of the terms 
affected by the considerable number of modifica- 
t ions of 'the International shown i n  Appendix 111. 

The Short Index must be consulted ,first. 'If the 
term i s  not l i s t ed ,  use Volume 11, the Alphabeti- 
ca l  Index of International. The as te r i sk  a f t e r  a 
code in  the Short Index indicates t ha t  some change 
has been made in  tha t  category as  l i s t e d  i n  Appen- 
dix 111. The asterisk,  however, i s  not  applied t o  
the numerical code when it i s  entered by the coder 
on the questionnaire o r  other recording form. 
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E. 	 Abbreviations 

and References 


1. Organiza-
tions 

2. 	 Classifi-

cations 

and ref- 

erences 

to them 


1. 

:f 
i. 

3. 	 Parts of 

the ques- 

t ionna ire 

and booklet 


4. Time of 

onset of 

a condi- 

tion 


SECTION I. (XIENTATION GUIDES 

To save space in the Manual hereafter, and in the 
Short Index, abbreviations are used freely. 

NHS 

PHS 

WHO 


ICD 


N-Code 

E-Code 


Y-Code 


X-Code 


VOl. I 
VOl. I1 
001-779 

780-799 


800-999 

xoo-xgg 


Col 

Cols 

Table I 


Table I1 
Table A 

Card 	A 


Card B 

Card C 


Onset 

-3 mos 

3 mos+ 

-2wks 


-12mos 

12 mos+ 


National Health Survey 

Public Health Service 

World Health Organization 


International Classification of Dis- 
eases 
Nature of Injury Classification of ICD 
External Cause of Injury Classification 
of ICD; not used for NHS 
Supplementary Classifications of ICD; 
not used for NHS 
x-code for Special Impairments (~00-
x991 
Tabular list of ICD 
Alphabetical Index of ICD 
Used in various discussions -to indicate 
the span of numbers of ICD from 001 
through 779, constituting the main body 
of the classification for diseases. ' 

The span of numbers for certain symp-
toms. 
The span of numbers for injuries. 
The span of numbers for special impair- 
ments. Various other spans of numbeys 
are used for smaller groups, such as 
440-447(hypertensive diseases) , 240-
245 (allergic disorders ) etc., etc. 

Column 

Columns 

Contains facts about diagnoses, medical 

care, disability, dates first noticed, 

etc. 

Where hospital admissions are recorded. 

Contains facts about where, how, and 

when an accident happened.. 

The list of chronic diseases read to 

the respondent. 

The list of selected impairments. 

The list of "symptoms" for which the 

interviewer asks the cause. 


When a condition started 

Within past 3 months 

3 months ago or longer 

Within past 2 weeks; "last week or the 

week before" 

Within past year 

1 year ago or longer 




4 SECTION I. QRIENTATION GUIDES 

E. Abbreviations-

5. 	 Age of I C D  c l a s s i f i e s  cer ta in  diseases according t o  age: 
person -4 wks 

4wks+ 
-1Yr 
1 Yr+ 
-65 	Yrs 
65 yrs+ 

6 .  	 Other NOS 
abbrevia-
t ions i n  NEC 
Wnual and 
Short In-
dex 

APP 
QRTH IMP 

OP 

Infants under 4weeks of age 
Persons 4weeks of age or  older 
Infants under 1year of age 
Persons 1year'or older 
Persons under 65 years of age 
Persons 65 or over 

Not otherwise specified, or so stated-
i n  reference t o  a medical term. 
Not elsewhere c lass i f ied  in a particu- 
lar  l i s t i n g  or some other place i n  the 
various classi f icat ions - in reference 
t o  a medical term. 
Appendix 
Orthopedic impairment of the lesser 
kinds in Xj'O-Xj'g - not paralysis and not 
deformity; "see ORTH IMP," i n  the Short -
Index, i s  a r e fe r r a l  t o  the l i s t i n g  un- 
der Orthopedic Impairment NEC. 
Operation: "see OP JWL!" is  a re fer ra l ,  -
in the  Short Index, t o  the l i s t i n g  under 
Operation, NEC. 

F. Training B e -  
liminary t o  
Codinn 

Persons new t o  medical coding should be given an ex- 
tensive preview of the main classes of diseases and 
in jur ies  of ICD, i n  Vol. I, and m u s t  be thoroughly 
prepared t o  recognize a l l  departures from I C D  a s  
shown in Appendix I11 of t h i s  Manual. WHETHER THE 

- .  

CODER IS EXPERIENCED OR INEXPERIENCED, THE IM-
PClRTANCE OF KNOWING WHAT I S  I N  APPENDIX I11 CANNOT 

i 
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F. TrainingPre-
liminary t o  
Coding-Con. 

1. 103-digit 
categories 

2. Comparing 
the Tabular 
L i s t ,  Vol. 
I, with 
Appendix 
I11 

I
i 

._.I 

SECTION I. OFUENTATION GUIaES 

R e v i e w  the l i s t i n g  on pp., 3-25, and 32-38, of  V o l .  
I:. This will give some idea of the large number of 
conditions that are posstble.with the i r  technical 
medical names, and how they are  grouped as t o  type 
or  the  system of the body. The E-Codes and Y-Codes 
of I C D  a re  not used by NHS. 

The Tabular L i s t  begins on p. 43 of Vol. I. Note 
the explanations on p. 44. Read the explanatory 
notes f o r  Appendix 111. Next, compare each cate- 
gory l i s t e d  in Appendix I11 with tha t  category a s  
l i s t e d  in Vol .  I, Tabular L i s t ,  beginning w i t h  002 
and continuhg through t o  999, noting statements 
beginning "For- NHS". .; these t e l l  i n  w h a t  way the 
NILS method d i f fe rs ,  or c a l l  a t tent ion t o  some pro- 
vision tha t  i s  especially important for  NHS. This 
f irst  reading is also intended t o  acquaint the new 
coder with more detailed kinds of diaposes ,  both 
i n  the technical language of Vol. I and the more 
common kinds of terms dis,cussed i n  Appendix 111. 
Note particularly,  and memorize, or  write out on a 
card, the following 4th d ig i t '  subdivisions used by 
NHS but not by ICD, as  shown i n  the "new code" -
column of Appendix 111: , 

254.0 396.0 9 5 . 0  	 578.0 583.0 586.0 603.0 
254.1 	 396.1 545.1 578.1 583.1 586.1 603.1 


5789 2 603.3 

These separate i l l -def  ined "trouble" or  disease of 
thyroid, ear,  stomach,'intestine, l iver ,  gall-

'bladder, and kidney from be t te r  defined conditions 
i n  the same I C D  category. For example, I C D  c lass i -
f i e s  "thyroid disease or  trouble" i n  the same ca t -  
egory w i t h  "cyst of thyroid;" "thyroid trouble" is  
l i s t e d  in the Short Index as 254.0; "cyst of thy-
roid" is not i n  the Short Index; Vol .  I1 is con-
sulted,  and the number there i s  254; if  the coder 
uses 254x fo r  "cyst of thyroid", she is i n  error; 
f o r  MIS t h i s  number should be 254.1, since it is  
not c lass i f iab le  t o  NHS 254.0. 

' !  
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F. TrainingPre-
liminary t o  
Coding-Con. 

- 3. VOl.  I1 

4. Appendix I1 

5. Appendix I 

6 .  summary 

SECTION I. ORIENTATION GUIDES 


Although most of the  terms reported w i l l  be found in the 
Short Index, there w i l l  be need a t  times t o  consult Vol. 
11. Read the Introduction t o  Vol. 11, but o m i t  a l l  ref-
erences t o  "late effects" because the NHS method of cod- 
ing la te  effects is  different  from the I C D  method; ref-
erences t o  the  E-Code and Y-Code may be read but neither 
of these codes are used by NHS. The as te r i sk  and dagger, 
as used in Vol. 11, should be understood, but these de- 
vices are intended t o  point up primary causes and 
secondary conditions and do not apply in NHS coding. 

Attention is cal led t o  the special  use of  parentheses, a 
form that appears a l so  i n  the Short Index. 

Note that conditions combining w i t h  other conditions, in-
t o  one code, appear first in a l i s t i n g  under the word 
w i t h .  "his form is  also used in the Short Index. -
"he paragraphs following "Neoplasms", p. x i i i ,  w i l l  be 
helpful, as the Short Index refers the coder t o  Vol. I1 
f o r  a l l  sites and types of tumors. The NHS rules fo r  
coding neoplasms are in Appendix I11 (140-239) 

In  using Vol. I1 or  the Short Index, watch f o r  indented 
terms under the  word multiple, f o r  here w i l l  be l i s t e d  
codes t h a t  may be used when two o r  more sites (parts of 
the body) are affected by the same disease or  injury, 
but a s ingle  code may be used; t h i s  should be looked f o r  
in all l i s t i ngs ,  but par t icular ly  under Fracture; Wound, 
Open; and other types of injury. 

For NHS, operations i n  Table I1 are  coded according t o  a 
c lass i f ica t ion  of operations l i s t e d  i n  Appendix 11. 
Study Appendix I1 t o  become acquainted with the terms 
used and the pa r t s  and structures included i n  the var i -  
ous systems of the body. A f e w  operative terms appear i n  
Vol. 11, but they may be ignored; look always i n  the Short 
Index. 

Appendix I (X-Code f o r  Special Impairments) should be 
read and discussed during the orientation period. 

A general knowledge of the range of conditions t o  be coded, 
of the form of Vols. I and 11, and of the other c lass i f ica-  
t ions t o  be used, should be helpful i n  understanding the 
more specif ic  coding instructions t o  be found elsewhere in 
the Mnual. 
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SECTION 11. OUTLINE OF STEPS I N  MEDICAL CODING 7 m  

A.  General Description of Medical Coding 

This Manual deals with the  coding of data  on the  Questionnaire concerning -
diseases,  i n ju r i e s ,  accidents,  impairments, de l iver ies ,  hospi ta l izat ions,  
surgery, medical care, and days of d i s a b i l i t y ,  as shown i n  fables I, 11, and 
A and footnotes thereto.  Coding of t h i s  kind is ca l led  "medical coding", 
and is done by clerks who have been given the  spec ia l  preliminary t ra in ing .  
Medical coders a l so  watch fo r  and record ce r t a in  interviewer e r rors  and 
omissions which a f f e c t  the completeness and accuracy of the heal th  informa- 
t ion. 

The medical coders t r a n s l a t e  the medical data in to  codes which a re  t o  be 
transcribed t o  document sensing cards. There are 4 types of such cards,  as  
follows, but the medical coders are concerned only with 3 and.4: 

1. Household Card 3. Condition Card 
2. Person Card 4. Hospitalization Card 

Processing a f t e r  the  preparation of these cards is  beyond the scope of t h i s  
r 1 


! Manual .-
Medical Coders are designated as follows, according t o  the spec i f ic  du t ies  
each usually performs: 

a. Medical Coder to  Card (MCC) 

' I  
b. Medical Coder t o  Questionnaire WCQ) 

. c. Comparison of Diagnostic Codes Clerk (Comp; DCC) 
< .  

Effect ive Ju lv  1, 1962, t h i s  Manual w i l l  describe the procedures'required of 
: 'I each class of medical coder. In previous years, , ins t ruct ions i n  this. Manual 
- 1  were directed mainly t o  the  MCQ, w i t h  de ta i led  in s t ruc t ions . fo r  f i l l i n g  the1 .  

cards,and fo r  ver i fying being l i s t e d  elsewhere. 

The MCQ makes a l l  of her  e n t r i e s  on the Questionnaire and does not handle .  
the cards. The MCC make6 ce r t a in  en t r i e s  on the questionnaire and f i l l s  the 
ovals of the cards a l s o  i f  a person has one o r  mora codable conditions, and/ 
o r  one or  more hospi ta l  admissions. For each card needed, the  MCC f i l l s  the 
oval i n  Col. 1, leave@ Cols. 2-10 blank, and writes i n ,  i n  the extreme 
r i g h t  margin, the PSU, Segment, and Serial number shown i n  items 6,7,8 on 
the face of the questionnaire. 

The Comp. DCC's main function is to check and ve r i fy  i t e m s  pertaining t o  
the  medical coding, comparing the coding on the  questionnaire with tha t  en-
tered on the cards. Coding differences and e r ro r s  t ha t  can be resolved 
readi ly  are corrected by the  coders.. Problem cases are referred t o  the su- 
pervisor ,  and i f  necessary t o  the NHS nosologist .  When a diagnostic code on 
the questionnaire d i f f e r s  from t h a t  on a card t h i s  f a c t  i s  recorded by the  
Comp.DCC on NHS Form '715. Form 715 is a report  of diagnostic coding d i f f e r -  
ences, per work uni t ;  the  supervisor examines each case l i s t e d ,  and decides 
what the  correct  code.should be. 

I 



8Iinr SECTION,11. OUTLINE OF STEPS IN MEDICAL CODING 

B. 	 Use of The MCC uses a spec ia l  black pencil fo r  f i l l i n g  the ovals on 
Colored the cards. When en t r i e s  are to  be made by any of the medi- 
Pencils cal coders on the questionnaire, a green, purple, or red 

pencil  is used, as follows: 
a. 	 A green penci l  is used: (1) to  l i n e  out e n t i r e  l i nes  of 

conditions i n  table I tha t  are to  be deleted and not 
coded i n  any way; and (2) t o  call  a t ten t ion  to  ce r t a in  

' err-ors made by the interviewers. 
b. 	 A purple penci l  is used by the MCQ only, f o r  one purpose 

only. I f  an interviewer e r ro r ,  of the type i n  the  
Census-issued "List of  Error Codes fo r  I l l nes s  and In- 
jury Entries," is noted by the MCQ, the MCQ selects the 
proper code f o r  it and enters  i t ,  i n  purple pencil  on 
the questionnaire, according to Census Bureau instruc-  
t ion,  When, later,  the Comp. DCC see8 euch an en t ry  on 
the questionnaire, she checks it fo r  accuracy and enters  
i t ,  i n  black pencil ,  i n  the proper ovals,  as applicable,  
i n  e i the r  cols .  37,38 of a Condition Card o r  C o b .  13,14 
of a Hospital Card. I f  no e r ro r  code of t h i e  type is 
applicable,  XX is  used on the card. The code f o r  an 
e r ror  of t h i s  type is referred t o  a lso an an 'Ynadequacytr 
code. Note: The MCC has no pa r t  i n  the application of 
t h i s  "inadequacy" code. When the columns headed "Inade- 
quacy o r  Dummy Code" are t o  be f i l l e d  f o r  "missed't con- 
d i t ions ,  proceed as i n  C ,  d, below. 

c. 	 A red penci l  is used to  make a l l  other en t r i e s  on the  
questionnaire, including l in ing  out  conditions t h a t  are 
to  be merged with other conditions. 

C.  	 Basic Steps The medical coder, of any'class,  should f i r s t  examine care-
Step 1: f u l l y  a l l  pa r t s  of the, questionnaire. Proceed as follows: 
Edit  inn, and a. Check i t e m  1 on the face of the questionnaire; i f  more 
Checking for  than one questionnaire is indicated there ,  but one, o r  
Interviewer more, of these is  missing, report  t h i s  t o  the super- 
Errors visor .  

' !  

I 

i 
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C. 	 Basic Steps b. Check the column number of the person. The questionnaire 
Step 1: has space for 6 household members, one column for each, 
Editing, and with the numbers (1) , (2), etc., at the right of each 
Checkinp for column. If one of these persons has been deleted by the 
Interviewer interviewer from the household, the Col numbers of the 
Errors --Con. other persons on any one questionnaire are not to be 

changed. If a second or third questionnaire is necessary 
because of the number of people in the household, the 
Col numbers of the persons on a second questionnaire 
must always begin with (7), ( 8 ) ,  etc., and on a third, 
(13), (14),etc. If the interviewer has not changed the 
Col numbers on a second or third questionnaire of a set, 
renumber in preen pencil. 
If a person has a condition in table I or 11, see that 
the correct number for him is in Col (a) of Table I or 
11. It is most important that the number in Col (a) be 
identified with the right person and the right condition. 
If the interviewer has entered a wrong person number in 
Col (a), (or left Col (a) blank) edit Col (a) in preen 
pencil. This will prevent absurd situations such as an 
entry for a delivery in table I or 11, with "3'* in 
Col (a) when ''3'' is a male 5 years old! 
The MCC will also fill the proper ovals in Cols 11 and . 
12 of the card-for the correct column number of the 
person. 

C. 	 Check the question number in Col (b): Look at the entry 
in Col (b) to see that it agrees with the questionnaire 
item that produced the diagnosis - usually questions 
8-17. If a wrong number.has been entered, correct it in 
green pencil. If a footnote says the diagnosis was vol- 
unteered and did not come from any question, or that it 
came from some standard and permanent part of the ques- 
tionnaire other than questions 8-17, enter 'Itx" for the 
question nmnber, using red pencil. However, if a diag- 
nosis was picked UP only from a supplementary item, such 
as questions 18-20 of the July 1, 1962 questionnaire, 

/ 	 delete that diagnosis entirely, regardless of what it 
may be. 
If a diagnosis in table I1 is derived f'ram questions
l5-l7, and the Inkmiewer has entered this dhgaos%rr bt 
table I, also, frat table 11, but has entered "table 11"' 
in Col (b) of table I, change " t a u II", in red pencil 
to the question number s h m  in table 11. 
!%e 	 wc will also f U  the proper opB3s in 13J4 ' of the Condition Card for the correct queetlon nmber 
for any codable condition in table I. The Hospital Card 
has no columns for question number. 
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c. Basic steps--can.. 
Step 1: 	 d. "Dun@ Codes and Cards: These refer t o  "missed" con-
Editing and 	 ditions--Le. conditions that the interviewer should have 
Checking for 	 entered i n  tables I or 11, but which are missing in those 
Interviewer 	 tables. All medical coders m u s t  watch fo r  omissions of 

this kind. The MCC d e s  cards for  these missed condi-Errors--con. 	 tions but fFlls anly cdl. 1, the right margin, and certain 
other calumna as shown below. These "dum$ cards are ex-
W d A.- AHS btsl COUfltS O f  C o n d i t i o n S  and ho~pitsli-
zations; their  purpose is to record interviewer omissions 
of tfiis nature. 

1. conditions missing from table I: If questions 8-14 
show a coadition that has not been carried through table 
I, but should have been, the hCQ and the MCC place a green 
check beside that condition and determine a 4-digit 
diagnostic code for it. The MCQwrites this code in 
green an the questionnaire beaide the green check. 'phe 
b%cc enters this in C O ~ S  16-19 of a Condition Card, and 
enters "00" in Cols 37, 38, and f i l ls  a l s o  C d s  U-14. 

If table I1 shaws a stay for  an impairment or a condl-
tiaa 011 Card A, or a stay for  any IUness in the past 2 
weehs, BVT this condition is missing in table I, both 
the W Q a the MCC will pLs/ce a green check after this  
diagncmis in tame II. The MCC enters this missed disg- 
nosis in COJ.S 16-19 of a Condrltion Card, enters "OX" in 
C d s  37, 38, and fFlls also C o b  U-14. The question 
number must be the question number sham in table 11. 

A duuuuy M t i a n  Card w i t h  "00" or  "W in cals 37,
38 represents a condition missing from table I. ~f 
"ax" IE this neans a hospitalized condition wasused, 
not brought back t o  table I but should have been. 

2.. Caaditlons U s i n g from table II: Watch, for entries 
in quetitbk'15-17, 	or  other places, .that indicate that 
the persdn was hospitalized o m  o r  more times in the 
past year, but table II does not have an entry for this. 
Effective July 1,1962, first consult the supervi~1or3 
she wiJJ. judge, f r a m  the facts, whether, and how, an 
entry in table 11can be sqpsied. If she decides that 
t h i s  i6 not possible, aad that  the case must 'be treated 
as a "missed" hospitalization, both the E Q  and the WC 
will place a green check beside the itan in 15-17, or 
elsewhere, tha t  indicates a missed hospita3 stay. The 
McC w i l l  make a dummy &spital Card, entering "00" in 
Cols 13, 14. 

See 00- a, 	fo r  special checking for hospitaliza--- Step 5, 
tioM 
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Basic Steps--Con. Step l--Con.: 
Inadequacy Codes: See B,b, above. If a condition or a hospital stay 
is  codable!, and is not a "missed" condition, the WC fllls the col-
um~lsof the card t h a t  are applicable, and l&mres the column headed 
"Inadequacy or Dunmry Code". 
Data chaqRed in the field: If the interviewer b e  made a wrong 
errtry, and has changed it in t he  field, code the h f o m t i o n  as 
Ch=wed. 
%%le A: Note whether a table A has been filled. -See Section VI1 for 

coding injuries and accidents. 

For editing days of disability, -see Step 6. 


Step 2: Coding Whether Acute or  chronic: Canditions t o  be Deleted 

a. 	 Judge whether a condition in table I is acute or chronic according t o  
instructions in Section UTI: of this ~ u a ~Enter in ~ a l(.a)of 
table I the fallawing: 

1, if chronic; 2, if acute 
The MXWUJ. ELLSO f u  the p r o m  oval in ~ n lk. 

b. 	 Watch f o r  cmditions that can be lined out and not coded in any way,
but be sure all specificatians a=e met.  
1. Acute conditions ip table I w i t h  ,qiwmedlcal axre pDr cut-
down of activity: If Col (E) is "no", and both C o l '  (e) and col (f-1) 
are checked,- and there I s  IID evidence of  ho8pitcddzatbn~o r  any 
kind of medical' care, or  of reetricted ac t iv i t r  &ap,- line the con-
dit ion out in green pencil. 

whether or not a doctor --seen) tae EGC SIU the *Vt' o ~ a lif 
c d  (c) of the uestio- IS w,or the "W OW if.COX (e) 
is DK. If cal IC)is not nye8w, but can be .edited t o  "yes" because 
o f  other evidence that the condition was -seen by a doctor, filJ. the 
"yes" oval. In d o a t f u l  cases, consult the supervisorr 
2. Certain chronic con&ltiw in hble I, comcted by 
prior t o  the past year, may be deleted, p x w i d A  there i s  no present
effect, and no present activity restriction or limitation In the past 
2 weeks or in the\past year, and with htnnk la cal (e). Section 
IY for further details. 
3. Watch for  acute-type conditions, in table I, such as "swallowed 
poison", or "pneumonia", w i t h  no days of cut& inpast2 weeks, 
X h k h  have been brought back by the interviewer f'ran table II t o  
tau I, in emr, w i t h  the question nrrmber in tame I seen t o  be 1 3  
lJ.condition of this type, and other6 not closely related t o  condi-
t i o w  on A or  B, with 110 dam Of disability in the 2 weeks, 
may be deleted in t&le I; but consult supervisor first. 
4. conditions picked up from special supplementary itas such as ques-
tions 18-20:delete. See also Step I, C. 
5. BbYs intable XI for well-newborn babies: l ine  out in red pencil.
Do -not delete otsyS for prematurity o r  any abnomalitty. 

step 3: AssigaingDLagnr,stic Codes and Where to  bter 'phear 

Medical coders 3-e how many separate codable conditions a pereon has, 
a t  the W t i c  code for each should he, according t o  detailed 

ipsfructians i n  later sectlane of this l4!3nU€iL. 

8 



1 2  REV SECTION 11. OUTLINE OF STEPS I N  MEDICAL CODING 

C. 	 Basic Steps--Con. Step 3--Con. 

a. Number of d i n i t s  per diapnosis: Each diagnostic code must have 4 
d ig i t s .  	 I f  a code has only 3 digits--for example, anemia 293--use 

for  the 4th d i g i t ,  and enter  293X for  the diagnosis. 

b. 	 Total number of diagnoses, per person, table  I: Medical coders de- 
termine, a f t e r  deleting and sometimes combining cer ta in  conditions, 
how many conditi0ns.a person has. The MCQ makes no entry for  num- 
ber of conditions. However, t h i s  is an important s t e p  for  the MCC, 
i n  preparing the Condition Card. I f  a person has no conditions i n  
tab le  I, no Condition Card i s  made. I f  the person has one o r  more . 

conditions, Cols 39 and 40 of the card must be f i l l e d .  Col 39 is 

f o r  the t o t a l  number of conditions a person has, and Col 40 t e l l s  

whether the-condition is the  f i r s t  o r  only, o r  i s  the second, th i rd ,  

fourth,  e tc .  of multiple conditions fo r  tltiis person. 

I f  the t o t a l  number i s  9 o r  more, f i l l  the "9+" oval. 


9 Where to  enter  the diagnostic codes: 
The MCC enters the diagnostic code for  a condition i n s t a b l e  I i n  
Cols. 16-19 of a Condition Card; and the diagnostic code for  a hos-
p i t a l  s tay  i n  Cols 26-29 of a Hospital Card. 
The MCQ writessher diagnostic codes on the questionnaire as follows: 
In tab le  I: I f  the diagnostic statement i n  a l i n e  requires only one 
code, en ter  it i n  Col (d-1) above the interviewers statement; i f  it 
requires a second code, en ter  it i n  Col (d-2); i f  a th i rd ,  i n  Col 
(d-4). When there are multiple codes per l i n e  they are  usually a l l  

acute o r  a l l  chronic. In rare cases when one is chronic, and others 

are acute, make use of the f i r s t  unused l i nes  of table  I, to  enter  

there  the codes for  the acutes, duplicating the data for  Cols (a), 

(b) , (c), and (e) through (m) , but entering "2", acute, i n  Col (aa) 

of the new l ine ,  and leaving Cols (n) through ( 6 )  blank. 

I n  table  11: ne MCQ enters  the diagnostic code for  the hospi ta l  

s t a y  i n  Col (h). Only one diagnosis per hospi ta l  s tay  is coded and 

only one Hospital Card per hospi ta l  s tay  is made. 


Step 4: Recording Additional Facts about In iur ies  and Accidents: -See Section V I I .  

i 



SECTION 11.. OUTLINE OF STEPS IN MEDICAL CODING' 1 2 A  REV 

C. 	 Basic Steps--Con. 
Step 5: Codinn Hospitalizations: Instructions fo r  determining the 
diagnostic and operative codes fo r  hospitalized 'de1,iveries and a l l  other 
conditions are given in- Sections V I 1 1  and IX of t h i s  Manual. Following 
are other procedures necessary for  coding table  11. 

a. Special Checking: 
Effective July 1, 1962, a l l  medical coders are instructed t o  check care-
f u l l y  a l l  en t r ies  i n  questions 15-17, and i n  Cols (c) - (g) of tab le  11. 
I f  "yesn has been checked i n  questions 15 and/or 16, ver i fy  tha t  there 
is  an entry for  t h a t  person i n  tab le  I1 for  each time mentioned, I f  
question 17(c) i s  "yeslr, and the date i n  question 17(d) is since the date 
stamped i n  question 15, there should be l ines  of table  I1 f i l l e d  f o r  mother 
and infant ,  (Note: The hospi ta l  experience fo r  the mother is always coded; 
b i r th s  of w e l l  newborn infants  are go& coded, but i f  the infant  is  premature 
o r  s tays  fo r  any abnormality, such s tays  coded.) 

Cols (c) through (E), t ab le  11, should be checked careful ly  and a l l  in-
consistencies should be referred t o  the supervisor. This inconsistency 
check'should include such items as: 

1, Vetifying tha t  some pa r t  of the hospi ta l  s tay  occurred between 
the date stamped i n  question 15 and the week of interview. 

2. 	 Checking tha t  the date  of admission is  not a f t e r  the date of in te r -  
view. I 

3, 	 Checking that the date  of admission is consistent with the en t r i e s  
i n  Cols (d) and (e): 
a. 	 I f  the date  of admission is within the 12-nth period pr ior  

t o  week of interview, Cols (d) and (e) should have the same 
entries. 

b. 	 I f  the date of admission is pr ior  t o  the past  12 months the 
entry i n  Col (d) should be greater than Col (e).

4, 	 Verifying tha t  en t r i e s  i n  Col (f) (nights i n  the past  2 weeks) 
are consistent with Cols (c) (date of entry),  and Col (d) (number 
of nights in hospi ta l ) ,  and be sure  the entry i n  Col (f) is not 
larger  than the en t r i e s  i n  Cols (d) and (e). 

5. 	 Verifying the correctness of the entry in Col (g) by the en t r i e s  
in Cols (c)  and (d). 

6. 	 If "yes" is entered i n  Col (g), Col (f) should have an entry of nights.  

! 



1 2 B  REV SECTION 11. OUTLINE OF STEPS I N  MEDICAL CODING 

C. 	 Basic Steps--Con. S t e p  5--Con. 

b. Codes fo r  Cols 30-36 of t he  Hospital Card (Col(i) of the questionnaire): 
Examine Col (i) of the questionnaire. Was the  diagnosis surg ica l ly  t rea ted ,  
and i f  so what was  the  name of the operation? theA t  the l e f t  of Col (I), 
MCQ 	 enters  one of the  following codes: 


X = Operation, f o r  the  coded diagnosis 

0 = Operation, but not f o r  the coded diagnosis 

1 = Operation, but  unknown i f  fo r  the coded diagnosis 

2 = No operation,done, o r  unknown i f  operation was done. 


The 	MCC en ters  t h i s  code i n  Col 30 of  a Hospital Card. 

I f  one o r  more operations were performed, code each as instructed i n  

Sections V I 1 1  and IX. The MCQ en ters  these,  separated by dashes i f  mult iple ,  

a t  the r i g h t  of Col ,(i).The MCC uses Cols 31-36 of the  Hospital Card, 

according to  whether one o r  more operations were done. If no operations 

were performed, Cols 31-36 w i l l  be blank, and the  code i n  Col 30 w i l l  be r128f. 


, 
C. Codes fo r  Cols 15-19, 21-25, and 37-40 of the  Hospital Card: 

This information is recorded by the MCC only. 

Date of entry: Check Col (c). Transcribe month, day, and year i n  C S 
-15-18. I f  any en t ry  is "blank" o r  "DK", refer t o  supervisor. Also r e f e r  

any date pr ior  t o  January 1, 1956. 


Interviewer error :  Transcribe a V1i n  Col 19 i f  the interviewer has f a i l e d  
t o  record en t r i e s  i n  one o r  more of the month, day, o r  year columns i n  Go1 
( c ) .  Exceptions: An ent ry  of one month o r  another (e.g. '%arch or  April"), 
o r  a season of the year, . is  acceptable f o r  Ynonth'r; i n  these cases the "day 
may be blank," An ent ry  of p a r t  of the month (e.g. "first part", o r  "near 
the endtr) is acceptable f o r  "day". 

Nights i n  Hospital.: Transcribe the number of nights  i n  Col (d) t o C--21-24 of the card. I f  months o r  years are entered on the  questionnaire, 
convert t o  nights  on a 30-day month or  365-day year basis.  I f  entry i n  
Col (a) is blank o r  "DK", refer t o  supervisor. 

Interviewer error :  I f  Col (d) is blank (no DK o r  footnote) t ranscr ibe a 
"V" i n  Col 25 of the  card. 

Hospital Ident i f icat ion:  This is a 4 -d ig i t  code t o  be entered i n  Cols 37-40. 
The f i r s t  2 d i g i t s  indicate  "Type of Service", and the  3rd and 4th- indicate  
"Ownership". For example, "0212'' is the code f o r  a psychiatr ic  s t a t e  hos- 
p i t a l ,  For de ta i led  ins t ruc t ions  f o r  coding Cols 37-40 eTranscription 
and General Coding Manual, Ju ly  1, 1962, pages H-5, H-6. 

, - -

~ 

I 
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SECTION 11. OUTLINE OF STEPS I N  MEDICAL CODING 13 REV 

C. Basic Steps--Con. < -

Step  6: Recordina Disabi l i ty  and A l l  Other Items in' t ab le  I: 
Effect ive July 1, 1962, t h i s  s t ep  is expanded considerably i n  order t o  
include procedures t o  be followed by the MCC as w e l l  as the MCQ. 
a. Editing Responsibil i t ies with Respect to  "Days". ' 

A l l  medical coders must inspect ,  and e d i t  i f  necessary; each retained 
l i n e  i n  table  I fo r  consistency with respect t o  days of d i s a b i l i t y  of 
any kind. 

I f  a condition is i n  t ab le  I, and a l so  i n  t ab le  11, any hospi ta l  days 
i n  the past  2 weeks should be re f lec ted  i n  the number of days i n  the  
pas t  2 weeks i n  tab le  I; and i f  the condition is chronic, i n  the 
number of bed-days i n  Cols (n) and ( 0 )  of tab le  I; and (p) should say 
"yes IF. 

I f  Col ( 0 )  of tab le  I has bed-days i n  the pas t  2 weeks, then Col (h) 
should have bed-days; i f  the number i n  ( 0 )  is l a rge r  than tha t  i n  (h), 
change (h) t o  agree with ( 0 ) .  I f  a f t e r  t h i s  adjustment, the  bed-days 
i n .  (h) are greater  than the days of %ut-down" i n  (g), change (8) t o  

. agree with (h). However, i f  (h) is  equal t o  o r  la rger  than ( 0 ) , do not 
change ( 0 ) .  I f  ( 0 )  has less days than (h), leave ( 0 )  as is, and do not  
change (h). I 

I f  (n) shows 365 bed-days i n  the year,  Cols (f) and (f-2) should say 
yes, and (8) and (h) should have 14. 

I f  you judge t h a t  a condition should be coded as chronic, but the in t e r -  
viewer has stopped a t  Col (aa), corttrary t o  her  ins t ruc t ions , ' ad jus t  fo r  
the  blanks beyond (aa) i n  green penci l ,  enter ing i n  (n) and (0 )  the 
number of days shown in (h) , and f i l l  (p) as O y e s O ,  i f  you know from tab le  
I1 o r  elsewhere t h a t  the  person had been hospi ta l ized for t h i s  condi- 
t ion ;  otherwise en ter  "DKtc i n  (p). U s e  red pencil  t o  make these adjust-  
ments i f  the condition was  checked as having i ts  onset -3 mos, and the 
interviewer could not have recognized the condition as one which would 
be coded chronic. 

I f  you judge tha t  a condition should be coded as acute,  but the  in t e r -  
viewer has carr ied it beyond Col .(aa), s t r i k e  out the e n t r i e s  beyond 
Col (aa) i n  red penci l ,  but use the  data  t o  e d i t ,  i f  necessary, the bed- 
days i n  the past  2 weeks. A l l  l i nes  of t ab le  I must be i n  order with 
respect t o  delet ion,  I'merging", and consistency before condition-days, 
person days, o r  any.other facts can be recorded. 



14 REV SECTION 11. OUTLINE OF STEPS I N  MEDICAL CODING 

C. 	 Bait ~tep~--c~n. 6-c~n.St-


b. Condition Days i n  Pas t  2 weeks, table 1.: 

The MCQ e d i t s  each l i n e  but does not en ter  ,the number of 
condition days on the questionnaire. The MCC e d i t s  and 
a l so  takes in to  account Cols (e) - (j) f o r  every codable 
condition, acute o r  chronic, t o  determine the proper 
en t r i e s  for  Cols 30-35 of every Condition Card she makes 
(exc1uding"dummy" cards) . 
Cols 30-35 are f o r  days, i n  the past  2 weeks, of "cut- 
down", of being kept i n  bed, and of time l o s t  from )work -or  school. These f ac t s  are derived from Cols (8) through 
(j) of the questionna-ire. These Cols can show "none", 
I1DKll , o r  any number from 1 to 14. They should never show 
more than 14. I f  14+, t ranscr ibe as 14. I f  "DK", tram 
scr ibe  as "DK". I f  "none", t ranscr ibe as "00". I f  blank, 
t ranscr ibe as "00" unless a l l  of the Cols (E) - (1) a re  
blank; i f  a l l  a r e  blank, see below. Note: "Time lost" ,  
for  Cols 34, 35 (from Cols (i)or (j) is transcribed ac-
cording t o  the age of the person and whether he works o r  
goes t o  school. I f  the person is 6-16, and works i n  addi- 
t i o n  t o  going t o  school, t ranscr ibe i n  Cols 34, 35 only 
the days l o s t  from school, ignoring any days l o s t  from work. 
I f  the person is  1 7  years o r  over, and goes t o  school i n  ad- 
d i t i o n  t o  working, t ranscr ibe i n  Cols 34, 35 only the days 
l o s t  from work, ignoring any days l o s t  from school. I f  the 
person is  under 6 years , f i l l  the  "under 6 y r s  .'I oval/. 

When Cols (8) - (j) are a l l  blank: 

Lobk a t  Cols (f-1) and (f-2) : 
. I f  (f-1) is checked, t ranscr ibe "00" n Cols 30, 31 and 
leave Cols 32-35 blank. 
I f  (f-2) i s  checked, t ranscr ibe "DK" i n  Cols 30, 31, 
and "OO", "00" i n  Cols 32, 33 and 34, 35. 
I f  blank i n  (f-1) and (f-2) ,  t ranscr ibe "00" i n  Cols 30, 
31, and leave Cols 32-35 blank. 

I f  Cols (f-1) and (f-2) are DK, inspect Cols (e) and (f): 
I f  Col (e) is checked , t ranscr ibe ''00" i n  Cols 30, 31, 
and leave Cols 32-35 blank. 
If Col (f) is checked--(i.e. there  Ecut-down) t ran-
scr ibe  "DK" i n  Cols 30, 31, and "OO", "00" i n  Cola 32, 
33, and 34, 35. I f  blank i n  (e) and (f) , t ranscr ibe "00" 
i n  Cols 30, 31, and leave Cols 32-35 blank. 

c. 	 Interviewer Error - fo r  Col 36 'ofthe Card: (far w;y3 uinly): 
I f  the interviewer has omitted o r  handled improperly any par t  
of ccds (e)-(j) ~f the questionnaire, transcrib a~ "V". ~bnot 

6 charge as e r r o r  i f  "DK" o r  covered by footnote. Do not 
charge as e r r o r  i f  Col (h) is adjusted from Col (o),. 

I 

i 

I 
I 

I 

.J 

I 

,
! 

I 

I ' 



C. Basic Steps--Con. Step 6--Con. , 
d. Person-days of d i s a b i l i t y  i n  past 2 weeks: 

i "Person-days-in past  2 weeks r e f e r  t o  the sum t o t a l  of the days of disa-  
' i  

b i l i t y  i n  the past  2 weeks caused by a l l  of one person's conditions,  
acute o r  chronic. I f  a person has only one condition, the MCQ makes no 
en t ry  on the questionnaire about days. But i f  a person has 2 or  more 
codable conditions, acute o r  chronic, the MCQ w i l l  compute the number of 
days, as shown below, and w i l l  enter  them in  Col (d-5) of the l a s t  l i ne  

I of multiple l i nes  f o r  a person. I f  the person had no days of any kind 
. J of d i s a b i l i t y  i n  pas t  2 weeks on all of h i s  l ines ,  "00-00-00" w i l l  be 

entered. The MCC'records the number of person-days of d i s a b i l i t y  i n  the 

i.1 past  2 weeks i n  Cols 23-28 of the f i r s t  of one or  more Condition Cards 
she f i l l s  fo r  each person, but leaves Cols 23-28 blank on the others of 
multiples for  t h i s  person. 

:-I Cols 2 3 ,  24 (the f i r s t  2 d i g i t s )  are for  person-days of "cut-down";. J  , computed from Col (g); Cols 2 5 ,  26 (the next 2 d ig i t s )  are for  person- 
days i n  bed, from Col (h); Cols 2 7 ,  28 (the last 2 d ig i t s )  are fo r  per- 

I 
: son-days of time l o s t ,  computed from Col (i) (j). I f  a person had 
, no days of any kind of d i s a b i l i t y  i n  past  2 weelis, Cols 23-28 w i l l  have 

"00 -00-00". 
: I

i 
F i r s t ,  look a t  C o l  (g) fo r  a l l  of a person's l ines .  I f  there are days 
of "cut-down", add them together i f  they do not overlap. I f  they over- 
l ap ,  t h i s  w i l l  be shown by a footnote on the questionnaire. The pro-
cedure w i l l  ,then be t o  add the days for  all conditions reported f o r  the 
person and then to  subt rac t  the number of overlapping days shown i n  the 
footnote(s) . I f  the  footnote simply says "overlapping!' without giving 
a number, assume tha t  the days reported were a l l  overlapping, and in -  
clude i n  the addition only the days for  the  condition with the longest 
d i sab i l i t y ;  o r  i f  the "cut-down" days a re  equal, include the days from 

' 1 one conditiorl only. 
I

L - . >  Examplesq Adding Person-days of "Cut-down", pas t  2 weeks , 

1): Col (8) 2 ) :  

A rthrit,is .7 -11 Hypertension
I 

. 11Cold , Hernia 3 -
. ,\ I 11I id iges t ion  . 2 ' Hay fever 4 -

=,lo - 4  

.... 1 , . 

-1/ 3 days overlapping' -11 These days overlap 



D1 REV ECTION -1 UTLINE OF TEP I N  MEDICAL CODING 
. - .. . . .~ .~~ 

,C. 	 Basic Steps--Con. S tep  6--Con. . _ .  -

d. 	 Person-days of d i s a b i l i t y ,  past 2 weeks --Con. . .  

In  no case must the ' resu l t  t o t a l  more than 14 days. 
I f  it does t o t a l  more than 14, code only 14 days. In  rare cases i n  which 
a new l i n e  has been made, as in 'S t ep ,3c ,  do not include the days'of d i sa-  
b i l i t y  entered there s ince these must a l l  be overlapping: days f o r '  t h i s  
person. 

.Next, look a t  Col (h) f o r  a l l  of a person's l ines .  I f  there  are'bed-days, 
add them i n  the same manner as shown fo r  Col (8) , above. 

Add the school-loss 'days , i f  any i n  Col (i), i n  the same manner. h i s  
colunm applies only t o  persons aged 6-16. I f  i t  is known t h a t  he l o s t  
days from high school o r  co1lep.e and is over 16, such days are not to 
be counted.as school-loss days; and, i n  f a c t ,  are not counted i n  any 
way. I f  he i s  6-16-or under, but cannot o r  doesn't go t o  school', never- 
theless  count these as days l o s t  from school. I f  6-16, c o l . ( j )  should 
be blank. ' - . 

I f  .the person- is  17' years o r  over,  add the work-loss days. If , 1 7  o r  over, 
Col (i) should be blank; i n  any event no person 1 7  or  over w i l l  have 
school-loss coded, and no person under 1 7  w i l l  have work-loss coded. . I f .  
the  person' is 1 7  o r  over, and reports  days l o s t  from work in- the  past  2 
weeks count these as work-loss days, regardless of the entry: i n  the box 
opposite .question 7 ,  above Table I. The interviewer asks Ccil (j) for  a l l  
persons 1 7  years o r  o lder ,  regardless  of the age o r  sex- of the person. 

. 	 I f  the person is under 6 years of age, the MCC f i l l s  the "under 6 years" 
oval i n  Col 27; the  MCQ, however, w i l l  write "00" on the  questionnaire,  
as the  5th and 6th d i g i t s ,  f o r  the  person-days i n  past  2 weeks when the 
person is under 6 years of age. 

Special  provis ions: 	 .. . 

In computing the person-days i n  pas t  2 weeks, in any of the  3 groups 
("cut-down", bed, time-lost), when some of the conditione show "DK" ¶

''none'L, o r  blank in Cols (g) - (j) of the questionnaire: 
a. 	 If any of the conditions shows 1o r  more days in a group, but 

the others are "DK", "none", o r  blank, use the 1 o r  more days 
f o r  t ha t  group. 

b, 	 If E condition has 1 o r  m o r e  days i n  a group, but a t  least one 
has "DK", code "DK" f o r  t h a t  group. Thie appl ies  when a l l  the 
others in that group are blank, "none", o r  "DE'. 
There should never be a problem when a l l  groups f o r  a l l  condi-
t ions are blank, if ins t ruc t ions  fo r  Condition-Days i n  Step 6 ,  
b have been followed. 

. 

.. 
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C .  	 Basic Steps-Con., Step 6-Con. 

e .  	 Date of Onset: Look a t  Cols. (k)' (1) (m). Both the  MCQ and the  MCC w i l l  

need t h i s  information i n  performing c e r t a i n  o ther  s t e p s  i n  the  coding 

process. .  However,only the  MCC records the  in te rv iewer ' s  e n t r i e s  here  using 

Col 41 of every Condition Card made. 


F i l l  the "before 3 months" oval i f  Col, (k) has been checked properly and 

cons is ten t ly .  I f  Col (k) i s  checked, then Cols (1) and (m) should be I 

blank, and there  should be e n t r i e s  beyond Col (aa). I 


F i l l  one of the next 3 ova l s ,  as indicated from the  en t ry  i n  Col (m), i f  i 
! 


Col (m)has been f i l i e d ,  and Col (1) has been checked. I f  t he '  condition is  

acute ,  as defined later,  the re  should be no e n t r i e s  beyond Col (aa). 


II f  (k) and 11) are both blank, but (m) has a box checked f i l l  the  oval 
ind ica ted- - i . e . ,  "last. week", "week before", o r  "before 2 .weeks". i 

I f  (1) is  ctiecked, and (m) is blank, "DK" or '  "NA"., f i l l  the "DK" oval. 	
Ii 
II1,f the. da te  o f  onse t  is not  s t a t e d ,  o r  is  incons i s t en t ,  but can be de t e r -  

mined from any o ther  ava i l ab le  d a t a ,  e d i t  Cols (k) (1) (m), i n  green penc i l ,  
and . f i l 1 . thewva l . s  as.determined. I f ,  a f t e r  e d i t i n g ,  you , f ind  t h a t  (k), 
(1). and (m) must remain blank, f i l l  the  'II"oval , and i f  a l l  must remain 
9K'' o r  IN'',f i l l  t he  "DK" oval. I 

f .  	 Chronic or..not: A l l  medical coders will.  judge whether a .condition is 
I

chronic o r  not according t o  in s t ruc t ions  in -Sec t ion  I11 of the  Medical 
Coding Manual. Both the  MCQ and thdMCC w i l l  en t e r  t h e  code ''1" i f  chronic,  
o r  "2" i f  acu te ,  i n  Col (aa) of t he  questionriaire. The MCC w i l l  a l s o  e n t e r  
t h i s  i n  Col 42 of every Condition Card made. , ,  

7. 


15 al1,ofi  a persons conditions a re .codable  as acute , then  information beyond 
Col (aa) is not appl icable ,  and Cols 43 through 50 of the card are l e f t  
blank. 

g *  Condition bed-days in p a s t  12 months. The MCQ makes no en t ry  on the  quesz 

t i onna i r e  about bed-days i n  the  p a s t  year i f  a person has only one chronic 

condition, but t he  MCC must f i l l  Cols 43-45 f o r  every Condition Card made 

f o r  a chronic condition f o r  t h i s  person. First, both the WQ and the MCC 

must e d i t  each I i n e ' f o r  consistency as shown i n  Step 6a of t h i s  Manual, 

checking Col ( 0 )  aga ins t  Col (h). I f  "none" is checked co r rec t ly  i n  Col 

(n), t r ansc r ibe  "000". I f  days are en tered ,  t r ansc r ibe  as 3 d i g i t s .  Days 

i n  (n) cannot exceed 365. I f  more than 365, code as 365. I f  365 is i n  

(n), Col (h) should be 14. 


I f  "DK", "NA", "can't remember" are reported, t r ansc r ibe  as "day6 DK". I f  
blank, t ranscr ibe  as 'mOOO''. I f  days are "DK" i n  Col (n), and the re  are 
known days i n  (h), e d i t  (n) t o  agree with (h). 
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C .  	 Basic Steps-Con. Step 6-Con. 

h.  	 Person bed-days i n  past 1 2  months: "Person bed-days i n  p a s t  12 months" 
r e f e r  t o  the  t o t a l  of the  bed-days i n  the  pas t  year caused by a l l  of one 
person's, chronic conditions. I f  the  person has only one chronic condition, 
the person bed-days i n  p a s t  12 months w i l l  be the same as t h e  condition 
bed-days f o r  t h i s  person's s i n g l e  chronic condition. I f  t h e  person has 
only one chronic condition, the M 4  makes no en t ry ,  on the  questionnaire,  
but i f  the person has mul t ip l e  chronics,  the MCQ sums the bed-days, and 
e n t e r s  t h i s  f igure  i n  Col (n) of the  las t  l i n e  of t h i s  person's chronic 
conditions. 
The MCC en te r s  the person bed-days i n  p a s t  year i n  Cols 46-48 of each card 
f o r  a person who has one o r  more chronic conditions. This appl ies  even 
.though t h i s  person may have one o r  more cards f o r  acute  conditions a l so .  
For example i f  a person has: 1, a codable acute cold,  and 2 ,  d iabe tes ,  and 
had 30 bed-days i n  p a s t  year because of h i s  d iabe tes ,  t h i s  30 days is  
entered i n  Cols 46-48 of the  card f o r  the  cold,  and a l s o  i n  Cols 46-48 of 
the card f o r  the d iabe tes .  

When the re  are mul t ip le  chronic conditions both the  MCQ and the  MCC w i l l  
proceed as,follows: 

B e  sure  t h a t  each separa te  l i n e  has been ed i tedras  mentioned earlier. 
Look.a t  Col (n) f o r  a l l  chronic conditions. I f  t he re  have been any 
bed days i n  pas t  year ,  add t h e m  together i f  they do not  overlap. If ! 
they overlap., use t h e  r u l e s  used i n  computing person-days of  "cut- 
down" i n  p a s t  2 weeks shown i n  Step 6, d of t h i s  Section. 
Tota l  days should never exceed 365. If more than 365, use 365. 
If  a l l  l i n e s  say "none" o r  blank code "000". I f  a l l  say  "DK" , code 
1 1 ~ ~ 1 1  I f  any shows 1 o r  more days, bu t  others are "DK", "none",. 
o r  blank, use the  1 o r  more days. 

If no condition has 1 o r  more days, and a t  least one is  "DK", code 

DK. This appl ies  when a l l  t h e  o the r s  are "DK", "none", o r  blank. 
 i 



SECTION I1 OUTLINE OF STEPS I N  MEDICAL CODING 18A REV 

C. Basic Steps--Con. S t e p  6 

. 1 

1 

i. Limitation of Activity:  Cols (q), (r), (s) ,  of the questionnaire: 
The MCQ makes no en t r i e s  on the questionnaire f o r  these columns, 
other than to  e d i t  them i f  necessary. I f  &,of a person's con-
d i t ions  are acute,  and "stoppedtr cor rec t ly  a t  Col (aa), Cols (q), 
(r), (s), of the questionnaire,  should be blank. I f  the person 
has one o r  more chronic conditions,  there  should be an en t ry  of 
1, 2, 3 ,  o r  4 i n  Col.(q) of the last  l i n e  of t h i s  person's condi-
t ions.  If the en t ry  i n  (q) is 4, then (r) and (s) should be blank. 
I f  (q) is  1, 2, o r  3 ,  a 'Ves" o r  "no" should be i n  (r). I f  I1yesIr 
is i n  (r), there should be an "X" i n  (s) , i n  one or more l ines .  The 
MCC ed i t s ,  and t ranscr ibes  the en t r i e s  t o  Cols 49, 50 of each card 
fo r  each person who has one or  more chronic conditions, as follows: 

F i l l  the  ovals i n  Col 49 indicated,  from Col (4). 
I f  (q) is blank, but should have been f i l l e d ,  f i l l  "V" 
I f  (9) is "DK", f i l l  "DK" i n  Col 49. 

i n  Col 49. 

' 1 I f  (q) is "4", ''V" , or  "DK" , leave Col 50 blank. 

50 only fo r  those t h a t  have "X" i n  Col (s). For a l l  other  condi- 
t ions with blank i n  (s) t ranscr ibe as "no". I f  1, 2,  o r  3 i n  (q) 
and blank o r  "DK" i n  (r) (s) t ranscr ibe as t'V" i n  Col 50. 
Excep,tion: I f  the person has only one chronic condition, and (r)
is "yest1and (s) is blank, e d i t  and f i l l  the Iryesfr oval i n  Col 50. 
I f . t h e  person has more than one chronic condition, and a l l  a r e  
blank i n  ( 8 )  with "yesrr o r  "no" checked i n  (r) fo r  every condition, 
e d i t  and f i l l  the r'yes'' oval i n  Col 50 for  those that are r"yes" i n  
(r), and the 'ko" oval fo r  those t h a t  have %o" i n  (r). 

Oh each Condi- 
t ion  Card with a 1, 2 ,  or  3 i n  Col 49, t ranscr ibe as 'Ves" i n  Col , 

j. Interviewer Error: The MCC t ranscr ibes  rrVc' i n  Col 63, i f  Col (k) is 
checked, o r  the  condition is on Card A, o r  is  an impairment e: 

1. Col (n) is  blank,. 
2. The days i n  (n) are less than the days i n  (k) , 
3. The interviewer f a i l ed  t o  cor rec t  (n) on the basis  of an en t ry  

i n  tab le  11. 

Do not charge as e r r o r  i f  "DK" o r  covered by footnote. 

k. Was the person hospi ta l ized fo r  t h i s  chronic condition? Look a t  Col (p). 
Every chronic condition (''1'' in  Col (aa))should have an en t ry  i n  Col (p)
'yesrror "no" . 
is blank, f i l l  the IrV'' oval. 

The MCC f i l l s  the  "yes" o r  "no" oval i n  Col 71. I f  (p) 
-

. 



SECTION XII. CLASSES CtE' CHRONIC AND AcullE CONDITIONS 19 REV 

A. 	 "Chronic", 
Defined 

B. 	 Conditions 

Chronic 
Regardless 
of Bite of 
h se t  

For NBS, a chronic condition is defined, generally, as any
conditLon 3 mas+, except pregnancy, and certain conditions, 
l i s t ed  in B, bdm, w h e t h e r  3 mos+ or not. Chronic conditions 
are coded "1" in C o l  (sa), and are included whether or not 
they had m e d i c a l  care or caused restricted activity. F u J l  de-
ta-lls about the coding of iaTpahents will be found in k c t i o n  
VI; any condition w i t h  "F in the first  digi t  is a chronic o r  
permanent impairment. For conditions due t o  inJury, see Sec- 
tion VII; any condition w i t h  .9 i n  the 4th digi t  is a X b i c  
condition due to  inJury. 

The following terms--from the Check Lists (cards A and B) used 
by the interviewers--and certain related terms are treated as 
chronic, whether they are  3 mos+ or not: 

Tuberculosis, any site or stage 
Neoplasms; cysts; growths; polyps 
~ a yfever, asthma, or other a e r g y ;  (eauded, however, arer 

current reactions, allergic or not, cmtplicating m e d i c a l  or  
surgical procedures, codable t o  997-999 and as acute; and 
poison ivy, al lergic or not, and other dermatitis codable t o  
702, 703 which are coded chronic only if  3 mas+.)

Bronchiectasis; Buphysema 
Any thyroid gland condition including goiter 
Diabetes 
Mental U e s s  of specified, w e ~ ~ i a e dtypes as in ICD 300-324 
Mental deficiency or  retardation 
Organic diseases of the cent- nervous system and eye, such BB: 

stroke or other conditions i n  ICD 330-3341 epilepsy3 
m u l t i p l e  sclerosis; paralysis agitans (psrginson's disease), 
any cause3 refractive errors; cataract; glcruComa3 mtrdxmtal 
fibraplash

Rheumatic fever, active or inactive 
H e a r t  disease, any type or cause3 Hypertension; Arteriosclerosis 
Varicose veins; Hemorrhoids 
Hernia; Ulcer of stomach or duodenum 
Calculi (stones), any part of urinary system 
Any prostate condition 
Arthritis or gout, any cause; rheumatism (muscdar); (huwever 
myalgia, pain, stiffness, l e g 0  f ib ros i tb ,  myosit is  must 
be 3 mos+ t o  be coded as chr0nic.j
Any congenit&. condition 
Atrophy, fibrosis,  sclerosis, contracture, degeneration, de-
formity, dystrophy--and synonyms thereof --of any s i t e .  
Cleft palate; Cerebral palsy; Clubfoot; Flatfoot. 
Loss of eye, limbs, nose, ears, breast, kidney, lung. 



C. 	 The following, also related to  the Check Lists, are coded as 
chronic only  if 3 ms+. REYective July 3, 1952, any of the 
following, with onset -3 mos, XFIl be treated as acute, and 
i f  there has been no medical care or restricted activity, as 
determined in Step 2 of Section 11, these may be d e l e t e d  from 
the questionnaire and not coded i n  any way. ("Trouble'of the 
sites mentioned excludes, of co-me, tuberculous, neoplastic, 
cystic, allergic, ps genic and arteriosclerotic fonns, re-
ferred to  in  B above 

Bronchitis 
EURUS' t r o w e  Rmilmess or other sensation disorder 
(&zlhladder trouble !ProuliLe i n  hearing or of e s r s  
Liver -troukle !truuUe in seeing or of eyes,1 

Stumach trouble cataract, gla-, refl-active 
Kidney trouble, error, o r  retrolental fibroplasia 
except etones !kouXLe or  stifeness, back o r  1-6 
&in trolibk Speech defects or tr0al.e 
&ntal or nervous 
trouble in 

Special rules for coding hpairments, -3 ~ D S ,  w i U  be found in 

&&ion VI. 

Any of the above, in C, with onset '3 -a+, are coded 88 ChRrmiC, 

and are not t o  be deleted even though they are reported without 

medical care or  restricted activity. 


For m, an acute condition is defined generally as any cwditioa 

not hcluded in B, above, arid one of u~uaJLyshort &&tion w i t h  

onset -3 moa; it inc3udee also condit ik  in C, ab-, if the7 

are -3 &e.' Acute condif+gns are coded "2" in col (88). An 

acute condition must have either m e d i c a l  care or restricttd 

activity, or both, in order to  be hzebdd. As of Jidy 1,.lej 

an acute condition w i t h  "Imkraoun" medical care-is 

with acute conditions M g BMwn medical care. Exzu@lee of 

acute conditions amzx colds and other acute disorders ia 

4'j'0-475; deliveries mtl a l l  conditions ia 640-689;current in-

juries with 8 or  9 in the first digit and a 4th digit other 

than .9; and the f'Mied eyqtamrrr coded 780.2, 

780.5, 7a.5, 7a.6, W.7, 783.5 @ 787.0°78'(*7* 
 1 

I - . 
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SECTION III. CLASSES CIF CBROKlC AND ACulIE CONDIELONS 21 REV 

F. 	 D i a w s t i c  
Codes Differ-w 
Unspecified 

1. 	 Diseases w i t h  a third ICD code for unspecif ied whether 
acute -or chronic, as in bronchitis (501), o t i t i s  m e & h  
(32.2), I E P h i t i S  (593) etc: 

a. TBble I: Don't use such codes. Use all the infor-
m a t h  i n  Table I, and all the guides l isted in this  
Section t o  j-e whether the evidence points t o  acute I 

or t o  chronic,. and whether ."2"or "1" should be entered 
i n  dal (a);use the .diagnostic code for acute or for i 
chronic a'ccording t o  the code entered in C o l  (sa). i 

"1" or'"2" must be entered in cdl (a)- never M, or :I 
RK. mte that .Gal 42 of the coridition card has no o ~ a l  
for "W, "m,"or V' (b~ank). 

I 

b. T a U  II: If the condition is  in table I1 only, 
and the date Qf onset is not imam or indicated, use 
the "unspecified" diagnostic code. i 

2. 	 Diseases with one ICD code for acute, a second for 
chronic: 

a. If the condition is  always "1" (chronic) in C O ~  


(aa), regardless of onset, as in rheumatic fever, 

myocarditis, ar thr i t is ,  an ICD category covering acute 

types may possibly be used for  the diagnosis code, but 

the code for C o l  (aa) m u s t ,  nevertheless, be chronic. 

Wen the onset of a "chronic" condition is  , 3  mos, and I
ICD has one nmiber for acute and another for chronic, 

and the diagnostic information does not indicate an -acute I
type, use the diagnostic number fo r  the chronic form. I 


See a380 d, belcrw.
--	 I 

be 	If the code f o r  Col (ea), o r  Cal 42 of the card, can I 

bt? chosen accordipg.to date of onset, use the diagnostic

code for chronic &f 3 ms+, and the one for  acute, if-3 ms. 


C. If the conditinn is in table 11only, and it is not, 

"diseased tonsils," assume that the condition was acute 

a t  the t i m e  of the hospital admission; code diseased 

tonsils, reported in taue II only, t o  ~J-O,O (chronic).. 


d. "'PcxnsKls reatovedN in tsble I1 and also in table I: 

If the tansil operation was done in petst 2 weeks, and 

persun is recovering in table I, perhap with sane 

pain or soreness, in the throat or neck, code !jlO.Os 

in table I, w i t h  "1" in Col (aa); however, if onset of 

o r i & d  tonsil. or throat condition is lmown to  be in 

past 3 PlOnthG, code it as acute, and m e  the code num-

b& for acute. If @willectcanyb done fo r  sane specified

disease, -not codable t o  5J.0.0, w e  the code number for 

it, and code COL (sa), in t a u e  I, according to ' the best 

information about date of onset. 
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A. The Objective 

IV. ' --CODING PRLzlJCIPLgs AIM PR- 23'REV. 

This section d e a b  w i t h  genemil. rules for s e l e c t i n g  the 

4-digit code for the diagnosis. $pecial or additional 

rules for hospital stays, and for impainnents, injuries,

complications of childbwlng, and for *cm- and 

merging" are in later sections. 


'The objective, in diagnosis code selection, is to  make 

m e  of .allof the information on the questionnaire t o  

obtain the best possible description of the Bind of 

disease and the part of the body affected, avoiding if 

possih3.e the use of\a symptam or  ill-defined category, 

and neither overcoding nor mdercoding. 


Whereas this iknual. and the short Index p e d e  for 

most of the cases you are required t o  code, there Ku1 

probably alwap be a a m a l l  percent of u-cuasud, cam-

plieated, or  vague diagnostic statements that may cawe 

codhg gmblems. Codem and verifiers are urged t o  

"spot" problems, and t o  seek supervisor help for cases 

which m y  require special kwwledge or special judgmsxt

in order t o  assign the proper code rn codes. 


Here we are referring to repow in which the respcmd-
ent is not positive about the main diagnosis in (ad),
ita cause in (d-2), and/or its "kin8" i n  (d-4). If 8 
S- a d i t - In (d-1) bp %~dbl~=- - ' ,  QF 

~grObsbly---", code thet condititm aa if no dmibt existed. 
7 


If (bl)givelrr 2 reasonable possibilities, cbmse the 
i i r h  I[f (a-1) ''rash lllee mm, l i ke  

arrthrifie", and (6-2) i8 b b &  Or m, ths 8mt-0 

rash p~in-only.

When something welldiefined resembles or is "u3re" same-

thing &e, and both are reasomable, select the first, 


U there are 2 reasonable possiblities in (d-2) --fk 
a cause of an impairment or symptam-accqt the first 
one. QueatiQn a l l  choices of cause that e highly
unlUely to be medical causes. If the per- has a . 
history of dLd rheumatic fever, or arrested tukrmiksis, 
and he thlnks one of these may be the cause of hie 
present condition, but is not sure, we record these & 
hb,toq, under specisl codes 403 or 009, and not 
necessarily as causes. 

If there 19 doubt in (a&) about the kind af an i l l-de- 

fiaed trouble in (Ad), prefer the condititw 3.n (dol).

Ih dl sitmatiam reflecting respondent uncertminfy-

particularly aa to causes and kinds, lfnd ax+enet 

uure h w  to j-e, consult the s ~ g e r v i s o r .  




24 REV. SEerTON IV. GEMERAL CODING F'RINCIPLES AM) PRc!BlXtG 

C, 2 "Arreskd', 
"Inactive", 
b r r t c  tea" 
Qmnic 
Conditions 

There are certain provisions for using one code when 2 or 
more related sites or diseases are involved, or when 2 or  
more sites are affected by the same disease. If the code 
f o r  2 diseases is  the same, or i f . t hey  are w i t h i n  the same 
3-digit category, but have different 4th digits, use only  
one of these per person. For example, if the person has 
hay fever and rose fever, code 240 only; or if he has one 
or more defects in 79, or in 744, code only one of these 
according t o  which creates the most disability, -or i s  the 
more specific. To use separate codes when one is  suffi-
cient, is called "overcod.ing"j t o  f a i l  t o  code separately 
thdse conditions that do not combine or reduce t o  one code, 
is called "undercoding*. 

a. 	 Arrested or inactive tuberculosis, in (a-1) or. (d-2), i s  
always coded, t o  009. 

b. 	 Rheumatic fever in (a-1) or (d-2), inactive i n  the past 
year fs t o  be coded t o  403. -.-See also App. 111, 4-03. l j  

C. 	 Infections, not i n  a or b, above, and reported in 
(d-2) as  the cause of mairments, and wfiich do not have 
a Une of their  own: consider these t o  be inactive; code 
the impairment with the proper 4th dig i t  but don't code 
the infection separately. 

a. 	 Chronic diseases, except as in a or b above, are some- 
times reported as "arrested" or "inactive". Effective 
J u l y l ,  lw,the procedure is  restated as follows: , 

Ignore these modifiers and code the disease as if 
active and present now or in the past year, except 
den  'the report states %t there was surgery t o  , 

correct the condition more than 1year ago. In 
such cases proceed as follows: 

If.scune present effect is mentioned, code it 
oxi~y. rf no present effect  is  mentioned, but 
c ~ l(f) or C O ~(s) is checked on t h i s  m e ,  
code the-&ronic disease. 
But if t h i s  "arrested" disease has caused no 
"cut down" in  past 2 weeks, -and does not l i m i t  
the person's act ivi t ies  now, and-has no stated 
present effect, it may be deleted. 

If corrective surgery was dnne i n  the past year,-
the chronic disease is always coded. If t&re is 
no infomatian about surgery a t  any t i m e ,  code 

'"arrested cancer," " m s t e d  g~~ucams,"etc., as ' !i 
if the chronic disease were active. 
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D . "Symptoms, '' Card C, (formerly C a r d  I), used by the interviewers, con-
1 1

i Card C 	 t a ins  a l i s t  of selected terms, called "symptoms", f o r  
which the interviewer asks the cause. These terms l i s t e d  
below, a re  c lass i f ied  by NHS 	and ICD i n  various ways, 
according t o  site, type, onset, and cause. They have i n  
common that they are  frequently manifestations or signs 
of a disease, abnormality, o r  "trouble", and i f  a more 
specific diagnosis of the condition can be found, the 

I 	 l a t t e r  i s  t o  be preferred f o r  coding purposes. Msny of 
I 	 them are l i s t e d  i n  Appendix 111, 780-799, with rules fo r  

coding. Compare ICD categories 780-799 i n  Vol. I with 
780-799 i n  Appendix 111, noting the many changes made by 

. I 


;) 


NHS. 

Ache, any part of body 
Albumin i n  urine 
Blackout spel ls  
Bleeding, any par t  of 
body

Blood . in  urine 
"Burning" sensation 

I 	 Can't sleep 
f 	 chills 

col ic  
coma 
Convulsions 
c o w  
cramps, except 
menstrual 

"Crick, " any part 
of body 

Dehydrated 
D e l irim 
Diarrhea 
Dizziness 
Dropsy 
Enlarged; any pa r t  

of body 
Enlarged glands or  

internal  organ 
Fainting 
Fever 
Frequent urination 
Gas on stomach o r  
in tes t ines  

G a s  pains 

Headache 
Heart beats f a s t ,  or  
pounds, o r  skips beat 

Heart m u r m u r  
Hemorrhage, any part 
of body 

Hoarseness 
Incontinence of urine 

(can ' t  hold water) 
Indigestion 
Insomnia 
Itching of skin 
Jaundice 
Jerking, any part 

of body 
Loss of appetite 
Loss of weight 
Low blood count 
Low blood pressure 
Low or high 
metabolism 

Misery, any part 
of body 

Nausea 
Nerves-any mention of 
N i g h t  sweats, 

excessive 
Nose bleeds 
Numbness 
Overweight 
Pain, any part of 
bow 

Poor Arculation, 
Pus i n  urine 
Rash, but not pimples 

or  acne 
Retention of urine 

( can ' t  pass water) 
Ringing i n  ears 
Shortness of breath 
Soreness, any part 
Spasms, any part 
Spitt ing of blood 
Spots i n  front of eyes 
Staggers; staggering 
g a i t  

S t i f f  ness 
Swelling, a.jr part 
Swollen glands 
Tic 
"Tingling" sensations 
Tire dne ss 
Toothache 
Underweight 
Upset stomach 
Urine abnormallty 

(any kind) 
Vertigo 
Vomiting (including 
vomiting blood) 

Weakness 
Wheezing 
Worn out 

1 
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E. Coding 
l'Symptoms", 
and nTroubles
and Their 

,n 

For "nerves" o r  nervous o r  mental troub
causes, and conditions which are due t o  
H, below. 

le due t o  various 
"nerves," -see i t e m  

Causes Items E, F, G i n  the ea r l i e r  Manual are  combined under E i n  
t h i s  revision. 

, 	 For a l l  symptoms, "troubles", and anything else,  due t o  in- 
jury,  see Section VII.-
For symptoms and ntroubles,n which i f  3 mos+, a re  codable 
t o  the X-Code, 'as impairments, see Section VI,'as revised-
and expanded, effect ive July 1, 1961. If such symptoms are  
-3 mos, use the ru les  below. 

1. 	 Smptoms due to :  
a. 	 overeating, poor eating habits, bad diet: code 

286.5 only. 
b. 	 old age: code 794; see a l so  794, Appendix I11; 
c. 	 menopause: code 635 only. 
d. 	 pregnancy or  i n  the puerperium: see 648.4,-688.4, and notes above 642.4, Appendix 111, 
e.  	 other symptoms: code the  other only. 
f .  	 causes that are not medical conditions o r  are 

not c lass i f ied  i n  IO or  by NHS: code the  
symptom only. Such causes are excessive use 
of tobacco, "having too many children", ordinary 
bad winter o r  summer weather, gett ing t h e  feet 
wet, s i t t i n g  i n  a draf t :  code the symptom only. 
-See a l so  notes i n  Appendix 111, above 988, and 
i n  988;-

g. 	 more specific disease names: the general rule 
i s  t o  code the l a t t e r  only. 

2. 	 Multiple symptoms, unknown cause, same l ine :  
Examples are:  

Acicl stomach ( 544.0) and indigestion ( 544.2). 

Dizziness (780.6) and upset stomach ( 544.2). 

Nausea (544.2) and diarrhea, -3 mos, age 2 yr+ (571.1). 

Fever (788.8) and cough (783.3). 

Pain i n  heart  (782.0) and heart  beats f a s t  (433.1). 

Headache (791) and toothache (534). 

Backache -3 mos (787.5) and headache (791). 

Bleeding of gums (535) andmouth (538). 

Pain i n  head (791) and eye (388). 
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SECTION IV. GENERAL CODING PRINCIPLES AND PROBLEMS 27 . 
E. Coding If symptoms are  i n  one l ine,  with no statement t ha t  one 

' ? hsymptoms,lt i s  -due t o  the other, select  one by the  following rules:  

: I  and "Troubles, '' a. I f  one i s  said by the respondent t o  be more serious 
-

and Their than the other, select  it. 

,- 1 

i Causes- - b. Prefer a code i n  001-77Fover one i n  780-799. 

Con. c. 	 If both are i n  the same 4th d i g i t  series,  as i n  

544.0-544.2, prefer the lowest number-i.e. 4th 
d i g i t s  0,1,2, over 3,4,5, e tc .  

. i
, 	 d. I f  both upper and lower digestive system, o r  

s i respiratory system, symptoms are  present, prefer the 
lower si te.  

e. 	 If one i s  codable t o  the X-Code, and the other i s  
not, select  the X-Code only. For example, headache 
and stiff back: code X70. 

f .  	 I f  none of these selecting guides seem t o  apply, 
take the  f i r s t  one mentioned. 

I 3. "Troubles, " kinds, and causes : 
i The interviewers t ry ,  a t  Col (d-4), t o  f ind out w h a t  -kind. .  

of trouble, disease, o r  condition i s  meant when the report 
I I i s  "heart trouble," "nervous condition, I' "female disease, '' 

i 	 e tc .  Codes can be found f o r  these i l l-defined statements 
i f  the  person cannot give a be t te r  name; i f  the term is  not 
i n  the  Short Index, look i n  Vol I1 under "Disease (of)" where 
codes are given fo r  many nonspecific diseases, such as "dis-
ease, blood" 299, "disease, brain'' 355, e tc .  

The "cause1' of these i l l -def  ined conditions may a l so  
appear on the questionnaire, and it must be considered i n  
selecting the code.. The -kind of trouble i s  a more specific 
disease name--such as myocarditis, rather than "heart trouble," 
o r  psychoneurosis ra ther  than "mental trouble," e tc .  
Effective July 1, 1961, i f  (a-4) does not produce a specific 
disease name, and (d-2) adds nothing, preder the "trouble" 
i n  (a-1). See also H, below. Consider the "cause" i n  
(a-2) i n  coding. . 

' j 
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E. 	 Coding 
"Symptoms, lt 

and "Troubles, '' 
and Their  
Causes- - 
Con. 4. Examples i n  coding symptoms and troubles: 

(d-1)
Skin trouble 
H e 8rt trouble 
Stomach trouble 
Stomach trouble 
Lung condition, not T.B. 
Bronchial condition 
Gallbladder trouble 
Liver disease 
Upset stomach 
Nervous trouble 
Weakness and nervous 
Indigestion 
Headache 
Thyroid trouble 

F. 	 -See E, above 
G. 	 -See E, above 

d-21 
nerves 

overwork 

nerves 

hangover 
DK 

old age 
old age 

nerves 

(a-4)
rash and i tching 

DK 

acid stomach and pain . 

pain
coughs; s p i t s  blood 
bronchiectasis 
Can't e a t  cer ta in  foods 

jaundice 

hands shake 

f e e l s  jumpy 

code : 
317-3 
434.4 " 

545.0 

316.2 

527.2 

526.x 

586.0 

583.0 

322.X 

327.X 

794 x 

544.2 

791 x 

254.0 


! 

H. Nervous o r  
Mental 
Trouble 

Effective July 1, 1961, instructions f o r  coding nervous and 
mental conditions are restated as follows. 

In  the following '&.ides, the term "nerves" w i l l  be used, 
but w h a t  i s  sa id  here wi l l  apply also t o  "nervousness", 
''nervous trouble" , "nervous condition", o r  other mention 
of "nerves". 

The modifier "mental" i n  any par t  of a case description can 
be accepted as some so r t  of psychiatric condition. It may 
refer  t o  mental deficiency or  retardation-in which case we 
code by the rules f o r  impairments i n  the  X-Code. If im-
pair& i n t e l l e c t  o r  intell igence i s  -not indicated, the term 
"mental", i n  general, will be interpreted t o  mean an emo-
t ional  disorder of some kind. 

-
I 

I 



-- 
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H. 	 Nervous o r  "Nerves" could refer t o  emotional o r  physical (organic) 
Mental factors,  o r  possibly t o  both a t  the same t i m e .  A s  of 

I Trouble- - Ju ly  1, 1961, coders need not try t o  distinguish, and 
Con. 	 may regard i l l -def ined cases of "nerves" as emotional. 

See also,  327, Appendix 111. 

1. Nervous o r  mental conditions i n  (a-1): 
Look a t  (a-2) and (a-4) f o r  kind -and cause. For 
psychosis of specified etiology, use the rules i n  
Appendix 111, f o r  300-309. 
For mental and nervous conditions codable t o  310- 
314, 318, 327, due t o  physical causes, use the  rules 
i n  Appenilix 111, below 327. 
Nervous o r  mental trouble of any kind, or  other 
"trouble," due t o  overwork, overexertion, exhaustion, 
personal s t resses  and ordeals, previous war serv-
ice-- without mention of a specified nature of in- 
jury w i l l  not be charged t o  injury or  accident. 

' i  Code such cases without reference t o  injury o r  acci-  
I , 	 dent. 

2. 	 Physical conditions i n .  (a-1) due t o  "nerves" : 
Review the notes fo r  315-317, Appendix 111. For NHS 
purpdses, 315-317 w i l l  col lect  only symptoms, func- 
t i ona l  disorders, and "trouble" NOS, of heart, skin, 
and digestive and genito-urinary systems. Any other 
kind of body condition i n  (a-1) due t o  nerves i s  -not 
coded t o  315-317, and i s  coded only with disorders 
of -that system. For example, stomach ulcer  i n  (d-1) 
with nerves i n  (d-2) i s  coded t o  540.0 only. How-
ever, i f  the same person reports a nervous condition 

I i n  (a-1) of another l ine,  code that l i n e  as reportedI 
L.. J 	 there, but do not duplicate o r  record a nervous 

stomach condition. 

3. 	 Multiple mental conditions, same person 
A s  a general rule,  only one code per person i n  300- 
324, 327 should be required. I f  there are several 
l i nes  fo r  the same person describing m e r i t a 1  condi-
tions, r e l a t e  them t o  see i f  they cannot be reduced 
t o  one code, preferring 300-309 over 310-324, and 
310-324 over 327. For example, i f  one diagnosis i s  
codable t o  a psychosis, and another l i ne  f o r  the 
same person describes something codable t o  a 
psychoneurosis, o r  t o  327, code the psychosis only. 
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H. 	 Nervous o r  4. Descriptions of nervous and mental cases, with codes 
Mental 1. "Nervous trouble, D r .  says since bir th ,  can ' t
Trouble- - stand noise, can ' t  sleep a t  night, f ee l s  Hke 
Con. something crawling on her": code 327. 

2. 	 "Nervous, due t o  overactive and toxic goiter": 
code 252.0, and 327. 

3 - 	 "Pains i n  head, upper back and shoulder, past 
year, due t o  Lack of sleep and nerves brought 
on by dai ly  i r r i t a t i o n  and stresses": code 327. 

4. "Nervous trouble, due t o  epilepsy": code 353.3,
and 327. 

5. 	 Nervous trouble, depressed, due t o  epilepsy" : 
code 327 and 353.3. 

6. 	 "Takes medicine f o r  insomnia; has chronic 
nervous trouble; feels shaky": code 327. 

7-	 "Nerves, gets dizzy spells": code 327. 

a. 	 "Nervous trouble, can ' t  remember things, due t o  
arteriosclerosis":  code 327 and 334. 
[Regard the ar ter iosclerosis  a s  cerebral]. 

9. 	 "Migraine headache due t o  nerves": code 354 only. 

I. 	 " R e m o ~ a l ' ~and Effective July 1, 1961, procedures f o r  coding these "prob- 
other Opera- lem" types of diagnoses are restated and revised, as follows: 
tions, Table I; 1. Check with Table 11; i f  the surgery was done i n  the  past 
and Post-opera- year, the condition should be i n  Table 11, also, and the 
t i ve  S ta tes  f ac t s  i n  Table I1 may help t o  establish a diagnosis code 

fo r  Table I. If  the  report says the surgery, or correc-
tion, was done more than a year ago, the procedures f o r  
coding w i l l  be the same, except that i f  Col ( f )  AKD Col 
(r) i n  Table I are blank, t he  condition may be regarded 
as "inactive" o r  "arrested", or cured, and w i l l  not be 
coded i n  any way, unless some present e f fec t  i s  mentioned, 
o r  the causative disease is  old tuberculosis o r  old 
rheumatic fever. See also C, above.-- 2, 
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I. "Removal" and . 

other Opera- 
t ions,  Table I; 
and Post-opera- 
t i ve  States-- 
Con. 

2. 

3-

4. 

5. 

Regardless of when the surgery was done, look f o r  
some present effect  that may be bothering the per-
son, other than ordinary pain or discomfort that 
often accompanies recent post-operative states. If 
the part removed i s  codable t o  "Absence", i n  the X-
Code, always code Lt. These s i t e s  are eye, limb, 
lung, breast, kidney, jaw,  r ib ,  nose, ears, larynx 
a t  any onset, and all of the teeth i f  3 mos+. I f  the 
e f fec t  i s  codable t o  "absence" or something else i n  
the X-Code, no other e f fec t  need be recorded. If the 
effect i s  not i n  the X-Code, but i s  something l i ke ly  
t o  become chronic a f t e r  the surgery, coae it.-
Look f o r  the disease that required the surgery. If -that i s  known, or  indicated, and i s  chronic, and 
present.now or  i n  the past year, and i s  often, o r  
usually,incurable, code it. However, i f  there i s  
no code f o r  %story," a x  the condition was 
corrected by surgery, more than one year ago, and . 
there  i s  no present e f fec t  Col ( f )  and Col (r) 
are  blank, do not code the disease or  abnormality. 

If a post-surgery condition i s  unusual, consult 
supervisor. 
Examples : 

Condition Facts 
a. 

b.  

Breast removed f o r  cancer, past year; can ' t  

Breast removed, 2 years ago f o r  cancer 
l i f t  arm 

C. Hysterectomy, any date,.cause not s ta ted 
a. 	 Hysterectomy, any date, with menopause 

symptoms 
e. Cleft  palate repaired, past  year 
f .  	 Cleft  palate, repaired more than 1year 

ago, with no present e f fec ts  o r  
d i sab i l i ty  

g. Leg removed fo r  diabetes, any onset ' 

h. 	 Recovering from operation on hips; no 
other data 

i. Hernia operation, past year 
J .  	 Part of stomach removed, 2 years ago fo r  

ulcers, no e f fec t  nor d i sab i l i t y  now 
k. 	 Stomach trouble due t o  removal of gall-

bladder fo r  gallstones, i n  past year 
1. 	Tonsils removed,cause not stated,  past 2 

weeks and throat hurts 
m. 	 All teeth extracted, 3 mos+; has 

indigestion 
n. 	 Hip operation 3 years ago f o r  osteomyelitis, 

hip painful, and causes limp, ever since 

Code(s) - Table I 
1 7 0 ~an&~ 3 8 . 4  

x38.4 

795- 5 


635.x 

xg1.x 


Delete 
~ 2 6 . 5and 260.x 
795- 5 
560.x 

I 

Delete 

545.0 	and 584X 

510.0 

x92.0 


x75- 3 




-- 

32 

J. 	 A s t h m a  and 
other 
Allergies 

SECTION I V .  GENERAL CODING PFUNCIPLFS AND PROBLENS 

See a l so  240-245 i n  Appendix 111. Note tha t  a l le rg ic  mani- 
fes ta t ions of any kind, of any par t  of the body including 
eyes, ears, heart, e tc .  a re  t o  be coded t o  a l lergy only. 
Migraine o r  migraine headache, however, goes t o  354, 
whether a l le rg ic  o r  "nervous". See other exceptions noted 
i n  Appendix 111, 240-245. 

For NHS purposes, t he  noun "asthma", and the adjective 
"asthmatic" as w e l l ,  a r e  assumed t o  re fer  t o  allergy. The 
term asthmatic bronchitis  means a l l e rg i c  bronchitis, and 
should be given the single code of 241; a second code fo r  
bronchi'tis i s  not required. 

Respiratory a l le rg ies  usually f i t  i n to  240 o r  241; i n to  
240 if the upper respiratory organs a re  involved, o r  241 
if the lower respiratory organs a re  affected, o r  2 4 1 i f  
both upper and lower a re  involved. When multiple respira- 
tory a l le rg ic  manifestations are given, only one code, 240 
or  241, should be nece'ssary f o r  t h i s  respiratory allergy. 

If an a l l e rg i c  manifestation involves the chest, a s  i n  
"chest clogs up", regard t h i s  as equivalent t o  asthma. If 
the  manifestation is  a "breathing" diff icul ty ,  code t o  
asthma, but i f  t he  upper respiratory organs only are in-
volved, code t o  240. 

Fever with a l lergies:  If fever ( o r  synonym) i s  the only 
a l l e rg i c  symptom reported, code 245. But when fever i s  
one,of several a l l e rg i c  symptoms, do not code fever 
separately. For example, i f  an al lergy consists of "fever 
and runny nose", code 240 only. 

Headache with a l le rg ies :  Proceed as f o r  fever with aller-
gies, above. For example, code "headaches and nose stopped 
up" t o  240 only. 

Watch f o r  cases when al lergy is  mentioned above Table I, 
but 	(a-1) fails  t o  mention allergy. For example, i f  
a l lergy i s  above Table I, but (a-1) says "eczema", un-
qualified, in te rpre t  this t o  be a l l e rg i c  eczema, and code 
t o  245. 
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K. 	 Cysts Some cysts  go t o  the neoplasm categories, w h i l e  others 
do not. Always look through the Vol. I1 l i s t i n g  under 
"Cyst", before looking under Neoplasm, benign. 

Cysts described a6 "fatty" should be coded t o  714.2, 
with sebaceous cysts. (However, a fatty tumor is  coded 
t o  226 with lipomas.) "Follicular" cysts.(ofovary) go 
t o  625. meat gland cysts go t o  714.0. 

Watch f o r  en t r ies  i n  (a-4) or  elsewhere that t e l l a  
, spec ia l  kind of cyst  that  i s  not t o  be coded t o  the -
neoplasm numbers. If 	a reported modifier i s  not l i s t e d  
i n  V o l .  I1 under "Cyst", consult the  supervisor. 

If a cyst  of any kind, o r  a neopiasm o f '  any kind, i s  
said t o  be due t o  a bruise o r  other. injury,  and a Table 
A has been f i l l ed  out by the interviewer, proceed a s  fo r  
other diseases due t o  injury. If Table A has not been - "  	 -
f i l l e d  out, code as i f  injury had not been mentioned. 

Whether a cyst  o r  neoplasm could possibly develop from 
a "one-time" injury i s  a controversial matter, but i f  
the person says injury was the cause, and a Table A has 

i 	 been f i l l e d ,  we code it as f o r  other one-time injur ies .  

L. llDisc" R e v i e w  category 735 as modified by IrTHs, and a s  described -
Conditions by ICD i n  Vol. I. 

A disc condition, NOS, i s  assumed by IilHS t o  r e fe r  t o  the 
interver tebral  discs, but watch f o r  reports that indicate 
other sites and types. If epiphyseal discs of any site, 
o r  epiphysit is ,  are reported, use the  code 732, not 735. 
See 732, i n  I C D  . 
When an interver tebral  disc condition is  t o  be coded, and 
a concurrent spinal nerve pain, pressure, neuralgia, 
sciat ica ,  o r  similar condition i s  a l so  reported fo r  the  
same person, a0 not code the nerve condition separately 
since t h i s  i s  usually par t  of a typical  disc condition. 

, 
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L. "Disc" Disc conditions tend t o  be chronic, but mny respond t o  -
Conditions--	 surgery o r  other treatment, and are regarded as "correcta-
Con. 	 ble". If a disc was "removed" or  had other surgery i n  

the past  year, or before, proceed according t o  instruc- 
t ions  i n  i t e m  I, above. If the surgery was done within 
the  past year the disc condition may not be present now -' 
but  code it as a chronic-type condition that was present 
i n  the pas t  year. 

Back trouble, 3 mos+, due t o  disc condition, with or  with- 
out surgery i n  the past year: code 735 only. Back trouble, 
3 mos+, due t o  disc condition t rea ted  surgically more than 
1year ago: code X70.Y, only. 

If Table A only mentions a disc  condition, describing w h a t-
happened a t  the time of the or iginal  injury, but Table I 
mentions back trouble or  some chronic disease due t o  in- 
jury, but  does not mention a disc condition being present 
now o r  i n  the  past  year, code only w h a t  appears i n  Table I, 
with 9 i n  the 4th d ig i t ,  and do not code 735. 

M. "Gland" Watch f o r  types, sites, and specified diseases of glands. 
Conditions 	 Review spec ia l  code.796 which i s  t o  be used only when 

nothing i s  known about a gland condition, and which has 
notes t h a t  t e l l  w h a t  t o  do when we do have a s i te  or  a con--
dit ion.  

Review 782.7 (enlargemens,:-of lymph node) i n  IO. If lymph 
glands o r  nodes are mentioned, or  the s i t e  i s  i n  the arm-
p i t  (axillary region), i n  the groin (inguinal region), o r  
i n  the  neck (cervical region), o r  other well known loca-
t ions  of t h e  lymph nodes, and the condition i s  enlarge-
ment ( o r  synonym), use 782.7. 

However, i f , t h e  condition is  enlargement ( o r  synonym), and 
the information indicates a gland t h a t  i s  not a lymph -
gland, -do. not use 782.7. For example, enlargement of I -
prostate  gland i s  coded t 6  610; enlargement of gland i n  
breast  i s  coded t d  621.1, e tc .  etc.  Look under "Hyper- 
trophy", i n  Vol. 11, f o r  the si te i n  which a specified 
gland i s  located. If not found, consult the supervisor. 

Glands are of many types and sites, and a re  subject t o  
many kinds of diseases. Question a l l  reports about glands. 
unless you are sure how t o  code them. 
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M. "Gland"-
Conditions--
Con. 


N. llGrowths" 

0. 


I 

. I
i Causes 

A "kernel" i n  the groin o r  i n  the armpit, i s  a lay term 
which can be coded as  equivalent t o  an enlarged lymph 
node i n  those areas-to 782.7. If infection is  also 
mentioned o r  indicated, follow the notes i n  796. 

"Swelling of gland i n  breast" should be coded as  for  
hypertrophy of mammary gland-to 621.1 (hypertrophy of 
breast). This t i t l e  i s  used for enlarged breast i n  males 
as w e l l  as females, and in  children as well as adults. 

The term lrgrowth'l, without description of the type, i s  
coded as  for  neoplasms, o r  tumors. But watch for Binds 
of growths that- are further described i n  ( a s )  o r  else-
where. Question other descriptions that may suggest a 
particular kind of growth o r  cyst that should not be -
coded t o  the neoplasms categories. For example, a 
growth said t o  be a "closed sweat gland on shoulder" 
should be regarded as a retention type cyst of sweat 
gland and should be coded t o  714.0, and not t o  the 
neoplasm numbers. 

Keep in mind that the 3-column Usting under Neoplasm, 
i n  Vol. 11, i s  intended for h ~ n 0 r 6and growths known or 
assumed to  be neoplasticj i f  a growth is  known to be 
something other than a neoplasm, those ntlmbers will not 
be correct. If the report indicates a growth of some 
type not famillar t o  you, consult the supervisor. 

"Stitch", "catch1', o r  "spasm" of heart, NIX!, lWS, should 
be coded for  NHS t o  434.4. Although V o l .  11, p. 414, 
refers "Spasm, heart" to  Angina (pectoris), the category 
420.2 i s  too specific for  household reports of t h i s  
nature, which could possibly re fer  only to  a functional 
disorder of rhythm o r  rate of heart. . A "spam" of the 
heart of unknown cause, i s  not necessarily indicative of 
a coronary condition. 

! 
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0. 	 H e a r t  Condi-
tions, Ill-
defined, or  
Due to Various 
Causes--Con. 

U r g e d  heart (and synonylns) i s  an important manifesta- 

tion o r  symptom of heart disease, but it is classified i n  

434, and not w i t h  symptoms. I f  it i s  due t o  any speci- 

f ied heart disease, the more specific heart condition is  

coded only. To t h i s  extent the enlarged heart i s  treated 

l ike  a symptom. But i f  "enlarged heart" i n  (a-1) has a 

cause i n  (d-2) that i s  not related to a heart disease, ac-

cording t o  ICD, and this cause does not have a l ine of i t s  

own, ignore the cause. For example, "enLarged heart", i n 

(a-1) due to overweight i n  (a-2) : code enlarged heart 

only, unless "overweight" has a l ine  of i t s  own. 


Other heart conditions and troubles, cause specified: 

O r d i n a r i l y ,  the cause i s  not asked for  these. I f  a cause 

is  given, code as for  Disease, heart, due to various 

causes, as i n  Vol. I1 and the Short Index. Heart trouble 

NOS, due t o  ''nerves": code 315.2. 

Heart trouble, due to allergy or as a symptom of allergy: 

code allergy only. 


The count of heart conditions, according to IO, is,some-

w h a t  unfortunately, scattered because of etiologic factors. 

For example, heart conditions i n  400-447, are exclusive of 

those which may be syphilitic, thyrotoxic, psychogenic, 

congenital, o r  present since birth, or said t o  be due t o  

allergy. 


P. "Bonfunctioning" This modifier, and ndysfu.nctionn, "malfunction", "doesn't 

Q. 	 "Sensitive" 

R. 	 Pregnancy, 
w i t h  mer-
tension and 
other' 
Toxemias 

work properly'' : code l ike "trouble" of an organ or  part. , 

For example, code "nonfhnctioning Uver" a s  for  "Uver 

trouble". 


This modifier, applied t o  any part  of the body, should be 

coded l ike  "trouble" of that site. For example, code "sen- 

s i t ive  stomach" as f o r  "stomach trouble". "Sensitive scar'' : 

code a s  fo r  "scar". ! 

, 


Hypertension due t o  and arising i n  a current pregnancy is  

coded with acute conditions. If the woman is  no longer I 

pregnsnt, and she st i l l  has hypertension, code a s  chronic i 


and as  f o r  hypertension i n  the non-pregnant state. However, 

i f  she i s  not pregnant now, and says she had hy-pertensioll 1
-	 I

Iwhen she was-pregnant, but does not have hypertension now, i 
regard th i s  as a history of a past acute pregnancy compli- 
cation, and delete. Check on a l l  of these facts before 
deleting. I 

i 

!
1 
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-

R. P r e w C y ,
with Hy-per- 
tension and 
other 
Toxemias--
Con. 

S. 	 Spelling
Problems 

T. 	 Typhoid, and 
other C a r r L e r  
States 

U. 	 When t o  U s e  

V. 	 Terms Not i n  
Short Index 
o r  Vol I1 

True toxemias of pregnancy ( i n  ISC 642) of which hyper-
tension i s  one, which ar ise  because of the processes of 
pregnancy, tend to  subside within a short tFme a f t e r  de-
livery. If these conditions continue on after delivery, 
the chances are that the hypertension, etc, i s  a chronic 
condition that the woman had before she became pregnant. 

If a condition i s  spelled incorrectly by the interviewer, 
but you can clearly see w h a t  is meant, there i s  of 
course no problem. In cases of very unfamil iar ,  o r  pho-
netic spelling, which suggest nothing t o  you, consult the 
supervisor. If no one can figure out w h a t  i s  meant, we 
have. t o  code "unknown diagnosis". 

These NOS, do not constitute illness,and if  reported, 
may be deleted. In no situation, are these t o  be 
charged t o  typhoid, o r  other disease which the person now 
"carries", but which now causes him no other physical com- 
plaint. 

Code 795.0 (ill-defined) when a disease process i s  stated-
such as infection, or  fibrosis, - but the indexing shows 
no code i f  the part of the body is  not specified. If the 
disease i s  unknown, and the part  of the body i s  unknown, or  
there i s  not enough information to t e l l  w h a t  the condition 
is, code 795.5. 

Consult the supervisor. 



2. 	 Kinds of 
conditions 
that 
combine 

i 1  

SECTION V. "COMBINING" AND "MERGING" 

When there i s  a combination code o r  a coding rule, 
certain conditions reported in two or more lines of 
Table I f o r  the same person maybe conibined i n t o  one 
code. This single code i s  entered in only.one of the 
lines; the other l ines are deleted. If the informa-
tion about medical care, disability, etc., across 
the line i s  not identical for a l l  of the l ines involved 
in the combination, the r e t a i n x l i n e  must be edited 
t o  include the maxFmum information sham-i.e. the 
ear l ies t  date of onset, the l a t e s t  date the doctor wks 
consulted, the largest number of days of disability, 
etc.; this procedure is called "mergicg" and is  given 
in de ta i l  in i t e m  B, following.
In Table 11, combining i s  lpossible only when 2 o r  
more parts of a combination are stated as the reason 
f o r  one admission t o  the hospital, in Col (h). 
Example: heart trouble and hypertension: use the cam- 
bination code 443. AU combining must be done en- 
t i r e l y  within Table I o r  entirely within Table 11. A 
diagnosis in Table I never combines w i t h  a diagnosis 
in.Table 11. 

Combination codes are provided f o r  certain conditions 
that frequently occur together in  sickness experience 
as in influenza w i t h  pneumonia; hay fever and asthma; 
hypertension with arteriosclerosis and/or heart disease; 
cold and sore throat; etc. As mentioned earlier, con-
ditions that combine w i t h  other conditions into one 
code are indexed first in  a l i s t ing  under the word with. -
Watch the indexing for such arrangements. 

The parts of a canibhation have their  own code numbers 
but i n  combination may take another number o r  be coded 
t o  one of the parts. For example, measles is 085.0; 
pneumonia, 4 wks+, NOS, i s  493; combined, the code is  
085.1; but hypertension i s  4.44; arteriosclerosis is 
450.0; combined, the code is 4-44. In other words, i n  
some cases a code may represent a condition with o r-
without another condition. The latter situation is  
sometimes indexed making use of parentheses, as in 
"Hypertension ( w i t h  arteriosclerosis) 4-44. 'I 

Other kinds of combining can be done when two or more 
lines are used for multiple sites and types of the 
same disease process and there is a single code for  
them; or when one line contains a,condition that is  
the same as o r  due t o  a condition on another line. 
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40 SECTION v. '*COMEIIMING'* 

A. Cambining--Con.

3. 	 References, Review the fogowing categories in Appendix I11 for 

in Appen- . notes about conditions that combine or do not combine: 
dix I11 001-1389 241, 245, 306, 300-309, 327 33O-TF, 352,

362-364, 390-398, 410-4-47, 450, 470-&75, 493, 500-502, 
526, 590-594, 603, 635. 

4. 	 ExamDles of conditions that m m canbine: 
Line 	 Person Condition Onset Code 
1 1 Stroke, paralyzed, left side 3 mos+ 334x 
2 1 Paralysis, left sPde, due to 

stroke 3 mos+ x47.7 
3 1 Arteriosclerosis 3 mos+ Delete1 
4 1 Hi& blood pressure 3 mos+ Delete 
5 1 An@;- 3 mos+ 420.2 
6 1 Nephritis 3 mos+ Delete 

1 1 High blooa pressure -3 m s  443x1 
3 1 Heart trouble -3 nos Delete 
4 1 Light stroke -3 mos 334x 

1 2 Heart murniur 3 m s +  435x 
2 2 High blood pressure 3 mos+ 444X 

1 1 Heart attack and cerebral 
hemorrhage 3 mos+ 3 3 x  

5 1 High blood pressure 3 mas+ 443x1 

2 2 Hypertension 3 mos+ 444X 
4 2 Headache d k  to hypertension -3 mos Delete 

1 1 Hayfever 3 m s +  Delete 
2 1 Asthma 3 mos+ 241 
3 1 Hives 3 m s +  245 

1 2 Hives -3 mos 245 
2 2 Swollen eyes due to.allergy -3 mos Delete 

1 3 Cold and sore throat last wk Delete 
2 3 Infection, ear, w i t h  the cold last wk 391 0 

1 1 Menopause 3 m s +  635x 
2 1 Nervous trouble due to 

menopause 3 mos+ Delete 

%en high blood pressure or arteriosclerosis could combine with either a con- 
t. 

dition in 330-334, -or a heart condition, combine it with the heart condition 
I 
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B. MERGING 

NOTE: "Mdrging" appl ies  only t o  conditions i n  tab le  I. A condition i n  
tab le  I w i l l  never be merged with a condition i n  tab le  11, and vice ver8a. 

The l i n e  to  be retained should, f o r  a l l  p rac t i ca l  purposes, be the one 
which requires the least changing by the coder; t h i s  w i l l  usually be the  
condition which caused the grea tes t  d i s a b i l i t y .  

When the  l i n e  t o  be retained has been determined, de le te  a l l  other l i n e s  
i n  the "mergert1 by drawing a red l i n e  s t r a i g h t  across the l ine(s)  from 
margin t o  margin. Change the  o r ig ina l  data  on the retained l i n e  t o  the 
combined data ,  as follows: 

COT (G): 	 Check the "yes" box i f  the  r'yestr box is checked on 
any one of the merged l ines ,  

Col (e): 	 I f  of the,merged l i nes  a re  checked i n  Col (e) 
go t o  Col (k). ' 

Col (f) : 	Enter check (x) i n  Cols (f) , and (f-2) i f  there  is 
a check i n  these columns on any one of the merged 
l i n e s. 

Cols (g) -	 (j): U s e  the  l a rges t  number of days fo r  any one of 
the  merged l ines .  

Col ((k): 	 Enter check'(x) i n  Col (k) i f  there is a check i n  
this column on 'any one o f  the merged l ines .  

Col (m): 	 Check earliest t i m e  as indicated on any one of the 
merged l i nes  . 

Col (n) : 	U s e  the  l a rges t  number of days. 

Col ( 0 ) :  	 U s e  the l a rges t  number of days. 

Cols (p) -	 (8): I f  the last l i n e  f o r  any individual has been 
deleted i n  merging, en te r  codes from Cols (p) - ( 8 )  

on last retained - l i n e  fo r  t ha t  individual. 
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SECTION VI. B'IJNDNESS, OTHER WAIFNEWIS, AND 'PKFTIR CAUSES 

A. 	 General Certain inclusion changes have been made i n  the X-Code 
f o r  Special Impairments (Appendix I), effect ive July 1,
1961, and Section V I  of t h i s  Manual has been expanded 
considerably t o  provide guides for  coding cases which 
have caused coding problems,in the past several  years, 
because the respondents' descriptions a re  vague, or com-
plex, and/or the ICD indexing does not provide' f o r  con- 
dit ions of +&is nature. 

R e v i e w  Appendix I for :  the f u l l  description of the de-
velopment of the 	X-Code f o r  Special Lmpairments; gen- 
eral  character is t ics  of an impairment; how l a t e  effects 
of diseases and in jur ies  are coded fo r  NHS; the two l ists-
of e t iologic  (cause) codes; and the various groupings of 
impairments by kype. The X-Codes are considered 4 d i g i t  
codes but the  "X"-in the first d i g i t  serves only to iden-
t i f y  a condition as a,n impairment. The first d i g i t  i s  
always "X"; the  next 2 d ig i t s  t e l l  the type and site; and 
the 4th d i g i t  t e l l s  the cause i f  known. "X" i n  the last 
d i g i t  of an impairment m e a n s  it w a s  congenital i n  or igin 
o r  was  due t o  a b i r t h  injury. R e v i e w  also notes about 
the selected impairments on C a r d  B, i n  Section 111of 
this Manual, and how they are coded i n  Col (aa). 

The general rule i n  coding impairments i s  that a condi-
t ion  is not t o  be coded t o  the X-Codes unless it has been 
present 3 months o r  longer. However, as noted i n  Section 
111, conditions such as loss of eye o r  Limb, s t ruc tura l  
deformities of limbs, back, o r  skull, a r t i f i c i a l  o r i f i ce  
(opening), mental .deficiency, which are always o r  usually 
permanent defects, are coded to the X-Code regardless of 
date of onset. See a l s o  Appendix 111, 750-759, f o r  con- 
di t ions present "since birth", or  described as congenital. 

B. 	 Visual Review Appendix I f o r  the special  l i s t  of 1-digit etiology 
Impair- codes t o  be added t o  XOO-XO2, XO5. Ay eye conditions, . 

ments serious o r  not, with or  without loss of vision, are t o  be 
considered f o r  coding. Determine first whether the per-
son has an eye disease, trouble i n  seeing, o r  both. Eye 
diseases are discussed below i n  B, -person may be 
given more than one eye disease code, but i s  never given 
more than one code i n  XOO-X02, X05. 

1. Date of Loss of eye, one o r  both, i s  coded t o  the X-code, regard-
onset 	 l e s s  of date of onset. Blindness and other visual defects, 

except through loss of eye, are coded t o  the X-Code only 
i f  3 mos+. If -3 mos, and not through loss of eye, code 
t o  the cause only, i f  known; if cause i s  unknown code t o  
388. 



-- 

44 SEC!CION' 

B. 	 V i s u a l  
Impairments--
Con. ' 

2. Blindness,
(xoo), 
defined 

visual3 
impair-

ments inXO1,
'02, "5 

VI. BUXDNESS, OTKER IMPAIRMEWIS, AND THEIR CAUSES 


For 1ws purposes, a person, 6 years+, rho can read, i s  coded as 

blind (XOO) i f  (d-3) shows-no,- he c&ot see weu: enough t o  

read ordinary newspaper print  with glasses. I f  the person 

is under 6 years of age, Or-has never learned t o  read, he 

is  coded as blind (XOO), i f  the report indicates such a per- 

son i s  blind or  has no useful vision. In all cases i n  which 

the answer t o  (13-3) i s  no, the code f o r  the visual defect 

should be XOO, with the proper 4th digit f o r  etiology; the 

person may not be to t a l ly  blind, and may have some vision 


.+'one eye, but i f  the answer in (a-3) i s  no, the  code for  

the v i s u a l  defect should be XOO. This definition of blind- 

ness i s  not necessarily the definition of blindness used 

by other agencies, nor what you, as medical coders, may 

think of as blindness, but i f  the answer i n  (d-3) i s  no, 

code the visual defect t o  -,XOO With the proper 4th d ig i t .  


Note 1: " N i g h t  blindness", "day blindness", ''color blind- 

ness" are terms considered t o  be eye diseases ( i n  388) and 

are never coded to XOO unless the answer i n  (d-3) i s  no.
-

~See 	also under i t e m  B, 6, below. !
I 

Note 2: If no i s  i n  (d-3) with an interviewer's footnote 

indicating thati the respondent is i l l i t e r a t e ,  o r  indicat- 

ing some other explanation, do -not code XOO, and do not 


. code any X-code, unless the other information indicates -
that  there i s  a v i s u a l  defect codable to the X-Code. 

If the answer i n  (a-3) i s  -9yes the visual defects, i f  any, 

c m  be XO1, X02, or  X05, but never XOO. Check (a-5) and 

other statements about whether the vision i s  affected i n  

one or  both eyes, t o  know when t o  apply XO1 o r  X02. The 

codes XO1, X02, X05 are f o r  diff icul t ies  i n  seeing, but 

the person can see well enough t o  read newspaper print  

with glasses. Category XO5 i s  for  conditions not involv- 

ing blindness in either eye, i n  such terms as "poor", "bad", 

"defecti.ve", or  "bl~red"-descrlbing vision, eyesight, sight. 
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.B. V i s u a l  
Impair-
ments--Con.-
4. W i t h  

cause 
stated 

1

j 

,I 

Any one of the codes XOO-X02, XO5 must be given an addi- 
t ional  1-d ig i t  code from the special etiology codes for  
impaired vision. If the cause i s  unknown, the code i s  
.O. If the cause i s  some continuing chronic disease of 
the eye o r  of the body generally code it also, i n  ICD 
codes, i n  addition to the X-Code. If the visual impair-
ment i s  due t o  a chronic s disease which i s  due to 
some general disease, as i n  diabetic cataract, code t o  
the X-Code, and code the cataract (385), and also the 
diabetes (260). However, in the case of vision difficul-
ties i n  X05 noticed during attacks of allergy o r  migraine-
o r  due t o  allergy or  migraine-code only the allergy or  
migraine, and do not code XO5. 

There will be cases when the cause of a visual defect i s  
given i n  (d-2) o r  elsewhere when this cause does not have 
a separate l ine  of i t s  own, and you will not be sure 
whether t h i s  cause i s  chronic and continuing and present 
now o r  i n  the past year; i n  such cases, consult the 
supervisor. 



46 SECTION m.. BLINDNESS, OTHER IM€'AIRMEXE, AND THEIR CAUSES 

B. 	 Visual 
Impairments--
Con. 

5 .  	 Selecting If only one cause i s  given fo r  a defect i n  XOO-XO2, o r  XO5, 
the etiol- there i s  usually no difficulty. However, since only one 
ogy code visual defect per person can be coded, and~,ml.tiple causes 

are not infrequent, select the etiologic code fo r  XOO-X02, 
or  X05 when there are multiple causes, as follows: 

9 and any other( s): prefer 9 
8 and any other(s), except 9: prefer 8 
7 and any other(s), except 8 o r  9: prefer 7. 
If  7, 8, or  9 are not involved, prefer any i n  

. 	 1-6 over x o r  Y. If local diseases of the eye 
i n  1-6 only are mentioned: prefer cataract, 
affections of the retina, conditions i n  6, 
glaucoma, strabismus, and refractive errors, i n  
that  order. 

Examples, 3 mos+; f o r  diagnostic codes: 	 -(3-3 
1. Blind, left  eye, due t o  accident i n  1945 Yes 

Poor vision, r ight eye due t o  cataract, 
past 2 years. 

Code x01.9 and 385~.  

2. 	BEnd, right eye, old infection Y e s  
Poor vision', l e f t  eye due t o  diabetes. 
code x01.8 and 260~ .  

3. 	Poor vision, due t o  cataract and Y e s  
glaucoma. 
Code X05.3, 385~,and 387~. 

t 

4. 	Bad vision since b i r th  No 
Injured eye, 	 one year ago, and now 

blind i n  one eye. 
Code X00.9. 
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B. 	 Visual 

Impai-ments--

Con. 


6. 	 Eye d iseases  Review c a r e f u l l y  I C D  ca tegor ies  370-389 i n  Vol. I, and 
i n  (d-1) 	 ca tegor ies  380-389, 753, 777 ,  781.0-781.2, 781.4 i n  Ap- 

pendix I11 of t h i s  Manual, comparing the I C D  provisions 
f o r  coding eye and v i sua l . cond i t ions  with the  NHS method 
and becoming f ami l i a r  with the  various eye diseases and 
t h e i r  synonyms. 

Col (d-1) may contain "weak eyes", o r  "eye trouble", o r  
some well-defined d isease  of the  eye,  such as cataract 
o r  glaucoma. Check (d-3) and i f  t he  answer is  no, code 
XOO with the  proper 4th d i g i t .  See a l so  B ,  2, above. 
Code the  eye d isease  a l s o  by i t s  ICD o r  NHS code. How-
eve r ,  when the  eye d isease  i n  (d-l) shows yEs o r  blank 
i n  (d-3), and there  i s  no information anywhere about the  

' 1  	
degree of v i s u a l  loss, t h e  procedure is t o  code the  eye 
d isease  only,  EXCEPT: 

i 
a.  	 For cataract (385) , r e t i n a l  conditions (386,777), 

' !  	 and glaucoma (387)upresent  now o r  i n  the  pas t  year-we 
assume t h a t  there  is  o r  has been some v i sua l  l o s s ,  and * ) 

i 
i f  3 mos+, code X05 with the  c o r r e c t  4 th  d i g i t  i n  addi- 

t i o n  t o  the  ICD o r  NHS number. 


b. 	 For chronic "night blindness" (and synonyms) 
I .  (388), and chronic "day blindness" and synonyms (388), 

1 
and o the r  such chronic va r i a t ions  i n  v i s ion  according t o  
the  amount of  l i g h t ,  code a l s o  X05 with the  co r rec t  4 th  

:. 	 d i g i t .  I f  t h e  n igh t  o r  day blindness i s  due t o  some 
spec i f i ed  general  d i sease  - such as Vitamin A deficiency -
code 388X, 286.1, and X05 with the  co r rec t  4 th  d i g i t .  

For "color blindness" (388), however, v i sua l  acu i ty  
may be normal, and without information t o  the cont ra ry ,  
code 388 only... , 	 . 

I f  (d-1) shows "nearsighted", "farsighted", myopia, and 
o the r  r e f r a c t i v e  e r r o r s  c l a s s i f i e d  i n  380, code 380 only 
s ince  many of these are cor rec tab le  by proper g l a s ses .  
However, i f  (d-3) shows no, o r  the  person says he has 
t rouble  i n  see ing ,  code the  proper X-Code a l so .  

I f  (d-1) shows "cross-eye", "lazy eye" ,"double vision", 
o r  o ther  d i sorder  of eye muscles and ocular,movement i n  
384, and (d-3) is yes or  blank, code 384 dnly. Do no t  
code the  X-code unless t rouble  i n  seeing due t o  t h i s  
cause is reported. 
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B. 	 V i s u a l  
Impairments--
con. 

60 	 me dis -
eases i n  
(d-l)--Con. 

chronic 
visual Im-
pairments 
and'eye
diseases 

* 

B L I m S S ,  OEiER IMPAIRMENTS, AM) THEIR CAUSES 

-Note: In the case of multiple specific eye diseases for 
the same person, code each by their  ICD. or MHS-numbers. 
However if "weak eyes" or something =-defined is  re-
ported with a well-defined eye disease, do not code the 
"weak eyes." 
Effective July 1, 1962, if (a-3) is  "no", and "eye 
trouble", ill-defined, is also stated, code XOO only; and 
if (a-3) i s  "yes", but there is  "poor vision" or "trouble 
seeing" and also "eye trouble", code X O g  only; i n  these 
cases do not code 388 also. 

388x1. NO lens i n  either eye since bir th  ;yes 

385x 387x 
2. Cataract and glaucoma XG.3 yes 

3:; Trouble seeing, I b y  fever 

' botheyes 2 4 0 X  


I 

4. Nyctalopia 388x x05.6 DK 1/ 
5. W P i a  38ox xoo.1 no 

6, 	 ye trouble xoo. Y Oad age no 

7. 'Eyes water 379x smog blank 

8, Total blindness 

one eye X@.X bir th  yes 


9. Nearsighted 38ox DK 	 yes 

10, Eye trouble xog.0 poor vision 
caused DK ;yes 

ll. Trouble seeing X0g.Y needs glasses 
changed yes 

kan ' t  see ell at night. 
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C. 	 Hearing 
Impairments 

1. 	 Degrees of 
hearing 
impairment 

, 

2. 	 D a t e  of 
onset 

0-BLINDNESS, IMF'MmS, AND THEIR CAUSES 

Review notes i n  Appendix 111, f o r  Diseases of E a r  and 
Mastoid Process (390-398) and ICD categories 390-398 i n  
Vol. I, - comparing the ICD method of coding hearing i m -
pairments and ear diseases with the NRS method. 

For NHS, XO6 and X07 are used only when there are  
specific statements t o  the e f fec t  t ha t  the person has no 
hearing a t  all ( x o ~ ) ,o r  t ha t  he has a severe impairment 
but can hear with a hearing a id  (XO7). If there is no-
information of t h i s  kind, code deafness NOS,' "hard of 
hearing", and a l l  other terms indicating hearing d i f f i -  
culty, one o r  both ears, t o  XO9. Whereas, f o r  NHS, no-
i n  (dT3) determines whether a person i s  severely or  
t o t a l l y  impaired, visually, - there i s  no such device f o r  
obtaining degrees of hearing impairment. A person 
say, even, $hat he i s  "deaf" i n  both ears, but i f  there 
i s  no other information about severity, code this t o  XO9. 

Code deafmutism ( the state of being "deaf and dumb") t o  
x06. If  the person i s  described as t o t a l l y  deaf and -also 
completely unable t o  talk,  code x06 only. However, i f  a 
deaf person can speak. but s tu t t e r s  o r  has some speech 
impediment, code the deafness according t o  the informa- 
t ion  about severity, and code the speech defect a lso.  If-
a person cannot speak but has no hearing impairment, code 
the speech defect only. 

A person i s  never given more than one code i n  xo6-xog. 

x06 o r  X07 i s  t o  be coded regardless of 'date of onset. 
XO9 i s  coded only i f  3 mos+; i f  -3 mos  code t o  cause o r  
kind stated; if unknown, code 396.1 only. 
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C. Hearing 
Impairments--
Con. 

3. W i t h  cause 
stated 

If ~06-xOgare applicable, always add the  appropriate 1-
d i g i t  e t iologic  code from the l i s t  of etiology codes ap-
plicable t o  a l l  non-visual impairments (x06-xgg). 

a. For hearing defects, i n  xo6-xog, due to  continued ex- 
posure t o  loud noise, use the etiologic code "Y" (other), 
since, f o r  the NHS, this  s i tuat ion i s  not regarded as 
an accidental injury. 
due t o  sudden, o r  "one-time," in jury  o r  exposure, add 
the etiology code "9" (-injury o r  accident). 
are due t o  multiple causes, -see i t e m  M, below. 

However, f o r  hearing impairments 

I f  x06-XOg 

b. Defects of hearing present since b i r t h  o r  congenital 
are coded with "X" i n  the 4th digit .  
are coded with "Y" i n  4th d i g i t  as are hearing impair-
ments due t o  "age", o r  "old age". 

Hereditary defects 

C. Any defect codable t o  x06, XO7, i s  always coded, but if 
the defect i s  --XOg, and is  due t o  allergy, code allergy 
only, and not XOg. Allergy causing hearing impairments 
of the types i n  XOg: code allergy only. 

a. X O ~due t o  "wax i n  ears": code 396.1 o w .  

e. xo6-xog due t o  scarred o r  perforated or  "broken" .ear 
anUn(s): code xo6-xog only, with "Y" i n  4th digit; but 
i f  old injury or past infection caused the scarring, 
add instead, the 4th d i g i t  f o r  -t h a t  cause. 

f .  xo6-xog due t o  or  consisting of t innitus ("ringing i n  
ears" and synonyms): code xo6-xog only, with the correct 
4th digi t .  

g- For defects i n  xo6-xog due t o  present, chronic, -con-
tinuing, progressive diseases-other than causes mentioned 
above-follow the general rule, and code the defect.with 
the correct 4th digit, and code the  continuing chronic 
causative condition a lso .  If not sure whether t o  code 
the cawe separatelyj consult the supervisor. 

! 
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D. 	 Speech 
Impairments 

. . 

E. 	 Impairments, 
Special  Sense, 

:, 	 -NEC 

. .  

4. 

See 	Appendix I, X10, X11, and categories 326.1,  326.2,  
755, 781.5,  781.6,  and 783.5 of Vol.1, and Appendix 111. 

Only one speech defect  per person i s  t o  be coded. I f  
the person cannot speak a t  a l l ,  and is  a l so  completely 
deaf,  code to  deafmutism (X06), only. I f  the person has 
a speech defect  because of c l e f t  pa la te ,  code to  X91, 
only. In  other cases of a speech defect  due t o  something 
else i n  the X-Code such as  deafness i n  X07,  XO9, or  
cerebral  palsy i n  X50, code the speech defect  and a l so  the 
other defect  (s) . 
Note t h a t  e f f ec t ive  Ju ly  1, 1961, chronic or  permanent 
voice defects  are t o  be coded t o  X11.  Category Xl1 w i l l  
now include persons whose chronic speech and voice de- 
f ec t s ,  o r  voice defects only, are residuals  of cancer 
surgery, o r  other  causes which cause d i f f i c u l t i e s  i n  
talking. Code absence o r  loss of larynx (voice box) t o  
X11, with the correct  e t iology 4th d i g i t ,  regardless of 
date  of onset. For speech and voice defects  (except 
through absence of larynx), -3 mos, follow the general 
r u l e  and code t o  the cause only, i f  known; i f  unknown, 
and 	-3 mos, code to  781.5,  781'.6,or 783.5.  

See 	X12, X13 i n  Appendix I ,  and 781.7 i n  Appendix 111. 
I f  -3 nos, code to 781.7,  or to a specif ied cause only, 
i f  known. . 
Effective Ju ly  1, 1962, guides for  coding chronic 
disturbances of spec ia l  sense NEC (taste, s m e l l ,  feel ing,  

' touch, balance, etc.) are res ta ted  as follows: 

1. I f  due t o  s t roke o r  others  i n  330-334, code X12, X13 
with . 7  i n  the 4th d i g i t ,  and code 330-334 also.  

2.  I f  due t o  any other present act ive chronic disease,  

code the latter only. 


3. I f  due t o  o r  reported with any-other X-Code condition, 

and these have the same et iology,  do not Code X12, X13 .  


4 .  I f  the s i te  is of the limbs, back, trunk, and the person 
has other  impairments of the limb, back, trunk, EL, 3 ,4 ,5  
of t h i s  Section. 

5 .  I f  the cause is unknown, or  is  some now inact ive disease 
o r  injury,  code the sensation disturbance. 
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. -. - ,. ." 

F. 	 Special Learn- Categories X14-Xl9 are f o r  special  learning d i s a b i l i t y  (X14) 
ing Disabi l i ty ,  and fo r  defects  of the i n t e l l e c t  (X15 - X19). A l l  mongoloids 
and Mental are  c l a s s i f i e d  i n  X15. Other severe types of mental retar-
Deficiency dation a re  c l a s s i f i ed  i n  X16. However, s ince mental retarda- 

t ion  of spec i f ied  degree of sever i ty  is not  of ten  reported, .
code a l l  reports  of men'tal deficiency o r  re tardat ion,  o r  
"slow learner", o r  "can't learn", etc. ,  t o  X19. The coder 
need not attempt t o  es tab l i sh ,  unless the information c l ea r ly  
spec i f ies ,  whether X16, X17,  XX'S should be used. 

Code separately any specif ied chronic continuing disease 
which may be the cause of the defect. 

X14 is  used only for  infrequently reported and special  cases-
such as "mirror writing", 'bixed dominance", e t c . ,  in which 
the degree of mentali ty may be qui te  good or  not specified.  

Use only one code, per person, i n  X14-Xl9. If X14, &some-
thing i n  XL5-Xl-9 is -also present, code the  lat ter only. 

G. 	 Absence o f  For NHS, e f fec t ive  Ju ly  1. 1961, categories X35439 are 
Extremities, limited as follows: 
and Certain 
Other Sites X35 - Digestive organ: Not used. 

X36 	 - Respiratory organ: Use only f o r  absence, lung. 
Code absence voice box (larynx) t o  x11. 

X37 - Urinary organ: U s e  only for  absence, kidney. 
X38 - Genital  organ, breast:  Use only f o r  absence, breast. 
X39 - Other sites: 

Includes absence "of r i b ,  ver tebrae , pelvic ,  o r  
other  bones, j o i n t s ,  muscles of trunk. However, 
i f  any of these are mtssing because of surgery 

' 	 . t o  remove lung or  kidney, code absence of  lung 
or  kidney only. 

I . 

.I -. . . Includes absence of par t icu lar  bones, j o i n t s ,  

muscles of extremities when the extremity, it-
s e l f ,  	is  s t i l l  attached t o  the body. If the 

i ,.. . extremity i t s e l f  is absent, code only as fo r  
.'/I absence, extremity. 

Excludes absence of: 
t ee th  o r  jaw: code t o  X92 
nose or ears: code to  X90 
larynx (voice box): code X11 
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G. 	 Absence of 
Extremities, 
and Certain 
Other Sites--
Con. 

H. 	 Paralysis, 
Complete o r  
P a r t i a l  

-Note: For absence of par t s  not included in  the X-Code, -see Vol 11, under Absence. Be careful  to  select the 
proper ICD code. I f  a p a r t  i s  missing for  a known 
cause, such a s  surgery, o r  in jury ,  code as acquired; 
code as congenital only when specif ied as congenital. 

See a l so  Medical Coding Manual Section. IV, i t e m  I ,  
f o r , r u l e s  for  coding surg ica l  removal of p a r t s  of body, 

Cerebral palsy and ,other  types of res idual  .p,aralysis ar'e 
coded to  X40-X69 with the correct  etiology code. See 
these categories i n  Appendix I, and a l so  categories 
330-334, 344, 351, 352, 780.4, 780.5, and 787.0 i n  Ap- 
pendix IIi. 

Effect ive Ju ly  1, 1961, we  wish to  c l a r i f y  and amend 
the instruct ions for  koding multiple and i l l -def ined 
a f t e r - e f f ec t s  of "strokes" .and of other diseases of 
brain and/or sp ina l  cord. Whereas para lys i s ,  complete 
o r  p a r t i a l  of extcemities and trunk, i s  not the  only type 
of after-effect ,--and "strokes" and other i n t r ac ran ia l  
vascular les ions are not the only kinds of conditions 
tha t  cause paralysis  , -effects  of "strokes" a re  very 
frequently some form of paralysis  o r  para ly t ic  weakness 
i n  X40-X69. 

Whether the "stroke" is 3 mos+ or  not ,  'and regardless 
of what the residual(s) might be, i f  the cause is anything 
i n  ICD 330-334, the person must be given one of the 
codes i n  330-334. He may also be given one o r  more 
X-codes o r  some other ICD codes. Categories 330-334 w i l l  ! 
:fiow c o l l e c t  an unduplicated count of person who report  
"stroke", '%rain clot",  brain hemorrhage, or  anything 
else i n  ICD 330-334, regardless of date of onset,  and of 
whether there were r e s idua l s , , o r  of what the res idua ls  
might be. For strokes due t o  injury,  ~ A p p  111, 330-334. 

The following appl ies  t o  paralysis 3 mos+, i n  X40-X69, 
which may have various kinds of causes; always add the  
cor rec t  e t iology code. I f  the cause is something i n  
330-334, .add the 4th d i g i t  . 7 ,  and code a l so  330-334. For 
other  causes, select the correct  4th d i g i t ,  and code the 
causative chronic condition also i f  it is now ac t ive  and' 
progressive. 
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H. 	 Paralysis , 
Complete o r  
Par t ia l--
Con. 

1.. Date of Paralysis is not codable t o  the X-Code i f  -3 mos. I f  -3 mos, 
onset and the cause is known, code only to  cause; i f  cause is un-

known, and the s i te  is: 
(a) 1 limb only - code t o  787.0 
(b) 	 2 or  more members (arm and leg) (both legs),  

assume stroke to  be cause, and code 334 
(c) face - code to  360 

2.  	 Multiple For MIS, ef fec t ive  Ju ly  1, 1961, use only one 'code per  person 
sites and i n  X40-X69, as follows: 
types 1 a. I-f cerebral  palsy (and synonyms) in  X50 are present, 
3 mos+, i n  with any other i n  X40-X69, code X50 only 
X40-X69 

b. 	 Any i n  X40-X49, with any i n  X51-X69, code X40-X49 only, 

c. 	 Prefer X U ,  X46, X47, X48 over others i n  X40-X49, and 
as 	a rule: 

X48 over a l l  others,  and 
X44, X46 over X47. 

d. 	 I f  there are combinations of upper and lower, on opposite 
s ides ,  prefer  lower. I f  there are  combinations of ex-
tremities and "chest", o r  trunk muscles, or  shoulder(s), 
code to  extremities only i f  codable t o  X40-X50. I f  
X40-X50 are not present,  code any i n  X51459 with any in 
X60-X69 t o  X51-X59 only. I f  X51-X59 is t o  be coded, 

, 	 se l ec t  the code t h a t  expresses the most extensive or  serious 
involvement. 

e. 	 I f  1 arm, and 1 leg  are affected,  and the report  does 
not say whether on same s ide  of body, assume tha t  they, 
a re  and code as f o r  hemiplegia. I f  one of these mem-
bers is p a r t i a l l y  paralyzed and 'the other is completely' 
paralyzed, code to  X47. 

f .  	 I f  X40-X59 are not present, and there are multiple 
sites i n  X60-X69, prefer  X60, X61, X69 i n  tha t  order. 
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H. 	 Paralysis, 
Complete o r  
Par t ia l - -
Con. 

2. 	 Multiple Examples: 
sites and Paralysis, 3 mos+, due t o  old polio, affecting 
types, stomach, en t i re  right leg, l e f t  upper arm: Code 
3 mos+, i n  X43.2 
x4o-x69- -
Con. Pa r t i a l  paralysis, 3 mos+, due t o  old polio, i n  

both shoulders and upper back - with t o t a l  paraly- 
sis i n  a l l  of l e f t  arm: code ~ 4 0 . 2  

Entire arm paralyzed and tongue paralyzed - 3 ms+, 
due t o  old. polio: code ~ 4 0 . 2  

Totally paralyzed, one arm, par t i a l ly  paralyzed 
one leg, due t o  c lo t  on brain, 3 mos+: Code 
X47.7 and 332 

3. 	 Problem Effective Ju ly  1, 1961, the  following terms are amended 
-Terminology o r  c la r i f ied :  

a. 	 "Spastic (nerves) (muscles) ",since bir th ,  : Code 
as f o r  cerebral  palsy- 

b. 	 "Spastic (nerves) (muscles)", 3 ms+, not since 
b i r th ,  of unspecified s i t e ,  o r  involving l i m b s ,  
trunk, back, code as fo r  Palsy. 

C. 	 Spasms (mscles )  (nerves), "twitching" tremor, 
trembling and the l ike,  involving limbs, trunk, 
back: code as for  "Trouble" of those sites; any of 
these, 3 ms+, due t o  stroke o r  other specified 
diseases and injuries of brain o r  'spinal cord are 
t o  be coded as f o r  Palsy. ---See also 780.4 revises, 
i n  Appendix III. 

a. 	 Palsy, o r  paralysis, described as "shaking", 
"trem%ling", "nervous", par t icular ly  i n  older per-
sons, can be assumed t o  be Parkinson's (paralysis 
agitans), and coded t o  ICD 350, only. When 350 i s  
used, no X-code for  palsy i s  required. 

e. 	 Ataxia.NOS, or  poor coordination (muscular), -3 
mos: code 780.5. If 3 mos+, code as f o r  Paralysis, 
partial, o r  palsy. I n  cases of Friedreich's ataxia, 
no X-code f o r  ataxia i s  required. 
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H. 	 Paralysis, 
Complete or  
Par t ia l - - I 

Con. 

3. 	 Problem f .  "Equilibrium, " o r  "balance, I' ( sense of) d i f f i cu l t i e s  : 
Terminology-- If -3 mos, code t o  781.7, as per ICD; i f  3 mos+, 
Con. 

I. 	Non-Paralytic 
Orthopedic 
Impairment, 
NEC 

code t o  X l 3 .  See also i t e m  E of this section.-
"Staggering", "stumbling": code as fo r  "Trouble, 
walking". 

"Foot drop" or  "wrist drop": code as f o r  paralysis, 
.of these sites. 

Paralysis, "waist dam", or  affecting "lower body'': 
code as f o r  Paraplegia. 

"No use" o r  limi+,ed o r  p a r t i a l  use of extremities and 
back: code as f o r  "Trouble" of these sites. If  3 
ms+, and due t o  strokes o r  other diseases and in-  
juries of brain o r  spinal cord, code as f o r  Paralysis, 
by site,and i f  p a r t i a l l y  limited, code Paralysis, 
par t ia l .  

"Dead nerve" NOS, 3 mos+, i n  (d-l), due t o  polio o r  
some other cause, could imply ' numbness o r  paralysis; 
i f  not qual i f ied further,  code to X99 by etiology. 

-See Appendix III, 787, and Appendix I, X7O-X'79. For NRS, 
effect ive July 1, 1961, categories UO-X'79 are amended as 
follows: I 

a. 	 Conditions of t h i s  kind, -3 mos, i n  787,-and 3 mos+ 
i n  ~70-~79,--are t o  include "spasms (muscular) 
(nervous)" of limbs, back, trunk, and are t o  be coded ! 

I 

as fo r  "Trouble" of these sites. 

b. 	 Conditions 3 mos+ codable t o  "Trouble", of limbs, !
I 

back, tr=u.uk, affecting a b i l i t y  to walk o r  move about 
f ree ly  - due t o  "strokes", polio and other diseases 

Iand in jur ies  of brain and spinal cord: code as f o r  iParalysis, partial. If the  person i s  completely un-
able t o  move the part ,  o r  i s  bed-ridden, code as fo r  
Paralysis. i 

C. 	 "Weakness" of limbs, back, trunk, 3 mos+, due t o  
stroke, polio and other diseases of brain o r  spinal I

I 

cord, code as f o r  Paralysis, par t ia l .  	 i 

I 

http:tr=u.uk
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d. 	 "Pain" of limbs, back, trunk, 3 mos+, due to  "stroke", 
po l io ,  o r  others a f fec t ing  brain or  sp ina l  co rd -T i th  
no other  orthopedic d i sab i l i t y :  code to .  X70-X79 with 
the proper 4th d i g i t .  

e. 	 Any condition codable t o  X70.7-X79.7 only, must a l so  
have one of the codes 330-334; i f  due to  s t roke NOS, 
code 334. 

.f.  	 Any condition in  X70-X79 with o r  due to  any condition 
codable t o  X40-x59, code the lat ter only. 

For X70-X79, with multiple causes, see i t e m  M y  
below. 

-- i n  Appendix I.See a l s o  X80-X89 

-See addi t ions t o  X80, and revision of X89, e f fec t ive  Ju ly  1,-1961. 
Note t h a t  scars ("painful", ."tender", "contracting",) of 

limbs, neck, back, external  s i te  of trunk, o r  "scar NOS" 

of ,  these sites, may be coded t o  X80-X89 Eiy s i te .  


Effect ive J u l y  1, 1961, f o r  NHS purposes, s t ruc tu ra l  
deformities of limbs, trunk, back described as 'ktrophyr", 
"Withered", "shrivelled", with o r  due t o  "strokes", pol io ,  
o r  other  pa ra ly t i e  diseases o r  i n ju r i e s  of brain and 
sp ina l  cord, o r  reported as the e f f e c t s  of such conditione-- 
are t o  be coded to  Paralysis by s i te ,  type, extent of l imi- 
t a t ion  of the  p a r t ,  and cause. 

As formerly, a person may be given more than one code i n  
X80-X89. 	 However, i f  the person has more than 2 condi-
t ions codable t o  X80-X89, consult the supervisor who may 
ru l e  out  the more minor of these defects. 

--	 fo r  revisions See a l s o  Appendix I, categories X9O-X99, 
e f f ec t ive  J u l y  1, 1961. 

a. 	 Code absence, ncise, l i p s ,  ears t o  X90 
b. 	 Code absence, jaw t o  X92 
c .  	 Note expansion of X94 (dwarfism) t o  include 

"Midget", and "stunted growth". However, "stunted 
growth" and cases of "underheight", not dwarf o r '  
midget, due t o  specif ied act ive disease,' code tha t  
only.

d .  	 A person may be given one or more codes i n  X9O-X99. 
There is no code within X90-X99 for multiple condi- 
t ions  of th&s nature. 
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L. 	 Multiple 
Impairments, 
Same Person 

BLINDNESS, OTHER IMPAIRMENTS, AND TIBIR CAUSES 

Effective J u l y  1, 1962, guides for  coding multiple impairments, 
same person, are res ta ted  as follows: 
1. The general ru l e  i s  t o  code each of multiple X-Code con-
d i t ions  i f  they r e l a t e  t o  d i f f e ren t  spec i f i c  functions and o r  
types. For example, i f  a person is deaf and blind and a l so  
paralyzed, o r  has clubfoot,  a missing arm, f l a t f o o t ,  and 
f a c i a l  disfigurement, code each of these by type i n  the X-Code, 
whether they are due t o  the  same cause or  not. 

2. I f  the  type of impairment is  the  same, but multiple sites 
are involved, make'use of codes and ru les  fo r  multiple si tes 
within a given category, so t ha t  only one X-Code, of t ha t  type, 
becomes necessary. When one X-Code is applicable,  but it has 
several  causes, code by the ru l e s  i n  M, following. For 
v isua l  impairments, EB of t h i s  Section. 

3. I f  the  person has 2 o r  more impairments a f fec t ing  limbs, 
back, trunk, of the types i n  X13,  X40-X59, X70-X89 and a l l  
have the same et iology,  u s e , t h e  following guides: 

a. Code separately clubfoot,  f l a t f o o t ,  spina b i f ida ,  and 

dislocat ion of the h ip ,  if these are known or  indicated t o  

be congenital i n  or igin.  


b. Except as i n  a ,  i f  para lys i s ,  completeior p a r t i a l  is 

present ,  with something i n  X13,  X70-X79, X80-X89, prefer  tlie 

para lys i s ,  and code it. 


c.  I f  para lys i s ,  complete o r  p a r t i a l  is  not present,  and 

conditions i n  a,  above, are not present ,  but other s t ruc-  

t u r a l  deformities i n  X80, 84, 86-X89 are present,  p refer ,  

as a general ru l e ,  the deformity over those i n  X 1 3 ,  X70-X79. 

However i f  the...defomity is minor, and is less disabl ing 

than one(8) in X 1 3 ,  X70-X79, prefer  the lat ter.  


4. If the person has 2 o r  more impairments a f fec t ing  limbs, 
back, trunk, and d i f f e ren t  e t io logies  are involved, use the 
ru les  i n  3, above, f o r  those t h a t  have the same etiology, 
but code separately those t h a t  are due to something else. For 
example, i f  a person has hemiplegia and a l so  numbness of leg  and 
these are both due t o  s t roke ,  and a l so  has back trouble due t o  
an old injury,  code the hemiplegia, but not  the numbness, and 
code the back t rouble  separately.  

5 .  	 When there  are mult iple  impairments per person, and you ' 

are not  sure  which o r  how many t o  code, cons.ult the .super- 
visor.  I 
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M. Multiple The following applies when the defect i s  codable t o  the: ~? 

: r! 	 Etiologies, X-Code, and has 2 o r  more separate causes. 
Per Defect 

a. 	 due t o  2 o r  more accidents o r  injuries, 3 mos+: 
When the same class of impairment 3 mos+ has 
been extended o r  aggravated in successive ac- 
cidents, code the impairment according t o  i t s  
present status, 'and according t o  the l a t e s t  
Table'A, i f  there are two. This applies t o  
visual as well as nonvisual impairments, 3 
mos+. For example, i f  a person i s  blind i n  
one eye from an accident, and blind i n  the 
other i n  a later accident, o r  has back trouble 
from one accident and foo t  trouble from 
another, combine the visual defect i n  one code, 
with.9, and combine the s i t e s  of the ortho-
pedic impairment i n  one code, with.9 

b. 	 due t o  accident(s) 3 mos+ and disease(s) 3 mos+: 
When accidents and diseases contribute t o  o r  
aggravate the same class of impairment, the 
general rule will be t o  prefer the accident(s) 
f o r  the 4th digi t  code. Code the class of im- 

j 
pairment according t o  i t s  present status. 

If  a person has had a stroke, 3 ms+, due to  . 

an accident o r  had an accident after the stroke 
but more than 3 months ago, code 334.9 and 
code also the present status of the impairment; 
with.9; thus if  a hemiplegic, 3 mos+, due to  
cerebral hypertension, l a t e r  f e l l  and broke his 
hip, and now both legs are useless, the 
diagnostic codes will be X48.9 and 334.9. 

I . .  

In cases of old infections and old injuries 
which both contribute t o  the same class of im-
pairment, choose 9 f o r  the etiology. 

C. 	 Multiple causes, injury not involved: 
A s  a general rule, i f  injury i s  not a factor, 
select the etiology code f o r  the cause that 
started the chain of events. However, i f  
"stroke" i s  one of multiple factors, prefer 

Iil .7 i n  the 4th d ig i t  and code 334 X also. 

I 
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N. When t o  Coding impairments, by cause, creates certain other problems, 
code the Cause especially when the cause i s  a condition in (d-2) that  does 

Separately not have a separate l ine of i t s  own, and w e  
whether t h i s  cause i s  present and active. 

don't know 

a. Impairments i n  (a-1) due t o  infections in (a-2): 
Rheumatic fever and tuberculosis are always t o  be 
coded separately, as per instructions. If  these 
are known t o  be inactive o r  arrested,' but have caused 
impairments, code 403, o r  009, &so according t o  
existing rules.. Use 009 fo r  inactive tuberculosis, 
of the lung, bone, meninges, o r  any other part. 

pon-tuberculous r e m i r a t o n ,  tonsil.  ear. and 
mastoid infections i n  (a-2) only: Regard these as. 
inactive, and do not code separately unless there 
i s  other evidence t o  show that  they are chronic and 
active. 

Shingles (herpes zoster): This disease i s  an 
acute-type disease, classified as due t o  a virus. 
If there i s  a residual that i s  an impairment, and 
it i s  3 mos+, and shingles i s  i n  (d-2) o m ,  and 
not 	on a separate line, code the impairment, but 
do not code the shingles separately. 

Other infections i n  ICD 001-138 causing impair- 
ments: Some of these infection's are acute m e ;  
others run a more chronic ccurse. If there i s  no 
evidence that the disease i s  s t i l l  active, and it 
does not have a l ine  of i t s  own, do not code it 
separately, i n  addition t o  the impairment. 

b. 	 Impairments due to,operations: None of these should 
be charged t o  therapeutic misadventure unless the per- / 

son says  that  something went wrong a t  the time of the 
surgery. If the person says an accident happened, o r  
a wrong technique was  used, during the operation, 
code the lmpalnmzat with 9 i n  the 4th digit, and as 
an injury. I f  there i s  no information of this  kind, 
look for the o r ig ina l  condition that started the chain 
of events that led t o  this operation, and use 'khat for  
the etiology, and i f  that-is not specified, code un-
known etiology. 

! 

I 

i 

~ 

\ 
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N. When t o  	 c. Impairments due t o  use of drugs i n  treatment of 
' 

Code the Cause 	 diseases o r  injuries: If  the person says that  a 
Separately--	 wrong drug was given, o r  otherwise indicates €hat 
Con. 	 the substance was  given i n  a careless m e r ,  code 

the impairment as a therapeutic misadventure. 
Otherwise, proceed as above, for  impaiments due 
t o  operations. 

I 

i d. 	 Impairments due to accidental nerve injury: Look 

for the present impairment, as stated i n  Table I, 

and code it with 9 i n  the 4th digit., No addi-

t i o n a l  code for  a nerve 	disease i s  necessary. 

e. Examples of impairments, due to 	certain causes: 
Back trouble due t o  adhesions from removal, 1 
year+, of anal fissure: code adhesions only-- 
577x0 

One side hurts and weak from old appendix opera- 
tion: code X79.3 only. 

One leg short due t o  tuberculosis of bone, with 
no disabi l i ty  in  the past year: code X84.1 and 
009. 

Deafness- 3 mos+, due t o  operation for  tonsi l l i t is :  
code ~ 0 9 . 3only. 

Deafness, due t o  medicine f o r  tuberculous 
meningitis: code ~ 0 9 . 3  and 009. 

I 

Nunibness of finger, 3 mos+, Table I, due to  cut 
nerve: code X13.9, only. 

0.  	 When Not t o  a. Certain impairments l i s ted  below, even i f  3 mos+, are 
code tox-code not coded t o  the X-Code; these are coded only i n  terms 

Iof ICD numbers f o r  the chronic condition: 

1. XO5, XOg, o r  others 	i n  XlO-Xgg, due t o  allergy o r  
I migraine: code the l a t t e r  only. 

i 
, I  2. X94-X97 (over - o r  under - height, weight) due t o  

specified endocrine o r  other chronic disorders: 
code the l a t t e r  only. m o c e p h a l y  ( ~ 9 3 )due 

. t o  specified active chronic disease of brain 
or meninges, code the latter only. 



62 SECTION V I .  

0. 	 When Not t o  
Code t o  X-Code-- 
Con. 

BLSNDNESS, OTHER IMFAlRMENTS, AND THEIR CAUSES 

3. 	 X70-X79 (orthopedic impairments) due t o  a r t h r i t i s  
o r  other active chronic diseases: code the l a t t e r  
only. However, as already noted, i f  due t o  strokes 
o r  others i n  330-334, code X-Code and also 330-334. 

4. 	 Xl2-Xl3 (sensation disturbances, NEC) due t o  
ar ter iosclerosis  o r  other active chronic disease: 
code the latter only. If due t o  "strokes" e tc . ,  
proceed as i n  3, above. 

5. 	 ~ 5 0 - ~ 6 9due t o  Parkinson's disease o r  Friedreich's 
ataxia: code the l a t t e r  only. 

b. 	Any of the  following defects -3 mos, are t o  be coded t o  
the cause only, i f  known. I f  these are -3 mos, and cause 
i s  unknown, assign the following codes which are  I C D  
codes modified for  NHS, as  shown i n  the Short Index and 
Appendix 111: 

Defective sight 388 
Defective hearing 396.1 
Defective speech 781.5 o r  781.6, o r  783.5 
LOSS of sense of taste o r  s m e l l  367 
LOSS of voice 783.5 
Disturbance, sensation, NEC 781.7 
Paralysis, face 360 
Paralysis, 1 limb only 787.0 
Paralysis, 2 or  more members (arm and leg) -

(both legs) (etc.)  334 

ORTH IMP NEC 787.1-787.7 

Overweight o r  Underweight 788.4 


I I
I 

! I1 
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A .  	 I n j u r i e s  and 
Their Effects,  
General 

Br i e f ly ,  an in ju ry  is  any condition i n  ICD N800-N999, 
except t h a t ,  damage done t o  any p a r t  of the  body because 
of continuous stresses and s t r a i n s ,  continued exposure 
t o  loud no i se ,  constant heavy l i f t i n g  w i l l  be coded as i f  I 

nontraumatic. Poisonings i n  960-979, and t h e i r  e f f e c t s ,  I 

however, w i l l  be coded as i n j u r i e s  whether they occurred 
i n  a s i n g l e  exposure o r  by continued exposure, as 
formerly . 
Effec t s  of i n j u r i e s  are t o  be coded according t o  the 
d a t e  of onse t  shown i n  t ab le  I, whether 0.r not t h i s  
c o n f l i c t s  with the da ta  i n  t a b l e  A. Effec t s ,  -3 mos, 
except l o s s  of p a r t ,  . a re  coded t o  800-999; e f f e c t s ,  3 
mos+, are coded t o  the e f f e c t s  spec i f i ed ,  i f  t h a t  is 
known, with 9 i n  the  4th d i g i t ;  e s p e c i f i c , i n s t r u c t i o n s  
following, l a t e r  i n  t h i s  s ec t ion .  

When the e f f e c t  of an in ju ry  w a s  f i r s t  noticed i n  the pas t  
3 months, according t o  t a b l e  I, but t ab le  A shows that1 the  
accident happened more than 3 months ago, nevertheless code 
the  condition as i f  i t  had happened i n  the last 3 months, 
as i n s t ruc t ed  i n  E ,  following. 

Review Appendix 111, categor ies  800-999, f o r  ce r t a in  
modifications,  and many notes of explanation. 

I n  genera l ,  a completed t a b l e  A is evidence t h a t  the con- 
d i t i o n  should be coded as an in ju ry .  I f  tab1e.A and Col 
(d-2) are blank o r  "unknown," and the condi t idn ' in  (d-1) 
is "laceration" o r  "concu~sion" o r  o ther  term c l e a r l y  i n -  
d i ca t ing  a "one-time" in ju ry ,  code as an in jury ,  and pro- 
ceed as ins t ruc t ed  i n  B,  following. I f  the  condition i s  
"strain", "soreness" o r  o the r  term (except i n  poisonings 
i n  960-979), t h a t  may o r  may not be from continued expo- 
s u r e ,  code i t  as an in ju ry  i f  t he re  is  a t ab le  A, and do 
no t  code it as an in ju ry  i f  t a b l e  A is blank. Tf there  
is  a footnote ind ica t ing  one-time occurrence, code as an 
i n j u r y ,  but i f  a footnote ind ica t e s  continued exposure 
(except i n  poisonings i n  960-979) do not code as an i n -  
j u ry .  Poisonings i n  960-979 are i n j u r i e s  regardless of 
length of exposure. Make use of a l l  information on the 
questfonnaire.  Be su re  t h a t  t he  term, s i t e ,  o r  substance 
is  codable t o  800-999, and no t  t o  a disease  i n  001-799. 
If not su re  t h a t  t he  condition is codable t o  in jury ,  con-
sult the supervisor. Refer cases of Wwdpoisoning" if 
3 mas+, ar if! its origin is not c l e .  



B. Record3ng Additional Facts About Injuries and Accidents 

In addition t o  the diagnostic code for the nature of an injury, it is 
necessary t o  record, for injuries in table I, how many iajuries were sustained 
in a single accident, whether hospitalization was involved for any part  of 
th i s  accident, whether a table A w a s  filled,. and where and how the accident 
happened if that i s  known. Cols 2l ,22 ,  5l-55 of the Condition Card are used 
for facts of th i s  kind. This data is  not needed for the hospital card. 

mote whether a table A h a s  been f i l l ed  and if a table A is needed for t h i s-
accidental injury. If a table A is  f i l l ed  and needed, see that the line num-
ber in the box a t  the top, l e f t ,  agrees with the llne number for the condi-
t ion in  table I. If a table A has been f l l led but is -not needed, cross it 
through in  red pencil, on the questionnaire. If you judge that a condition 
is codable t o  injury, according t o  ICD-NHS rules, but the interviewer has 
_s-not f i l l ed  a table A for it, record this fact  as follows: 

MCC: 	 Mu. C d  5l. of the Condition Card. If the injury was due t o  some 
misadventure in preventive or  therapeutic medical or surgical pro- 
cedures, f i l l  the "1"oval. If it could have been incurred in any 
other kind of circumstance, fill the "2" oval. If the b t a  for 
Col 51 i s  applicable, then Cols 52-55 must be left ?dankbecause 
none of the necessary facts  have been obtained by the InterrLewer. 
Also write, ia the left margin of the first unused tam A, the 
'1" o r  '2' described above, as applicable, and ins& i n  the 
small. box the correct Use nlnnber of the copilitioa in table I. 
If all table A's have been used, write this "L" or w2w,and the 
l ine  nmber, in the bottom margin of page 8. The )rp;lQ xill check 
this entry, and in case the PlEC has failed to en- this, the 
W I L L  enter it on the qurestionnaire. 
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B. 

! 
\ 

. , I  

C. 

D. 

Recording 

Additional 

Facts About 

I n j u r i e s  and 

Accidents--

Con. 


Loss of Eye, 

Any Onset., 

Due t o  In jury  


Loss of Limb, 

Any Onset, 

Due t o  In iurv  


Judge whether a s i n g l e  accident produced only one codable con- 
d i t i o n  o r  more than one, and, i f  there  are several due t o  t h i s  
acc ident ,  which should be coded as " f i r s t " .  This app l i e s  
whether t he  accident i s  recent  o r  happened a long time ago. 

MCQ: 	 U s e  a 5 th  d i g i t ,  e i t h e r  'X" o r  "O", a f t e r  a dash, 
a f t e r  t he  4 -d ig i t  na ture  of i n ju ry  code, f o r  each i n -  
j u ry  code: 
X = f i r s t ,  o r  only,  condition i n  t h i s  accident 
0 = o the r  condition@) of mul t ip l e s ,  i n  t h i s  accident 

When there  is more than one in ju ry  condition f o r  a, 
s i n g l e  acc ident ,  apply the  "X" t o  the  one t h a t  has 
the  l a r g e s t  number of days of r e s t r i c t e d  a c t i v i t y  i n  
p a s t  2 weeks, (Col (8)), and the  "OO" t o  t he  o ther (s ) .  
When a l l  of mul t ip les  have no days, o r  equal days, i n  
Col (g), apply the  'X" t o  the  f i r s t  condition and "0" ' 

t o  t he  o ther (s ) .  The number of 'X1s" ,  i n  t he  5 th  
d i g i t ,  should be the same as the  number of separate 
acc idents ;  and the  conditions with 'X" i n  t he  5 th  
d i g i t  should be the  ones which a l s o  show the  most 
days of r e s t r i c t e d  a c t i v i t y  i n  the  p a s t  2 week6 for 
any one accident.  

MCC: Record the  above information i n  Col 21 of the  Condi- 
t i o n  Card, f i l l i n g  the  "yes" oval as comparable t o  
'X", and the  "no" oval as comparable t o  '10". If 
seve ra l  cards are requi red  f o r  one acc ident ,  "yes" w i l l  
be entered i n  Co'; 21  on the " f i r s t "  and ''no" will be 
entered  i n  Col 21 on each of the  o thers .  

1 

Check t a b l e  I1 t o  see i f  the person w a s  hospi ta l ized  i n  p a s t  
year f o r  any condition caused by t h i s  accident: 

MCQ: 	 U s e  a 6 th  d i g i t ,  e i t h e r  "X" o r  "O", a f t e r  t he  5 th ,  as 
follows : 
X = yes,  h o s p i t a l i z a t i o n  i n  p a s t  year ,  f o r  t h i s  acci-

dent 
0 = no, no e n t r y  i n  t a b l e  I1 f o r  any p a r t  of this 

acc ident  
MCC: Record t h i s  information, "yes" o r  "no" , i n  Col 22 of 
-each card you f i l l  f o r  any i n ju ry  condition. 

In ju ry  involving l o s s  of one o r  both eyes (from the socket] is 
coded t o  Blindness due t o  i n j u r y  - i n  XO0.9-X02.9, no matter 
when the  acc ident  occurred. Do not  code the  o r i g i n a l  na ture  of 
the  i n j u r y  i n  800-999. 

I f  caused by in ju ry ,  code t o  X20-X34, by s i t e ,  with .9 i n  the  4 th  
d i g i t ,  no m a t t e r  when the accident occurred. Do not code the  
o r i g i n a l  na ture  of in jury .  (In cases of severance of nose o r  ear-
f l a p ,  due t b  i n ju ry ,  code t o  X90.9, no t  800-999.) 

I 
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-

E. -Other 
Injuries2 
-3 mos 

\ 

F. 	 Injuries, 
3 ms+, 
Present 
meet-

Ibuwll-


Look for the original nature of injury or  poisoning. 
&ep in mind that damage done, except by poisoning, must 
have been sustained in a one-time occurrence, possibly
involving several hours but no more than 24. 

All injuries -3 mos, except as in C and D, must have 8 
o r  9 in taae f b s t  digit ,  and a 4th lligit other thsn 9 a  
For "disc" conditions and hernia, due to injury -3 -8 

q_
see 839 and 848, &penaUx 111. If other disease names: 
Such 88 e i t b ,  bursitis, &Co, -3 mioS and d\oe t o  h-
jury (as nuu &fined) are reprrrted, coibe to the speci-
fied original nature of' injury3 if the nsture e injury 
is not specified, uke 996, by site. 
Determine whether the injury is -3 moa frerm table I. 
If table A sham that the accident happened 3 ms+, but 
table I says -3 IQOS, cede the injury condition, uhatewr 
it is, according to the rU&s above for in&mies -3 m O 6 a  
Au injury conditfonsl coitable tm 800-9%, -3 BLOB, must 
have 2 (acute) in cal (a). 
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H. Dislocations, Code in  the same manner as  f o r  sprains, 3 mos+, in 
3 mos+ G, above. See also Appendix 111, 830-839. 

If the or iginal  accident was a "one-time" event, 
but the joint  trouble following it occurs off and 
on or  continuously, this is t o  be coded t o  injury; 

-- 

I 

however if  the joint  condition has arisen because 
of continued stresses overa period of time, this is 
not an injury. For example, a "slipping knee" due 
t o  one footbal l  accident, 3 mos+, is  ~76.9; but a 
-

, 

I 

, 

i 
! 

"dislocated knee" due t o  heavy work over a period 
of time i s  ~ 7 6 . ~ .  

I. Other Injuries, 
3 mos+, No Effect 
Specified 

If not a s  i n  G, H, above, injury descriptions, 3 mos+, 
i n  (d-1) i n  terms only of the injury name--such as 
"fractured.", 'rcut'', "punctured"--are t o  be coded t o  the 
injury type i n  800-999 w i t h  9 in 4th digi t ,  and are  
regarded a s  "old" injuries,  wbether or not there has 
been delayed healing. 

' I  J. Multiple 
In jur ies  
and Multiple 
Ac c ident s 

a. More than one injury or more than one effect of  
injury may follow from the same accident. Code 
each of multiple conditions in the same accident 
of the same person unless a coding rule o r  the  
indexing permits the use of a single code f o r  
multiple s i t e s  or  conditions. 
this Section for  application of the 2 additional 
d ig i t s. 

= . i t e m  B of 

I: 1 
b. 'If more than one member of a household is  hurt  in 

the same accident, count as separate accidents, 
ra ther  than multiple effects  of one accident. 

c. Multiple accidents, same person: A person may 
have multiple recent and/or multiple old accidents. 
A l l  separate accidents, w i t h  injuries codable t o  
800-999, m u s t  be recorded whether the codes in 
800-999 are  same or-not.  When the effects of 
multiple accidents are codable t o  the X-Code, or  
some other code, with 9 in the 4th d ig i t ,  code 
each accident unless a later accident produces the 
same ef fec t  as  an ea r l i e r  one, or  extends the si.tes 
of the same type of impairment or chronic disease 
that started i n  an e a r l i e r  one. To avoid over- 
coding chronic conditions, i n  these si tuations,  
code only the l a t e s t  state of the chronic condition, 
using the circumstances (how and where) of the 
l a t e s t  Table A. 

I 
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J. 	 Multiple 
Injuries 
and Multiple 
Accidents--Con. 

K. 	 Birth o r  
Delivery 
In jury 

SECTION VII. INJURIES 

Examples, 4 d i g i t  codes: 
1. 	 Cut hand l a s t  week and cut other hand 3 weeks ago: 

Code 8 8 3 ~and 883~.  
2. 	 Lost one eye 10 years ago and l o s t  other eye 2 months 

ago: Code XOO.9. 
3. 	 Sprained arm, l a s t  week,and strained back 5 years ago: 

Code 840~and ~ 0 . 9 .  
4. 	 Sprained arm, 1957 and strained back, 1955: Code 

~78.9, combining these s i t e s  i n  Xj'O-X(g. , 

5. 	 Nervousness due t o  2 accidents, 3 mos+: Code 327.9. 

Birth in jur ies  t o  infants are counted with diseases--not 
with injuries in 800-999. -See Appendix 111, 760-761. 

. 	 Delivery in jur ies  t o  the mother, a t  time of delivery, 
are coded t o  delivery by type of injury. 

L. EXAMPLES OF CONDITIONS C O W  TO INVOLVING rcINJURY" CODE- ! 
I 

1st 4 d i g i t s  

1. 

2. 
3. 
4. 
5. 
6. 

7. 
0. 
9. 

10. 
11. 
12. 
13. 
14. 
15 
16. 

791 9 
u 5 .  9 
893.x 
u 5 .  9 
n o .  9 

996.8 
791 x 
394 x 
848.x 
833 x 
787.5 
396.0 
UO.0 
379x 

545.9 

X09. Y 

I 

I 
i 
! 

I 

j 

I
i 

I 
I 
I 

'one-time 'occurrence. I 
I 
I 
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-note: Effective J~il.yI, 1962, see also Section 11, Step 
5, for special editing and checking procedures, and for  
filling the Hospital Card, when any part  of the childbear-
ing e-ience takes place in the hospital. 

A. 	 Pregnancy "Pregnancy" refers t o  the period of gestation before -
delivery or abortion. Use  the numbers 640-649, only, for 
complications arising in pregnancy OP complicating a 
current pregnancy, while the woman is in the pre-t 
state, and before delivery or  abortion occurred. If, 
during one episode of ilJ.ness for a c r n i c a t i o n  of preg-
nancy, a delivery or abortion occurred, code only the de- 
l ivery or abortion. 

B. 	 Abortions, For conditions relating t o  the infant, -see notes for 
&liveriest, 760-777, App. III. As stated there, births of well. 
and B i r t h s  babies and inf'ants bonzn dead are not coded or counted i n  

any way for  the infant. Circumcision of newborn infants 
done routinely before tihe infant leaves the hospital is 
not counted as an operation, and is not coded. 

Abortion (miscarrisge), coded t o  650-652, refers t o  the 
premature expulsion from the uterus of a nonviable fetus 
(not. able to l i ye )  a t  less than 7 months' gestation. 
'Delivery (Go-678) refers t o  cases of 7 months or more 
gestation with the infant born U v e  or de&. 
R e v i m  dl notes on p. 'U4,&p III. Almost all abortions 
and 	del&verieeare hospitalized and w i l l  >e in table ZI, 
but 	m y  be in table 1also, where the appropriate dhg-
nosis must be entered. 

In tattle H, determine the diagnosis, and enter it in 
Col (h), If the, diagnofxL8 is codable t o  650-652, check 
t o  see if an operatien was repurted, code "yes" or "m", 
in COJ. (i),and if *yes", c d e  the type of operation
perform& If a Cesarean operation is  reported far an 
abor9;fon or miscarriage, code 93 as the type of operation; 
if aD and C'", code 78. 

93 C e s a r m  (birth, section, operation) w i t h  
any other procedure fo r  delivery

95 Any other operatiom or  procedzlrres f o r  c2e.U-
ayegt, Cespuean 



B. Abortions, 

Deliveries) 
and Births--
Con. 

c. complications 
'Eollcnrlng 
Delivery 

D. 


Thus, 95 WFIl be used for  any and a l l  procedures fo r  de-
livery, provided Cesarean is not mentioned, and KFIl also 
be used eyen though the person sap there w a s  no operation.
93 XiJl be used Wlth diagnosis 661y or any other for which 
a Cesarean operation was performed. 95 w i l l  be used for 
diagnoses coded t o  660, or cases i n  670-678 when a Cesarean 
is -not mentioned. 

If some other operation is performed on the mother a f te r  
the baby is born, and while the mother is s t i l l  ia the hos-
p i t a l  - such as "tubes tied". (79) or  'D and C" (78), code 
it i n  addition to  the 95 o r  93. 

B e  "puerperid refers t o  the 2-aeonth period capproxi- 
mately) following a delivery o r  ah r tbn .  Por NI@, the 
nmbers 680-689are for ccmtp~.icationsarising a* the 
fetus or  inf'wt has been eaplled, and mer the woman 
has been aischsrga for tae Confinement. 

Any condition in table I coded t0 the n d k r s  640-689 
must hve "2" in Col (aa); the E C  w i l l  enter "2a in Col 
42 of the Condition Card. Conditions c-icating a 
current pz~&WWsare cded as  acute even though they may
haw~rertpbedin the earlier months of a i s  pregnancy. I 

ConcUtions due t o  I?evfDu8 p r e g m m c i e s ~not-coded t o  the 
numbers -489, bu e n-erah fo r  the conditions in-
dicated. Zbr -e, -loose veins '&ue t o  pregnancy",
in a ~ d o ~ t a pvho is nut preg;naot now nor in the puerperal 
stage (2 months after WiVerg), is coded t o  &OX, and as 
chronic. &e also Section IV, R, for hypertension and 
otber t u x i i Z E s r p e m c y *  

If a mmplication of pregnancy, in table I, is reported for 
a woslsn dm i s  nuw pregarmt, and col (k) i s  checked, as first  ,
noticed before 3 month;$, nevertheless edit in red pencil to 
C o l  (1)apd cheek &e "before 2 weeks" box i n  Col (m). 
!&e M X  w i U  f U  Gd.  41 of' card according t o  the edited I

I
bta. 
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SECTION IX. HOSPITALIZATION AND SURGERY, TULE I1 7 1  REX -

A. Table 11, 

General 

B. 	 Coding the 
i .  Diagnosis 

/ , 

1. 	 Date of 
onset ,  

I unknown, 

, 1 Table 11 

, 2.  Inadequate1 
diagnostic 

' I  
terms , 
Tab:.? 11; 

L- ' t he  ck -up" 

3. In ju r i e s ,  
Table I1 

For conditions re la ted  t o  childbearing, see Section V I I I .  

For b i r th s  and ce r t a in  diseases of infancy, =Appendix 

111, 760-777. 

Effect ive Ju ly  1, 1962, r e f e r  t o  Section 11, pa r t i cu la r ly  

Step  5,  fo r  special ed i t i ng  and checking procedures, and for  

f i l i i n g  the Hospital Cord.- Section IX, here,  contains ru l e s ,  

for  both the MCQ and the  MCC, f o r  determining the  diagnostic 

and operation codes t o  be used f o r  a hospi ta l  admission. 


Only one diagnosis per admission is to  be coded, For se lec t ion  

of one code when.more than one condition is i n  one l i n e ,  see 

i t e m  D below. 

The person may have had more than one admission i n  past  1 2  

months, for  the same or  a re la ted  condition o r  f o r  something 

di f fe ren t .  Each admission should be coded according t o  the  

statement fo r  t h a t  stay.  

The condition may be i n i t a b l e  I, a lso .  Compare the wording of 

the condition i n  both tab les ,  but the codes need not agree un-

less it  is evident that the  s i t e ,  type,  and s tage is m e a n t  

i n  both tables .  


I f  da te  of onset affects the code se lec t ion ,  and t h i s  da te  is 

unknown, use the following guides: 


a. 	 I f  there  is a Athird" code forlunspecified whether acute 

or  chronic, as in bronchi t is ,  nephr i t i s ,  appendici t is ,  

etc . ,  use i t p  t h i s  appl ies  whether o r  not the person 

says "acute" o r  "chronic. 'I 


b. 	 For i n j u r i e s ,  use 800-999 with RX" i n  the 4th d i g i t  unless 

it  is clear t h a t  an injury 3 mos+ is being t reated.  


c. 	 Tonsil o r  adenoid conditions: code 510.0. 
d. 	 I f  the condition is i n  tab le  I I ' on ly ,  and there  is a d i f - 


fe ren t  code f o r  acute or  chronic, use the form f o r  acute,  

except as i n  a and c above. 


I f  the  diagnosis is a symptom or  an i l l -def ined t rouble ,  code 
it as reported. I f  the person cannot describe the  condition . 

i n  some codable manner, code 795.5. I f  he t e l l s  what was dode, 
ra ther  than what the  condition w a s ,  code as follows: 

obs t e t r i ca l  procedures: code as -for del ivery 

t ons i l s  or adenoids 'removed: code 510.0 

appendix removed: code 551 

"observation," "X-rays ,"names of other hospi ta l  techniques, 

other "removals," including amputation of any part:  code ' 


795.5 (unknown).. 
I f  the person s t ays  overnight f o r  a routine o r  regular ''check- 
up", and no disease iar,found,regsrd t h i s  as es3ent ia l ly  "no . 
diagnosie", .but include t h i s  8s an admission, and use the. code 
795.5. 

In jur ies  o r  e f f e c t s  of i n ju r i e s  i n  table  I1 require  only the 
4-d ig i t  diagnostic code. Jf i n  tab le  I1 only, no t ab le  A is 

,required. - .  
1 
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C. 	 Coding For mult iple  operations, see i t e m  D, below. Surgical 
Operat ions 	 procedures, include not only incis ion (cutt ing in) ,  excision 

(cutt ing out ) ,  but the s e t t i n g  of bones, the introduction of 
1. 	 What t o  tubes fo r  drainage, "tapping," terms ending i n  -scopy" 

include 	 (procedures for  in te rna l  viewing and treatment) and others 
which the person and the cc$er may not think of as "operations." 
a .  	 I f  the diagnosis is f rac ture  of any boce except e,use 

the code f o r  procedures fo r  f rac ture  unless a later ad-
mission o r  a footnote o r  the  kind of report  spec i f ies  t h a t  
no procedure for  f rac ture  was  performed during tha t  admis-
sion. No operation w i l l  be coded f o r  f racture  of un-
less the  report  shows tha t  an operation was done fo r  the 
fractured r ib .  

b. 	 Effect ive Ju ly  1, 1961, i f  the  diagnosis is  dis locat ion of 
any j o i n t  o r  bone except r i b ,  use the code f o r  dialocation 
procedures, by s i t e ,  unless it is known t ha t  no operation 
w a s  done. 

c. 	 I f  there  is mention of "cystoscopy" or some other  term 
ending i n  "scopy," and the person says "no operatic&," 
code as yes," with the operation code number. 

d. 	 Transfusions w i l l  not be coded as operations fo r  NHS; 
code "no" i f  reported as an operation. 

e. 	 Pumping out ,  washing out  (lavage) of stomach o r  bowel is 
not t o  be coded as an operation. 

f. 	 For EMS purposes, terms endLng i n  " -gram" o r  " "graph' 
w i l l  no t  be coded as operations unless the examination 
is known t o  be of the bra& o r  sp ina l  cord [with the in-  
jec t ion  of materials for  f a c i l i t a t i n g  X-ray photography); 
o r  Ls ca l led  "angiogram." 

g. 	 Other kinds of procedures: code as reported. If ill doubt 
whether a procedure should be counted as an operation, 
consult  the  technical supervisor. 



SECTION IX. HOSPITALIZATION AND SURGERY, TABU I1 73\REV 
, 

C. 	 Codinq 
Operations,

Con. 


2. 	 Using the The coder i n  t ra ining must become familiar with the content 
Index of and s t ruc ture  of the P-digit  Classif icat ion of Operationa 
Operations i n  Appendix 11, and the arrangement of the indexing of op- 

erat ions i n  the Short Index. 

lihe code ""1p(" is uaed w€un an operation w a s  performed but there 

is no information about the s i te  or  type of the operation. 

Categoties 93, 95 (delivery) were discussed i n  Section VIII. 


Categories 00-89, 8x divide operations by e i t e  krto systems 
and region8 of the body; within each of these broad groupings 
there are fur ther  subdivisions for  cer ta inapera t ions  on cer- '. 

t a in  sites, o r  for operation for  cer ta in  diseases of one 
pa r t  of the body, or  for  any operation on a cer ta in  p a r t  of 
the body regardless of what. t h s  piocedure is or  what the die- 
ease is. Examples are: 

' . ! 01 Thyroidectomy 
j 62 Operations for  ulcer of stomach, duodenum o r  jejunum 

81, Operations fo r  pilonidal cyst  
83 Procedures €or fractures ,  NEC

1 30 Operations on the hear t  
68 Operations on the l i ve r  

. .I 

' I  Certain names of operation6 and procedures frequently reported 
are indexed i n  alphabetical  order, such as Appendectomy,I .  

Bronchoscopy, D and C, etc. When the operation is for  a cer-
t a i n  d isease lor  injury,. those diseases are l i s t e d  alphabeti- 
cally--%atatact  operation1 20,"l "Derangement,"knee , any op- 
erat ion 85," "Harelip operAtion; 61," e t c .  When the category 
includes operation NEC, for  a disease,  NEC, of the s i te ,  the 
site code number is l i s t e d  under "Operation NEC," a t  the end 
of the operations index. 

'I D. Multiple Sinke only one diagnwis  per admission can be coded, use the 
Diagnoses; following guides if more than one dieease or  injury is reported:

i 
Multiple a. Make use of possible combination codes for  conditions or 
Operations sites. 

b. 	 I f  the conditions or  sites do not combine, consider for  
1. 	 Mult-iple coding the one tha t  seems t o  add most t o  the length of s tay,  

diagnoses or  appears t o  be the most serious. 
c.  	 In cases i n  which a l l  of multiples s e e m  to  be of equal 

I 	 weight, an4 there  is no other reason for choosing one over 
the o ther@),  code the f i r s t  one mentioned. Consult the 
technical supervisor i n  problem cases. 

2.  	 Multiple A l l  of multiple operations reported i n  Col (i)are  to  be coded, 
operations except i n  the following s i tuat ions:  

I 

. .  

I 

! 

I 

I
I 
i 

iI 

: 
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D. 	 Multiple 
Diamoses ; 
Mu1ti pl e  
Operations 
Con. 

2. 	 Multiple a. When appendici t is  is not reported as the diagnosis, but 
operat ions the  appendix is removed during the  course of an operation 
Con. f o r  some other  condition, do not  code the appendectomy 

sep,ara t e l y  . 
b. 	 If t!he code number is fbe same f o r  multiple procedures, 

code it  only once. 
C. 	 Mulqiple procedures i n  delivery; s e l e c t  one. 
d .  	 I f  the  language 'used i n  C o l  (i) is vague, or  there is  

doubt about whether more than one operation w a s  performed, 
conbult the technical supervisor. 

E. 	 Applying a, If bo operation, 88  defined, is t o  be coded, o r  i f  the  per- 
1-digi t  code, son does no t  know whether there  was  an operation, code "2P 

b. 	 I f  khere is only one.cendition i n  Col (h), and only one 
opecation i n  Col f$$,''ant#.there is no doubt t ha t  the op-
e ra t ion  w a s  done fo r  t h a t  diagnosis,  code '%''--operation 
was done for the diagnosis. If the  s i t e  of the'-operation 
is  'd i f ferent  from the.site of the  disease o r  injury code 
"0," I f  there is,doubt about whether the operation w a s  
done for  the diagnosicp', code "l"',' after consulting the I-

tedhnical supervisor. ' 

C. 	 I f  there  are multip1e"conditions , and one must be selected,  
imnd.if there  are ,one or more operations judge whether 
there  was  an operation f& . the  $elected diagnosis, and, code 
as above. ' . .  



SECTION IX. HOSPITALIZATION AND SURGERY, ~ TABLE I1 75 RFIV 

F. Examples, coding diagnoses and operations,  Table  I1 

Diagnosis 
COl 01) Code: Code: 

Operat ions 
Col (i) Code: 

1. Brain concussion; c u t  ear 852X 0 Took s t i t c h e s  i n  ear 25 

2. Diabetic cataract 3 85X X Removed cataract 20 

3. Fractured h ip ,  punctured 
lung, cu t  forehead 861X 

X Tube i n  lung 
S t i t c h e s  i n  forehead 

54-
83-
a2 

4. Vaginal bleeding 637.2 X Removed ovar ies  and 
u t e rus  77 

5. Cystoscopy f o r  kidney 
t rouble  603.3 X Blank 71. 

6. Observation f o r  head 
i n j u r y  856X 2 Blank 

7. Observation and X-rays 795.5 2 DK 

8. Benign tumor of breast 213X X Tumor removed 75 

9. In t e rna l  i n j u r i e s  of 
l i v e r  and spleen 864X 1 Surgery, kind DK MI: 
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By Type, Site, and Etiology 
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A. DEVELOPMENT OF 

THE x-corn 


APPENDIX I. SPECIAL IMPAIRMEIVTS 

The general subject of impairments has been under 
special study for some time by a subcommittee of the 
U. S. National Committee on Health and Vital Stat is t ics  
but the f ina l  recommendations of the subcommittee are 
not yet available. 

I n  1955-1956 the Division of Public Health Methods 
developed the X-code fo r  Special Impairments following 
the general pattern of the supplementary Y codes'of the 
ICD in that a l l  three elements of type, s i te ,  and 
etiology may be expressed in one diagnosis, but the 
l is t  of impairments was expanded. The X-Code had been 
t r ied  and found useful in coding impairments a s  reported I 

i n  household health surveys and in other kinds of mor-
bidity studies requiring relatively simple detail  f o r  
s t a t i s t i ca l  presentation, and was accepted f o r  use by 
m. i 

In  order t o  develop such a classification it had been 
necessary t o  make a selection of the conditions that are 
t o  be considered "impairments," since all other conditions 
are t o  be coded according t o  ICD. The term "impairment" 
has no actual definitive, medical significance. Cardiac, 
mental, a r th r i t i c  patients are "impaired," in a sense, 
as wen as  the amputees, the blind, and the deaf. Haw-
ever, defects of the heart, lungs, other internal or  
respiratory organs are in general excluded from the X-Code 
unless these s i tes  are involved in paralysis, absence of 
part, o r  post-operatively in  the formation of a a r t i f i c i a l  
opening or valve. Chronic progressive disease processes 
of a i l  systems are excluded but it is diff icul t  sometimes 
t o  draw the l ine  in some areas of disease between w h a t  
is  a "chronic disease" and what is  an "impairment." 
For example, speech defects, mental deficiency, cerebral 
palsy are included in the X-Code, but epilepsy, multiple 
sclerosis, Parkinson's disease, and personality defects 
are t o  be considered chronic diseases t o  be coded t o  I C D  
codes. Malformations of the teeth and jaws including 
malocclusion are included in  the X-Code, but dental 
caries and all infections and diseases of the teeth and 
mouth are to  be coded by ICD codes. 

_ _  --
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B. CHARACTERISTICS 

OF SPECIAL 

lIMPAIRMENTs 


APPENDIX I. SPECIAL IMPAIRMENTS 

a. Special impairments are usually aftereffects 
o r  residuals of disease o r  injuries o r  they have been 
present since birth, but they may accompany an in-
curable o r  progressive chronic disease and may be the 
presenting factor in treatment o r  rehabilitatton 
rather than the disease i t se l f .  

b. They are often but by no means necessarily 
permanent, but i f  not permanent they must always be 
chronic ,or long-continuing o r  of "chronic type" in 
order t o  be considered an "hqaiment." Many respond 
t o  corrective therapy, medical or surgical. 

c. They represent decrease o r  loss  of ab i l i ty  
t o  perform such functions as seeing, hearing, tasting, 
smelling, other sense perception, chewing, speaking, 
understanding; reading, writing, use of symbols, 
locomotion, lift-ing, manipulation, making a presentable 
appearance, o r  measuring q t o  normal standards of size, 
height, o r  weight. 

d. They are fo r  the most part  functional or 
structural  musculoskeletal and neuromuscular abnormali- 
t i e s  or defects, or defects of special senses, speech, 
intelligence. . 

The main groups of Special Impairments by 
type and site are: 

XOO-XO5 Impairment of Vision 
xo6-xog Impairment of Hearing 
XlO-Xlg Impairment of Speech, Intelligence, 

Special Sense except as in XOO-XOg 
X20-Bg Absence, Loss, Extremities, and 

Certain other Sites 
X40-~69 Paralysis, Complete or Partial, Au-


Sites except as i n  XOO-Xlg 

UO-Xj'9 Non-Paralytic Orthopedic Impairment 


(chronic) NEC 
X8O-X89 Specified Deformity of Limbs, Trunk, 

Back 
XgO-Xgg Defect, Abnormality, Special. Impair- 

ment NEC .-
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C. Lmpairments, Znrpairments by .type and site are  l i s t e d  below as  
by I C D  Codes, c lass i f ied by ICD and the X-Code. In L i s t  1, the 

ICD number is specif ic  f o r  the impairment. In
and by L i s t  2, the impairment i s  included i n  an I C D  cate-

gory that contains conditions other than the Fm-
pairment and/or is  c lass i f ied  t o  various scattered 
categories, according t o  site. 

1. L i s t  1 

734 

736 

737 

745 

746 

747 

748 

749 


751 

752 

755 


2. L i s t  2 I C D  Code X-Code 

Defective d s i o n ,  not blind ( in  380)----- xo5 
Absence, member or organ (various)------- x2o-x39 
Paralysis (in 352, 357, 360, others)----- X40-X69 
Orthopedic bpairment NEC (various)------ X7O-X79 
Disfigurement (facial) ( in  716)---------- X P  
Other dentofacial handicap (various)----- X92 
Dwarf ism (in 277 and others)------------- x94 
G i g a n t i s m  (in 272)----------------------- xg5
Underwei@t (in 286.5 and 772)---------- m7 
Artificial o r i f i ce  o r  valve (various)--- 198 
LOSS, special sense NEC (various)-------- X1;2-X13 

I 
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~~~ ~ 

Do 'ILateEffects" 

Codes of ICD 


* 

Except for 083.0-083.2, none of the ICD 3- or 4-
digit categories for "late effects" of certain con- 
ditions are used when the X-Code is used. These 
ICD categories are: 
013 Ute effects of tuberculosis of bones 

and joints 

035 Ute effects of gonococcal infection 

081 Late effects of acute poliomyelitis 

083 Late effects of acute infectious encephalitis 


083.0 	 Postencephalitic Parkinsonism 

083.1 	 Postencephalitic personality and 


character disorders 

083.2 	 Postencephalitic psychosis 

083.3 Other postencephalitic conditions 


284 Late effects of rickets 

344 Late effects of intracranial abcess or 


pyogenic infection 

351 Cerebral spastic infantile paralysis, 


including residuals of intracranial and 

spinal injury at birth 


352 	 Other cerebral paralysis, including 

residuals of conditions in 330-334. 


If a "late effect" or resi- is included in the 
X-Code, the type and site is selected f r o m  XOO-X99 
and the cause is shown by adding another digit from 
one of the 2 sets of etiologic factors, listed be- 
low. For example "paralysis of both legs due to 
poiio1~is coded xL.2;according to ICD this diag- 
nosis would be 08lX- showing the cause, but not the 
type or site. If the diagnosis is "deafness due to 
old scarlet fever" the code is XO9.3; according to 
ICD this cannot be expressed in one code since ICD 
has no category for residuals of scarlet fever. 
If an impairment is of the types included in the 
X-Code, a x  causes (diseases, in juries, poisonings, 
congenital origin, etc.) can be expressed by the 
addition of one of the etiologic codes. Since 
these are 1-digit codes the number of causes that 
can be shown specifically is admittedly limited, 
but information about cause is often unreliable or 

. lacking. 

I 
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E. 	 "Late Effects" 
N o t  Included 
-in XGCode 

F. 'Iu-defined 
Late Effects 

APPENDIX I. SPECIAL IMPAIRMENTS 

If some specified residual--such as personality 

disorder--is due t o  a disease on the l ist ,  but is 

not in the X-Code, it m u s t  be coded by I C D  codes 

x e r  than I C D  late-effects codes, unless 083.0- 

08 .2 can be used. For example, personality dis-

x-code), due t o  encephalitis, may 

be coded t o  083.1; but if due t o  polio, code t o  

320.7, and not t o  081. Past etiology is  sacrificed 

t o  a present condition, if both cannot be ewressed 

i n  onZ-code. 

Any specified l a t e  effect  of injury or poisoning, 

whether in the X-Code or  not, is  expressed by 

using "9" as the 4th digit .  


When the past etiology is  known, but the present 

effect is not stated, and the etiology is one of 

the diseases in the ICDlate effects codes, proceed 

as  follows t o  avoid using any of the ICD "late 

effects" codes: 

Y "Effects of stroke": code 334X 

A l l  other ill-defined effects of diseases, 
such as "post-polio", "old birth injury", 
"post-encephalitic" : code t o  X99 w i t h  
the appropriate 1-digit etiology code. 

Ill-defined " la te  effects" of some disease not on 

the 1 T s t  must be coded as unknown (795.5); f o r  

example, "aftereffects" of measles w i t h  no state- 

ment of w h a t  the .condition is, m u s t  be coded t o  

795.5, since the disease i s  no longer present, 

and the effects are not specified. 

For full deta i l  of how t o  code l a t e  effects of 

injury, see Section V I 1  of the Medical Coding 

Manual o m .  


i 
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G. LISTS OF 1 - D I G I T  ETIOLOGY COIBS 

1. FQR IMl?AIRMERC OF VISIOM, ONLY (XOO-XO5) 

00 Unknown or unspecified origin 
' i  .1 Refractive errors (congenital) (380) 

.2 Strabismus and other disorders of.ocular 
I ! movement (congenital) (384*) 

-3  Cataract (congenital) (385") (and any other in 1-6)
Excludes traumatic cataract (9).

.4 Gl-congenital) (387*) 

.5 Affections of the retina (386*, 377, others)
Includes retrolental fibroplasia, detached retina, 
and any disorder of retina w i t h  any other local 
disease of eye except cataract. 

.6 Optic atrophy NEC and other local diseases of eye, mEC 
(congenital) Includes any condition in 370-388*, 
--not affecting retina and not included in 1-5. 

-7 General infectious diseases (001-138)
.8 General acquired diseases (140-369, 400-468, 590-594) 

99 Accident or injury except at birth 

.X Congenital origin NEC or birth injury

.Y Diseases and conditions not in 0-9 or X (noncongenital)


(nontraumatic) (noninfectious) (not localized to eye) 

(hereditary) (old age) (age NOS) 


.o Unknuwn or unspecified origin 

.1 Tuberculosis, any site 

.2 Poliamyelitis 
03 Other infection or inflammation, ulcer, any site (general) 

(local) (scarlet fever) (meningitis) (encephalitis) 

(arthritis) (osteamyelitis) (neuritis) (etc. )

.4 Neoplasm 140-2 39 ) 
-5 Diabetes Iwith gangrene) (260)
.6 Diseases of arteries (gangrene) (generd arteriosclerosis ) 

(450-456)
-7 Vascular lesions, central nervous system (330-334)
.8 Rickets and osteomalacia 
.9 Accident or injury except at birth 

' , 	 .X Congenital origin or birth injury 
I 	 .Y ise eases and conditions except as in 0-9, x (noncongenitd)
i 	 (nontraumatic) (noninflammetory) (hereditary) 


(old age) (age NOS) , 
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H. LIST OF SPECIAL WAIRMENTS, BY TYPE AND SITE (XOO-X99) 

-Note: For complete instructions f o r  coding a l l  types of impairments 
according t o  the NHS method,as of July 1, 1961, -see the NHS Medical Coding 
Manual, Section VI. 

XOO-XO5 IMPAIRMEWF OF VISION 

XOO Blindness, both eyes; blindness NOS 

X O l  Blind in one eye, other eye defective but not 

blind as in XOO 


XI2 Blind in one eye, other eye good o r  not mentioned 

XO5 m i r e d  vision except as in XOO-X02, one or both 
eyes 

x06-xog IMPAIEUEWT (IF HEARING 

a Deafness, t o t a l ,  both ears including deaflnutism 

Includes persons, with or without speech, who are 

completely deaf and cannot be benefited by a 

hearing aid 


iXO7 Impaired hearing, severe I 
Includes persons who have some hearing but cannot 
hear ordinsry conversation (except w i t h  hearing aid) 

XOg !Impaired hearing except as in x06, X07 

Includes: deafness NOS; hard of hearing NOS; "trouble 

w i t h  hearing" NOS; impaired hearing, one or both ears, 

not classifiable t o  ~ 0 6 ,X07 
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n o - n g  

XLO, XL1 


XlO 


X l l  

U - X L 3  

X I 2  
' !  

Xl3 

n4-Xl9 

APPENDIX I. SPECIAL IMPAlRMEnrS 

IMPAIRMENT OF SPEECH, INTELLIrnCE, SPECIAL SENSE 

IMP- OF SPEECH 


Stammering, stuttering 


Other speech defect 


Excludes deafhutilsm (XO6) and cleft  palate 

S p e e C h T x g l )  

Effective July 1, 1961 includes absence of larynx., and 

speech and voice defects, 3 ms+, due t o  such causes as 

removal of Larynx, (voice box), and other structures 

involved in  speech and talking. 


IMPAIRKEEP OF SPECLAL SENSE, EXCEPT EYE CR EAR 

Loss or impairment of sense of smell and/or taste 

Loss or  disturbance of sensation IVEC 

SPECIAL I;EARI'KtNG DISABILITY AND MENTAL DEFICIEXCY 

Special learning disability (reading) (mathematics) 
("mirror" writing or reading) ("mixed dominance") 
-affecting school progress 

Mentsl deficiency, mongolism 

Mental deficiency, severe except in mongolism 

Mental deficiency, moderate 

Mental deficiency, mild 

Mental deficiency, degree not specified 

' I 



X20-X39 ABSENCE. LOSS. -TIES. AND CERTAIN OTHER SITES 

-Note: Absence or loss of one o r  both eyes is  t o  be coded as 
f o r  blindness, one or both eyes, i n  XOO-XO2. Absence or impairment 
of other senses, sense organs, speech, intelligence is coded t o  xo6-xlg. 
For NHS, -see Medical Coding,Manual, Section V I ,  G, f o r  instructions 
and restrictions in the use of categories X35-X39. See Section I V ,  I,-
for  surgical removal of parts  of body. 

Upper Extremity: 
X20 Arm, a t  or above elbow, and arm NOS 
X21 Arm, below elbow and above wrist 
X22 Arms; both 
X23 Hand, E p t  fingers or thumbs only 
X24 Hands, -’both except fingers or thumbs o n l y  

X25 Fingers and/or thumbs, only, one or  both hands 


Lower Wtremity: 
X26 Leg, a t  or above b e e ,  and leg NOS 
X27 Leg, below knee and above ankle 
X28 Legs, both 
X29 Foot, except toe(s) only
X30 Feet, both except toes only-’ 
X 3 l  Toe(s), only, one or both feet 

Upper and Lower Extremities: 
One upper (arm or hand) with one lower (leg or foot), except digits 
O d Y  

X32 -
X33 Three or more (arm, hand, leg, foot) except digi ts  only 

X34 Fingers and/or thuuib(s) -and toe(s) 


Other Sites: 
X35 Digesti%.organ
X36 Respiratory organ
x37 m-yorgan
X38 Genital organ, breast 
X39 Site o r  organ NEC (except as i n  ~ 0 0 4 3 8 )  

Excludes absence of teeth, 3 m s +  (X92) 
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~ 4 0 - ~ 6 9PAFULYSIS, COMPLETE OR PARTIAL, ALL, SITES, M(3EIT AS IN XOO-xlg 

Ekcludes paralysis agitans, or synonyms, in ICD 350. 
Note: For NHS, see Medical Coding Manual, Section VI, H, for 
ZZsion and cbxfication in methods of coding paralytic 
conditions resulting frm "stroke" and other diseases and 
injuries of brain and spinal cord. 


X40-X49 Paralysis NOS (Complete) of =remities and Trunk 
X40 upper extremity, one, except fingers only  
X41 mper extremities, both 
X42 Mnger(s) ordy 
~ 4 3Uwer extremity, one, any part except toes only 
Xh.4 m e r  extremities, both (paraplegia) 
X45 Toes only 
X46 Paraplegia with bladder or anal sphincter involvement 
X47 One side of body, one upper and one lower, same side (hemiplegia) 
~ 4 8Three or more major members, or entire body (quadriplegia) 
X49 Paralysis, NOS, or of other sites of extremities or trunk (complete) 

X50-X59 Cerebral Palsy; Paralysis, Partial, of Extremities and Trunk 
Includes: Paresis, palsy, paralytic "weakness,," or "tremor". 

X50 Cerebral palsy (and synonyms)
Includes "spastic" if present since birth (congenital) 


x51 artid paralysis, arm(s) or finger(s) 

x52 Partial paralysis, leg(s) any part(s) ("drags foot") 

X53 Partial paralysis, one side of'body (hemiparesis) 

X$ partial paralysis, other,sites of extremities or trunk 

X59 Partial paralysis, Palsy, Paresis - NOS 


x60-x69 psralysis, Complete or Partial, Sites ncept Extremities or '~l.unk 
X60 Paralysis, complete or partial, face (Bell's palsy or paralysis) 
x61 Paralysis, cmplete or partial, bladder or am1 sphincter,

without mention of paralysis of extremities 

x69 Paralysis, complete or partial, sites not of extremities, trunk, 


' 

nor affecting special senses or speech 


I 
I 

I 

i
j
i 
I 

I 
I

i 
I 

i 

Ii . _ .  
I
! 



aa APPENDIX I. SPECIAL IMP-s 

nO-lf79NON-PARALYTIC (IRTHOPEDIC IMPAIRMENT (CERONIC) lqEc 

Excludes: paralysis (~40-x69)and specified deformities in x80-x89. 

Includes: Limitation of motion E; stiffness (complete or p a r t i d ) ;  

"fLsiloint";  instabi l i ty  of joint3 frankly ill-defined, 

symptomatic, but chronic difficulty, weakness, "trouble, pain, 

swelling, "limping", involving muscles, joints,  limbs, back o r  

trunk, of unknown cause, or due t o  healed injuries 3 mos+ 

or  t o  past and now Fnactive diseases; old (3 mos+) sprains, strains, 

or  dislocations w i t h  effect not elsexhere classifiable, o r  not stated. 


Excludes all "disc" conditions (ICD 735). 

NOTE: Orthopedic impairment NEC, as in X70-X79, is not t o  be 

coded as a separate diagnosis if due t o  specified active chronic 

disease; code chronic disease only. 

Effective July 1, 1959, when multiple s i t e s  in nO-lf79 are involved, and 

6nx-e hip, code X75 only.

%e Wdical C o d i n g  Wml, Section V I ,  I, for IQTS amendments in X70-X'i'g, 

effective JU~Y 1, 1Nl. 

Orthopedic Impairment IJEC (chronic) ~nvolving: 

i 

Back NOS, spine NOS, vertebra NOS (law) (lwibosacral) (sacro-iliac) 

(entire) 


I 

Cervical or thoracic region of back, spine, vertebrae 

Coccygeal region of back, spine, vertebrae (last bone of spine) 

n3 Shoulder, upper arm, forearm above wrist; arm NOS 

X74 Wrist, hand, finger, thumb, - s i t e s  in X73 not involved 

x75 Hip and/or p e l v i s ,  alone, or w i t h  any other site .in nO-X79 
Excludes congenital dislocation of hip ( B 5 . X )  

Bee, leg NOS, - hip not involved 

Ankle, foot, toe, - sites in ~ 7 6not involved 

Multiple sites NEC! (back and legs) (fingers and toes) 

(legs and arms) (arms and back) 


X79 Other and ill-defined sites 
Includes: rib; trunk, NOS; "side," NOS; lhping,  staggering, , 

trouble in walking, NOS. 

Excludes: jaw (X92); and ataxic gait,  which i T  3 ms+, is 

coded as for  Paralysis, partial. 


--%; 




- -  

-X8O-X89 SPECIFIED DEFc[RMI!CY OF LIMBS, TEKlNK, BACK 

NOTE: Includes specified structural deformities of limbs, 
trunk, --back, described as  : contracture; atrophy; a c c e s s o r y ' w r a "  ); 
shortening; "crippled" ;. "shrivelled"; "drawn up"; "twisted"; "withered. 'I 

--See also-Medical Cod- E$sual, Section VI ,  J. 

Includes scarring and contractures involving limbs, neck, back, 
trunk, but excludes scarring and disfigurement of face, nose, l ips,  
ears (m). 

Excludes dwarfism and other deviations from normal size, weight, 
height -); and paralysis, all s i tes  (X40-X69). 

X80 	 Curvature and other structural deformities of spine or. 

back, except as i n  X8l.X 

mote: Effective JU~Y 1, 1*1, this category inc lues  a~ 

structural deformities of spine or  back, except spina bifida. 

It excludes chronic bsck conditions i n  X70-X72, and chronic 

disc conditions (735). 


X8l.X Spina bifida (with meningocele) (always congenital) 

Flatfoot (including weak or fallen arches) 

Clubfoot 

Deformity, other and multiple, lower extremity, NET,. 

Include:: genu valgum (knock knee); genu varum (bowleg); 
t i b i a l  torsion; hammer toe; hallux valgus or  varus; any 
deformity of toe; deformity leg NOS, f a  NEC, -knee.-
Excludes ~82,783. 

Dislocation, congenital, and other deformity hip -and/or 
pelvis 

Deformity, neck or  shoulder region 

Includes: to r t ico l l i s ;  Sprengel' s deformity; deformity of 
neck and/or shoulder 

Deformity finger(s), thunb(s), only  

Deformity, upper extremity, except as i n  X86, X87 

Includes deformity of: arm(s); hand ( 6 )  and finger(s), but 
deformity involving fingers, thumbs, -only. 

Deformity, trunk bones, ME32 

Note: &e category BO, as revised f o r  July 1, 1961. 


Includes: pigeon breast; cervical rib; postural defect NEC 
I 



Xgo 	 Msfigurement, scarring, face, nose, lips, ears 
Incldks absence of nose, lips, eara 

91.x c le f t  palate and harelip ( w i t h  speech defect) 

Other dentofacial handicap 
I n c l ~ rmalocclusion; congenital anomalies of teeth; deformity 
or absence of jaw; absence, or deficient number, of teeth;,-
deformities of palate and of other o r a l  structures NEC. If 
stated t o  be disfiguring, code myonly. If speech defect is 
also present, code this speech defect also. 

Deformity of skull (hydrocephaly) (microcephaly) 

~fmental dbficiency is also reported, code it also under 
xl5-xlg.
If hydrocephaly is due t o  a specified active r b n i c  disease of 

brain o r  meninges, code the disease only by ICD code number. 


lkarfism; -Mi.-; Excessively underheight 

Note: EZfective July 1, 1961, this category is expanded t o  

include also (a) midgets, and (b) persons who report "stunted" 

growth or  other conditions indicating subnormal hej-ght. However, 

i n  cases of (b), do not code as a separate diagnosis if due t o  

any specified active disease. 


Gigantism (excessively overheight) 

a e s i t y  (excessively overweight ) 

Do not code as a separate diagnosis i f  due t o  any specified 

present active condition. 


Excessively underweight 
-see note under xg6 

Artificial o r i f i c e  (opening) or valve (surgical,), any s i t e  
( C O l O 6 m )  

Special. impairment, ill-defined s i t e  

Includes: "birth i n j e  or "brain Fnjury, " or "brain damage" a t  

sges -3 mos+without statement about type of residual; deformed NEC, 

s i t e  o r  type not indicated. Includes also ill-defined "after effects" 

of tuberculosis of bones and joints, gonococcal infection, polio- 

myelitis, encephalitis, rickets. 

Excludes "strokes" without mention of effects; code t o  334.X; 

'if an e f h c t ,  3 ms+, is ill-defined, but involves the linibs, back, 

trunk, use 00a code in ~ 4 0 - B gthat most nearly f i ts  the 

description of the effect. 


. . I 
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!
0 Ifnaocrine System 	

~ 

01 Thyroidectomy 

02 Other'operations on the thyroid glasd 

09 Operations on other endocrine glands 


(abenaI., parathyroid, I Pituitary, thymus)
B d d e s :  pancreas 3 ovary (79); t e s t i a e s  (74)( 6 ~ 
p"" 


1 Ner-vous &stem, ExceDt Em. Ear 

10 Treatment and tests, w i t h  operations, for mental and nervous system 
aisorders 
Earcludes spinal tap (13). 
Includes : myelogram, encephd.o~phy,and ventriculography. I

I 
i .  I 

ll Operations on the brain, k e p t  as i n  10 
U -rations on the skull or cranium ! 

13 Operatione on the spinal cord, - - in 10o r  spinal meninges except aa 
~ 

Indudes spinal tap 

u u i i e s  operationls fo r  s p "di8c" (86) and for  spine (8x)
~ 

14 other operations on nemotu system, except eye, ear 

20 Qprations on eye, any part 

Includes .eyelid, optic nerve, laarirmal tract ,  and all p a r t s  

of eye and adnexa 


25 Operations on ear, any part, m e p t  w i t h  mastoid lrtvolyement 

26 merations involving mastoid process (mastoidectomy) 


3 Cardiovascular Bystem 

30 Qemtioms 011 heart 
33. Qpemtions for varicose veins 
9 	@eratiom on arteries, veins, cap-ies -


=utiea operations for heawrrhcide (67) 


49 hcluaeha: operations on l y q h  @mads or  nodes, lymph vessels 

or channels, spleen, bone marrcr~3operations (incision and 


- drainage) f o r  infected 1- &wb of 8ny site 
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II. CEERATLONS 93 REV 

5 Respiratory System, and Chest NEC 

50 TonsUectomy and/or adenoi&ctanry 

52 
6th- operations on throat, pharynx, tonsils 
Operations on nose or nasopharynx
Includes procedures for nose fractures3 operatiom on =sal septum 
W e s  operations i.nma~mskin only of nose (82)

53 Operetiions on sinuses (accessory)
9 m t i o n s  on lung and plana
3 Operations on o a e r  sites of respiratory system, and chest or thorax, NEC 

Exc lubs  operations on ribs (89), and breast bone (89) 

6 Digestive System, sndl AwQmipaJ, h43iOnS BEC 

60 Operations on teeth, gums, and jaw ESEC 
=c. lu&~ procedures for jaw fracture (83), jaw dislocation (84) 
and oprations on jaw bone (89) 

pncludes: operations on mouth, l ips ,  tongue, palate, salivary 

F 

6.l Qemtions on other sites of buccal cavity 

gland^; operations for  cleft palate and harelip
62 @eration for ulcers of stomach, duodenum, or jegunum
63 Other operations on staenach, duodenum, as jejunum
64 Operations for appendicitis 

Ikchdes appendectomy incidental t o  other operation; 
code other ogeration only 
P 

65 
66 QperatIom unt 
67 aerations for  henrambids 
68 o p ~ ~ ~ ~ k i s - o n t b e i i ~ e r  
@
6~ 

Opemtiom for hernia of any abdmnbal site 
7 

b t e s W s  except duodenum tar 3e3mum; on rectum except 8 2 1 ~ ~  

r 
? p e r n t h  on gallbladder or gall ducts 
Operaticma on other sites of digestive sptem, and abdominal 

Pegions mc 
IncUw: operations on mus, esophagus, pancreas, peritoneum, perineum, 
abdomen ,NECYabdomhd. wall, navel IQBx3, groin. HEC, p i d ~ i ~BEC3 e a o r a -
tom -0-y 

I 

~ 

70 Operations on kidney
7' l  Operations on bladder 
72 Circumcision 
73 @erstions on prostate @and; includes any operation for a prostate candi-

tion 
74 mer operations on male genital mgans
75 kstec tmy ( m e t e  or part-)
76 Other operations on breast 
7'7 €Qmtesectca?ny (with or Without other operations performed 

at the 8- t i m e )  
78 D - C  
79 other operations on f d e  genital or-
7x -P genitourinary operations mc 



I 

ain graft
Operatian for  pfionidd. cyst i 
otker operations on skin and ~ u b ~ ~ t s n e o u ~  Itissue 

w & s  a l l  operations an eye l id  (a),ear (25), U p  (a), 
or face (8X) ! 

!
Incldes: operations for rcm~wklof birtbmarhe, wstrb, or 
moles3 qperatians for boils, or akjn infectione or ekin w d - s e  a8 

_j_

surface hcerationsj aad apcl9t.W on nails, hair follircles, sweat or I 

sebaceous @.ands 
@enttions for fractures of bones, exc- af skull 91:nose 

-des operatiom f0;. and din3rtioDg af sb~ll(u)ar 
nose (52) 

operations far dislocations of joints and bane RZBC 
Operstions for knee -ts 
-ations for  'is-inal "disc" conditions i 
Aaputaticm & -%-f ger(s), t o e ( ~ )  
h p t a t i o n s  of am(s),  leg(s)--arrgrpart except (PB in 87 

! '
(Xiher operations on bone j

i~ t h e ro2erations on redone XEC (w) (extreaities) 

€kd.udes operations, condiWm not sgecified, on ab-


I 
! 

hip, foot, toe, baek m,spine NBEj excludes -tions on theee sites 
*en the 8pecigi.c tissue i w d . d - s u c h  8s shin, bone, etc.-is apparent. 

.&-XX Operation, type unkmwn, site unknown ., . 
IIncludes operation NIX! on glsna BUS, or "sidd', or other very i l l d e f i n e d  eite .  

Use Z when there is infolplstiopr to the effect that an operation was p q - 1i 
formed, but no information about what kind of operation, op alamzt ths bogy 
s p t a  b m w a .  7 

1I 

I 

I I 
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MODIFICATIONS OF THE IIUERNATIONAL CLASSIFICATION (1955 REVISION) 

USED FOR THE W I O N A L  HEALTH SURVEY 


J u l y l ,  1961 


J 

! 
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-- 

A, 	 Purpose of 
Appendix 111 

B. 	 General Types 
of Modifi ca- 
tions-

C. 	 Form of 
Appendix I11 

1. 	 "Content" 

2. 	 . "Not Used" 

3. 	 "New Code" 

Appendix 111, revised, shows all variations from, or  
additions to, the provisions of ICD (Seventh Revision). 
It should be useful t o  the s t a t i s t i ca l  analyst as well as  
t o  the medical coder. It serves as the base on which the 
PWS coding pattern is built. It should be used as a 
reference in deciding problem cases, particularly f o r  rare 
o r  unusual terms that are not in the Short Index and 
which may not be in Vol. 11. 

Most of the changeii and additions are in  the areas oh 
symptomatic and ill-defined conditions, i n  eye conditions, 
and a l l  kinds of special impairments. 

Es& page has four divisions. Under "Category T i t l e , "  
the condition or class of conditions involved is l i s ted  
w i t h  notes of explanation, especially if the NHS method 
of coding differs *om the instructions for  that category 
in  Vol. I of ICD. The categories follow the ICD number-
ing plan, beginning w i t h  the first large class, Infective 
and Parasitic Diseases (001-138). A t  the l e f t  of each 
page are three columns l i s t i n g  the code number of a cate- 
gory under the headings "Content," "Not  Used, " "New Code." 

Categories i n  this column have been changed by NHS in 
regard t o  scune inclusion or  exclusion, o r  need some 
explanation about what ICD includes there. 

The ICD code number-is not used, but the condition is 
classified by NHS somewhere else, as shown i n  the notes 
under "Category T i t l e . "  There are no notes f o r  ICD "late 
effects" codes; f o r  instructions f o r  coding l a t e  effects 
of a l l  diseases and injuries, see Appendix I, the X-Code, 
anii Sections VI and VIIof theTEiual. 

Categories in this column have been given a number that 
is  not in the ICD nmbering system--for some special pur-
pose. For example, "Tuberculosis, arrested" is  given 
009, because the Y-Codes are not t o  be used, but such 
cases can s t i l l  be distinguished from active cases in 
001-007, OlO-Olg .  Another "new code" type is Og6X, 780~,  
etc. (not 096.9, 780.9), so that 9 in the 4th digi t  w i U .  
always mean "traumatic origin" for  NHS. Other reasons in-
clude providing a distinguishing code for ill-defined 
"trouble" and other vague terms. 
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-
Con-
tent 

Not 
used 

New. 
code 

Category Title 

--
INFECTIVE AND PARASITIC DISEASES (001-138)
Note: For NHS, if strep throat (Osl), whooping cough 
(056), measles (085)~rubella (086), or chickenpox 
(087), are reported w i t h  acute upper respiratory con-
ditions in 470-475,in the manner stated in the notes 
for 470-475,App. 111, do not code 470-475separately.
See also, App. 111, 470-475.-

002 PUujONARY TuBERcuL0s1s 
For NHS, includes tuberculosis NOS 

008 TUBERCULOSIS, UNSPECIFIED SITE. Code to 002. 

009 

013 LATE EFFECTS OF TUBERCULOSIS OF BONES AND JOINTS 

035 LATE EFFECTS OF GONOCOCCAL INFECTION 

081 LATE EFFECTS OF ACIlTE POLIOMYELITIS 

083.1 POSTENCEPHALITIC PliXSONALITY AND CFIARACTER DISORDERS 
For NHS, include psychoneuroses, personality dis- 
orders, and conditions in 327, following, (3 mos+)
conditions in 082. 

. 'mdeficiency), etc., due to conditions in 082. 
Exclude: bnpairments in X-Code (speech defects), 

083.: OTHER POE?IZNCEPHALITIC CONDITIONS 

' INFECTIOUS HEPA!rrrIs 
For NHS, includes hepatitis NOS (acute) (chronic) 
(virus), unless indicated to be a form of hepatitis 
indexed elsewhere by ICD. 

O g 6 X  OTHER DISEASES ATTRIBUTABLE: TO VIRUSES 
(Not 096-9)
For NHS, include specific diseases not classifiable 
to 080-0966per ICD, but exclude "virus 
infection," "the virus" (097). ' 

097 "VIRUS" ( I N F E r n O N )  ILL-DEFINED 
Includes: "virus" (infection) (with diarrhea). 

Excludes: 
can be coded elsewhere, such as virus cold (&TO), 
virus sore throat (472.0), virus infection, 
throat (472.0), virus hepatitis (092). 

any specific condition due to virus that 
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con- Not New 
tent used code 

4th 

digi ts  

of 
140-
199 

206 

207 

APPENDIX I11 

Category T i t l e  

NEOPLASMS (140-239) 
For NHS, use the 4th digi ts  f o r  ,200-205,. but use 
X f o r  140-199; none of the 4th digits of I C D  f o r  
140-199 will be used; use X in the 4th digi t  of 
2lO-239, which are 3-digit codes. 

Multiple sites and types in 140-239: 
Beginning July 1, 1958, only one number in  140-239, 
per person, is  t o  be coded, using the following 
order of preference, f o r  type: 

200-205 (Leukemia, Hodgkin' s 

cancer) 

230-239 (tumors unspecified whether 
benign or  malignant) 

If malignant, and the original (primary) site is 
known, code it, only. If reported as secondary or 
metastatic, and the original s i t e  i s  not known, 
code t o  199, as per IO. See' also note under 199, 
Vol .  1. If a site is not specified, but the report 
says ''f'ull of cancer," "tumors all over body," etc., 
use 199, 229, o r  239, depending upon whether the 
condition is specified as malignant or benign, o r  
is unspecified. 

If 2 or more sites or types in 140-239 are specified, 
and none of the above is  applicable, code only %e 
first  one mentioned. 
-Note: Cysts, or other types of tumors, classified 
elsewhere than in 140-239 are  to  be coded separately 
as reported. 

Alternatives t o  200-204: &e VO~. I, pp. 98, 99:-

LYMpHA!rIC SYSTEM 

HEMATOPOIETIC SYSrEM 
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Con-
tent  

Not 
used 

New 
code 

Category T i t l e  

AILEEiGIC DISCWDXXS (240-245). See also, 701, 702, 703. 
For NHS, all allergy, regardless of cause ( i r r i t an t1  
or of manifestation,_ is coded within 240-245, except: 
a. 
allergic o r  not (702.0, 703.0) 
b. 
surgical procedures (997-999 1 
C. Allergic purpura (296) 
d. Allergic migraine (354) 

Condi+xLons codable t o  dermatitis due t o  plants, 

Allergic reactions concurrent w i t h  medical and 

240 m y  FEVER (seasonal) (nonseasonal) 
IncludesI hay fevel: (or synanymS) w i t h  any symptom 
due t o  i t 3  allergywith sneezing, or nasal or sinus 
conditions due t o  allergy; allergy with-eye symptams 
or  with cough provided upper respiratory symptoms are 
also present. 
Note:
240, code KZi only. Code allergic eye or ear 
conditions o r  allergic cough, 4ithout mention of 
conditions in 240 or 241, t o  245. 

-
If asthma i s  also present with a condition in 

241 ASTHMA ( w i t h  o r  without hay fever) (bronchial) (NOS) . 
For NHS, if' bronchitis or some other respiratory 
condition is also reported but is not stated t o  be 
due t o  allergy, code both the asthma (241) and the 
respiratory condition. If asthma is reported w i t h  
any allergic respiratory condition, code asthma 

-
O n l Y - p K J T  

Ekcludes: allergy manifested by c-ing (245) unless 
accampaniedby conditions codable t o  240 or 241; car-
diac asthma (434.2); and asthma due t~conditions in 
523, 524 o r  other bronchial o r  lung diseases. When 
asthma is lmown t o  be due t o  some nonallergic, respira- 
tory condition, code the cawe only, and do not code 
241 separately. Do not code 241 with cardiac asthma 
(434.2), but when heart disease of any kind is report-

-- 

ed, and asthma is also reported but it is not. speci- 
f ied as due t o  the heart condition, code 241 and also 
the heart condition. 

242 ANGIONEUROTIC EDEMA 
Do not use a f te r  July 1, 1958. 
conditions indexed t o  this numkr t o  245. 

Code all allergic 

243 URTICARIA 
Also not used. Code t o  245. 
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Con-
tent  

245 

253 

254 

270 

275 

2-76 

~-

Not 
used Category T i t l e  

(240-299) --Continued 

244 
 AILERGIC ECZEMA 

For NHS, code a l l  skin symptcrms and diseases 
specified as  allergic t o  245, except allergy 
t o  poison ivy and other plants (by contact) 
which is  coded t o  702.0, or 703.0, only. 
Rash, dermatitis eczema, not specified as allergic 
but due t o  other irritants in 702, 703, are coded 
t o  7029,703, Only* 

OTHER AIJXRGIC DISCIRDERS 
For NHS, include: any and multiple allergies not 
involving conditions in 240, 241, 702.0, 703.0,
296 or 354; any conibination of c0nditio.m indexed bY 
ICD t o  242-245, and allergy t o  contactants in 
702.1-703.6 (oils, greases, solvents, drugs,  
chemicals, etc.). ~nmultiple allergies, code 
separately conditions codable t o  240, 241, 702.0, 
703.0, 296, o r  354 but any others are coded t o  
245, only. 

Include allergy t o  drugs or  other medical or 
surgicalmaterials, but when such allergic reac- 
tions accompany current illness o r  complicate 
current medical o r  surgical procedures, code t o  
997-999 only, by type of procedure. 

WXE3EMA AM) CRETINISM 
Includes "low thyroid" (hypothyroidism) 

OTRER DISEASES OF THYROID GLANDS 
254.0 Thyroid trotible or disease, NOS 
254.1 Diseases in ICD 254 except 254.0 

DISQRDERSOF PAMCRlGQICIN'IXRNAL S E m O N  CYlTHER 
THAN DIABETES MEL;LITUS 

Include "low blood sugar" (hypoglycemia), 
cause unknown. 

OVARIAN DYSFUNCTIOM 
See note under 277. 

TESTICULAR DYSFUNCTION 
See note under 277. 



-
Con- Not 
t e n t  used . .  -! 

277 

. .I 

284 


286.5 

. 

286.7 

' I  
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Category T i t l e  

(240-299) --Continued 

POLYGLANDULAR DYSFUNCTION AZYD CYI'HEB DISEASES OF 
ENDOCRINE GImDs 

For NHS, categories 275-277 include the  terms 
l i s t e d  by ICD as primary disorders of endocrine 
gland functioning. They exclude a l l  diseases 
of male and female genital  organs c lass i f ied  
elsewhere. 
For NHS, category 277 includes "hormone defi-
ciency" NOS, and conditions due t o  "puberty," 
NOS, i n  male or  female. If these terms are 
reported'with a present active disease of male 
o r  female genital organs elsewhere classi f ied,  
code that-disease only. 

LATE EF!E'ECTSOF RICKETS 

T i t l e  changed to:  
MALNUTRITION, IMPROPER DIET, NEC 

For IEB, includes malnutrition, and ill-defined 
d ie ta ry  conditions ( w i t h  or  without underweight, 
overweight, or  other symptoms due t o  them) 
a t  ages 1year and over, such as: 
"eats wrong foods"; <eats too much"; improper 

d ie t .  

It excludes: such conditions in infants under 
1 year of age (772.0, 772.5); and cases of 
w e i g h t  abnormality, ages 1yr+, w i t h  onset in 
past 3 months, of unlmown, familial, o r  heredi- 
tary or igin (788.4). Weight abnormality, ages 
1yr+, w i t h  onset 3 ms+, of unknown, familial, 
hereditary origin, is  coded t o .  X96, X97, only, 
with the correct etiology code. Weight abnor- 
mality, ages -1yr, NEC, is coded t o  173, or  t o  
772 if  due t o  feeding problems. 
Weight almormality, a t  any age o r  onset due t o  
specified present act ive diseases (cancer, 
thyroid, malnutrit-sychiatric conditions, 
o r  any other) is  coded t o  those conditions, only-
as f o r  any ot&er symptom - and not t o  the X-Code. 

OTBER AM) MULTIPLF: DEFICIENCY STATES 
For MHS, exclude malnutrition and i l l-defined 
d ie ta ry  conditions i n  286.5 
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Category Ti t le  

(240-299)--Continued 
OBESITY NOT'SP'ECIFIEDAS OF ENDOCRINE ( IRIGIN 

Code overweight, obesity, as follows: 
a. 	 infants under 1year: code '("73.0 unless due t o  


a specific cause, classifiable elsewhere. 

b. 	 a t  ages 1year and over, onset in past 3 months, 


of unknown, familial, o r  hereditary origin: 

code 788.4 


C. 	 a t  ages 1year and over, onset 3 ms+, of unknown, 

famil ia l ,  or hereditary origin: code x96 only, 

with the appropriate etiology code. 


d. 	 a t  any age or onset, due t o  present, active con- 

dition (thyroid, other endocrine, dietary excess, , 


etc.):, code -that condition only. 


OTHER DISEASES QF BLOOD AND BLOOD-F-NG ORGANS 

Include "low blood count," "low blood." 


PSYCHOSES (300-309) 

For m, the t e r m  "psychosis" includes synonyms such 

as: psychotic reaction, dementia, insanity, mental 

deterioration; it excludes: "mental illness, "mental 

disorder or  condition" and other ill-defined terms 

classifiable t o  327; and mental deficiency o r  retarda-

t ion in X15 - Xl9. 


For:psychbsis due t o  physical causes, code as follows: 

Syphilis, only, by type 
083.2, only 
302, only 
304, only 
305, only  
307, only
308.2, only
648.3, on ly
688.1, only 
309, only
308 with 9 i n  4th digi t
306, and cause -306, =cause 
308.0, and cause 
308.1 anTcause-
308.2 and cause -

PSYCHOSIS WITH ARTERIOSCLEROSIS 

For NHS, includes psychosis due t o  arteriosclerosis, 

cerebral or not, o r  t o  any condition o r  combhation I 


of conditions codable t o  330-334. Code the condition i 

i n  330-334. also. 


306 
. I  
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Category.Title 


For NHS, categories 35-317 w i l l  include symptomatic, 

functional, or "troubles" NOS only  of heart, 

digestive and genito-urinary systems, and skin. 

Conditions involving other systems, "due to nerves," 

in 3l7, w i l l be coded as if not due to nerves. For 

example, "asthma due to n e m 7  w i l l  be coded to 241 

(asthma NOS). None of the ICD categories in 325, 326. 

will be used. 

See notes below.. 

"Nervous weakness,'I adult maladjustment, combat 

fatigue, and similar terms are.classified by NHS in 

327 with other ill-defined "nervous and mental trouble." 
-See 327. 

OTBER CIRCULKCORY MANIFESTATIONS OF PSYCHOGEXtC CWIGIN 
For NHS, include on ly  heart symptoms due to nerves 
not codable to 35.0-35.1; exclude hypertension and 
other specific heart and circulatory diseases "due to 
nerves," which are to be coded a6 if not due to nerves.-

PSYCHOGENIC REACTIONS AFFECTING RESPIRATORY SYSTEM 
PSYCHOQXIC FWICTIONS AFFECTING MUSCUL0sKEI;ETAL SYSTEM 
PSYCHOGENIC REACTIONS AFFECTING Crmw SYSTEMS 

ASTHEIPIC REACTION 

Code conditions in this categoryto 327. 


PSYCHONEUROTIC DISORDERS OF OTHER ATVD UNSPECIFIED TYPES 
Exclude "nervous breakdown, 'I "tension," and similar 
ill-defined terms not classifiable to a specific type 
of psychosis, psychoneurosis, or organic disease; 
code to 327. 

ENURESIS CHARACTERIZING IMMATURE PERSONALITY 
Includes enuresis, bedwetting, known to be a habit 
disturbance or emotional problem in child or adult. 

ALCOHOLISM 
For NHS, the 4th digits under 322 will not be used. 

Includes: all physical and mental conditions, except 

alcoholic psychosis (307) and cirrhosis and other 

chronic conditions of liver with alcoholism (581.1),

due to use of alcohol, "drinking," "hangover." 


OX'HEB DRUG ADDICTION 
For NEE, includes all physical and mental conditions 
due to drug addiction, except psychosis (308.2) 

I 



-- 
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326.c 

326.1 

326.2 

326.: 

326.1 
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(30-326, 327) --Continued 
MENTAL DEFICIENCY 

For I03.S; code all degrees of mental deficiency o r  
retardation t o  the X-Code (Xl5-Xl.9) w i t h  the specified, 
etiologic code. Code separately cerebral palsy, all 
other impairments, and chronic active diseases causing 
mental-deficiency. 

Code degrees and types as follows: 

~ongolism, mongolian idiot  (congenital): a5.x 

Severe (I.&.under 50) (mental age under 7):

~ 1 6  

Eaoderate (I.&.50-69) (mental age 7-9): Xl.7 
Mild (I.&.70-84) (mental age 10-14): ~ l - 8  
Degree not stated: mental deficiency or retardation 
NOS; feebleminded NOS; backward NOS: l a g  

SPECIFIC  I;EARIiING DEFECTS. Code t o  Xl-4 

S W I N G  AND S-ING 
Code t o  XLO if  3 mos+; code t o  78l.5 if -3 mos. 
See also Medical Coding Mmual, Section V I ,  D. 

UI'EliR SPEECH IMPEDIMEN'I'S 

Code aphasia, mutism, "no speech," and a U  speech 

conditions indexed by ICD in 326.2 t o  =I, i f  

3 mos+; code t o  781.6 if -3 mos. See a l so  Medical 

Coding Manual, Section V I ,  D. 


ACUTE S I m O N A L  MALAWUSTMENT 
Code conditions indexed by ICD in 326.3 t o  327. 

CYI'EER AND UNSPECIFLFD 
Code conditions indexed by ICD in 26.4 t o  327. 
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(30-326,327)--continued 

327 MEEJTAL (Hi m v o  TROUBLE, ILL-IXFTNED 

Includes: c2ditions coded by ICD to 38.3, 326.3, 
326.4, 790.0, 790.2; weakness and debility in 790.1, 
if due to nerves; and ill-defined terms not specific 
enough to be classified elsewhere - i.e. to any of the 
categories for psychosis, psychoneurosis, psychogenic, 
or personality disorders, or organic diseases, impair-
ments, and symptoms of the nervous system. 

Includes: 

a. 	 "bad nerves" excitable 

brain syndrome, "jitters"
chronic, NOS ''neryes"


depression, m C  nervousness 

emotional trouble tension 


or "upset" worry 


be Nervous or mental modifying: 
breakdm condition disturbance prostration 
case disease illness shock 
collapse disorder incompetence weakness 

C. 	 symptm in 780.7, 780.8, and 78ur, if due to 
ill-defined nervous or mental trouble in 327, 
and nervous or mental trouble in 327 in (a-1) 
w i t h  such symptams in (d-2) or (d-4) 

For mental disorders in 30-34, 38, 327 due to: 


syphilis---------- code syphilis only, by type 
Conditions in 082- '' 083.1 only 
Menopause--------- " 635, only
Senility (old age) " 794, only 

Use of alcohol---- 322, only 

Drug addiction---- 323, only 
It 

Pre&n=CY-- 648.3, only
During puerperium- It 688.3, only 
Childbearing, old- mental disorder, only, by type 'I 

Injury or poisoning, 'I mental disorder,by type, w i t h  
g in 4th digit 

A l l  other active 
present diseases- mental'disorder, by type, and 

-also the disease. If due to 
any in 330-334, code 330-334 
also. 
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DISEASES OF THE CENTRAL NERVOUS SYSTEM (330-357) 
For a l l  b i r th  injuries and their effects, see notes 
under 351, and 760-761. 

-
For IW3, injuries t o  brain, s p h a l  cord, and nerves, 
not a t  birth, -3 mos, are coded t o  850-856, 950-959. 
If 3 mos+, they are  coded as for  all injuries 3 mos+. 
See notes above 806, and Medical Coding Mmual. 
All forms of residual paralysis, 3 ms+, are coded t o  the 
X-Code, by si te and etiology. 

-

VASC- L E S I O N S  AFFECTING CENTRAL FERVOUS EXSTEM 
4330-334)
For maS, categories 330-334 include the l i s t ed  condi- 
tions with or without hypertension and/or ar ter io-
sclerosis, and w i t h  or without residuals. 
For NHS, effective J u l y l ,  1961, categories 330-334 
w i l l  collect  an undqlicated count of persons who 
report "stroke," "brain clot," brain hemorrhage, or 
anything else in I C D  330-334, regardless of date of 
onset, and of whether there were residuals, o r  of 
what the residuals might be. No person w i l l  be given 
mre than one code in  330-334, even though he may have 
had more than one "stroke." If the person has chronic 
mental residuals, or impaizkents In the X-Code, 
t hem also. 

code 

"Strokes" etc; 3 mos+, of traumatic origin, can be coded 
t o  330-334 w i t h  .9 In 4th digit; however, if -3 mos, they 
must be coded only t o  the type of injury specified,ac-
cording t o  the rules f o r  injuries. 

334 (YI'EER AND ILL-DEFINED VASCULAR JXSIONS AFFECTING 
CENTRAL NERVOUS SYslTEM 

For NHS, include arteriosclerosis and/or hypertension, 
cerebral or of brain, any date of onset. Exclude 
arteriosclerosis w i t h  paralysis agitans (Parkinson' s 
disease), 350. 
For residual pralysis, 3 mos+, see 352, below. 
For psychosis due t o  a r t e r io sc feKis ,  -see 306. 

344 LATE EEFECTS OF IIlTR.AC!3AKUL ABSCESS CIR PYOGEMC 
INFECTION 

For hydrocephaly, see 
Code other residua= 

-3. 
3 mos+, by type, site, and 

etiology. 



\ 
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(330-357)--Continued 

CEREBRAL SPASTIC mANTIIIE PAl3ATiYScS 
For NHS, code all forms of cerebral palsy ( w i t h  paraly-
sis), and synonyms, t o  SO, w i t h  the specified etiology. 
If not specified, use etiology code "0" un lmam.  
Residuals of birth injury of any kind are coded only 
according to the effect specified, if the person is 3 
months of age o r  over; if no effect  is specified, code 
X99.X. See also Medical Coding Manual, Section VI, H. 

OrHELR CEREBRAL PAwliLYsIS 
For NHS, all forms of residual paralysis, 3 mos+, are 
coded to  the X-Code. 
If the cause of paralysis, 3 mos+, is "stroke," "brain 
clot," brain hemorrhage, 3 ms+, use. the X-Code numiber, 
and code 330-334 also. when the cause of paralysis is 
any continuing present chronic disease, such as arterio-
.sclerosis, hypertension, multiple sclerosis, code the 
chronic disease also. paralysis, -3 mos, of specified 
cause, code c a u s e y .  
Paralysis or any effect of injury o r  poisoning, 3 mos+, 
is coded t o  the effect w i t h  9 in the 4th digit.  
See also Medical Coding Manual, Section VI, H. 
-7 


EPlLEI?sY (353.0-353.31
For NHS, code any in jury ,  -3 mos, related to epilepsy, 
(and synonyms) t o  one of the codes 800-999, by type of 
injury reported. If the epilepsy is of recent onset 
(-3 mos) and is due t o  injury, -3 mos, do not code the 
epilepsy. If the epilepsy is  due t o  an old injury 
(3 mos+), code 353.9 only. 
If any psychiatric disorder in 300-327 is  reported w i t h  
epilepsy, code the epilepsy and also the disorder; 

code psychosis due t o  epilepsy tm.1. 


(TrBER AND UNsncIRED EPILEPSY 
For NHS, include: Jacksonian epilepsy; repeated or 
chronic, convulsions, fits, seizures; excludes: 
"black out" spells (782.5); and narcolepsy (35n-

MIQiAINFI 
Includes migraine, or migraine headache due t o  nerves 
'-allergy; code 354 only. 

OTHER DISEASES OF BRAIN 
Include the terms "brain disease," cause and type U n b O v n ,  
" r -opathy,  '' and "narcolepsy. '' Code here ill-def ined 
diseases involving both brain and spinal cord. -

OTHER DISEASES OF SPIMAL CCRD 
Exclude residual paralysis, paraplegia, 3 mos+; code t o  
T Z Z F b y  site and cause, if known. 



108 APPERDIX rp 

Con-
tent 

Category !Mae 

DISEASES OF NlZRW AND PEEtIPHEXW GANGLIA (360-369)
For NHS, all types of neuralgia and neuritis, and any
other condition, 3 mas+, due to injury or poisoning,
tire coded to the r e q i n g  condition with 9 in 4th 
wit. "Pressure pains" of or arising in pre-cy 
are coded to 648.4, unless indicated to be seriow 
(642.5).
Code neuralgia, neuritis, sciatica, radiculitis, due 
to "disc" ConditiaiLS (735), use of ti~cahol(9)or 
any active disease, to the specified cause, only. 
Facial palsy or paralysis (Eellls), and brachial 
paralysis or palsy (s)(Erb's) (IUumpkels), in in-
fants under 3 months of age are coded to 76l,assuming 
a recent birth injury.
Any type of residual palsy or paralysis, of face, am, 
leg, foot, is codedto the X-Code with the appropriate 
etiology code added, if the person is over 3 months of 
age, and the condition has been present for 3 mnths 
or more. 
active present disease. 

Code the cause also if it is a continuing 

FACIAL PARALYSIS 
Code "pain in face" NOS. or facial pain, neuritis, or 
neuralgia, IEC to 361. -Includes facial-paralysis, -3 
mos, W e s s  the person is an infant under 3 months of 
w e  (761).
See also notes above. 

TRI-NAL I0mRAun 
Includes: pain in face, NOS, or facial pain, neural- 
gia, neuritis, NEC; and "tic douloureux," but excludes 
tic NOS, and twitching, of face or eye (780.4). 

BRACHIAL. mEuRITIS 
Includes neuritis, neuralgia, radiculitis, of any or 
multiple sites involving shoulder(s) andfor any part(s) 
of one or both upper extremities. 

I 

I 1 

SCmcA 
Includes sciatica, or neuritis, neuralgia, radiculitis, 
of any or multiple sites involving hip(s) and/or any 
part(s)  of one or both lower extremities. 
Includes sciatica in back, but excludes neuritis, neu-
ralgia, ,radiculitis of back (366). Includes neuralgia 
or neuritis--described as "sciatic"- of back, hip, or luwer 
extremities. 
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(360-369)--Continued 
POLYNEURITIS m PoLWADIC~TsS--
For NELsi, Include neuralgia, neuritis, radiculitis, of 
multiple si tes,  unless the multiple sites are of the 
upper extremities, only (362), or of the lower extremi-
t ies ,  o n l y  (363); if  facial  or trigeminal neuritis or 
neuralgia is reported, always code it separately (361). 

OTHER DISEASES OF (XMIIAL NERVES 
For NHS, lnclude disturbance or loss of sense of taste 
or smell, NEC, -3 mos; exclude these if 3 mos+ (XU). 

(TPHER DISEASES OF PERIPHERAL NERVES MCEF" AlpTOITOMIC 
Include "pinched nerve" (spinal). If "pinched nerve" 
.is reported with "disc" conditions, code 735 only; 
see 735. 
EZlude paralysis -3 mos, of one arm one leg, 
- m e g i a )  of unknown c a u s e m 7 . 0 j , i n  persons over 
3 months of age. See also notes above 360. 

(TPHER DISEASES AND CONDITIONS OF EYE (380-389)
For NHS, for special rules for  coding eye diseases and 
blindness and other defects of vision, see-Medical 
Coding Manu, Section VI, B. 
See also Appendix I, categories XOO-XO2, XO5, and 
s p e c C e t i o l o g y  codes for vis& impairments. 
A l l  congenital diseases of eye indexed by ICD t o  753.0, 
753.1, should be coded to the acquired diseases of the 
part specified in 380-388. 

FlEmAcTIvE m m s  
Include: "near-sighted"; llfar-si@;htedrf,other specific 
types indexed by I C D  t o  380. Exclude eyesight, seehg, 
o r  vision described as "poor, "bad," "defective," 
"blurred," - which are t o  be coded t o  XO5, if 3 mos+, 
and not blind in either eye. 

Title changed, as follows: 
STRABISMUS AND CYTBER DISCIRCWS CXF OCULAR MOVEMENT 

Include: "cross-eye, "lazy eye," "double vision"; 
paralysis, weakness, o r  other disorders of muscles of 
eyeball; any condition in 78l.l. 
mclude: ptosis (prolapse) of eyelid (388). 
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385 
(380-389)--Continued
CATARACT 

For NHS, includes cataract of any origin. If due t o  
any specified active chronic disease (such as diabetes) 
code the disease also. 

3% Title changed to: 
AFFE@IIIONS OF l3ImmA, PJEC 

Include: all disorders of retinamot classifiable t o  
375-377; retinitis pigmentosa (congenital) ; detached 
retinaj disorders of retina indexed by ICD to 388 or  
753.1; retrolental fibroplasia, ages one year or over. 
Ekclude retrolental fibroplasia in infants under 1 
Jrear of age (777). 

387 cxlAmQMA 
Includes @;la;ucoma, a l l  forms. If due t o  spc i f i ed  
active chronic disease, code the disease also. 

388 UTEEFt DISEASES aF 
Include: ptosis (prolapse of eyelid); "light hurts 
eyes"photophobia) ;"eyestralh,-" NEC; -eye trouble, 
NEC. 
Exclude: retrolental fibroplasia and all disorders 
of macula and retina in 386, above; "near-sighted," 
"far-sighted" (380)j and double vision (384). 

389 BLImmss 
See Medical Coding Manual,- Section V I ,  B. 

i I 
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396 
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397 

398 
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DISEASES OF EAR AND MASTOID PROCESS (390-398)
For PIHS, colds and acuteupper respiratory infections 
i n  4'70-475 resulting in  acute ear infections i n  391-
393 are coded to 391-393 only. Ear infections i n  
391-393 accompanybg or  due t o  infectious diseases i n  
001-138 are coded t o  001-138 only. 
For NHS method of coding deafness and other hearing 
impairments and their  cames, -see Medical Coding Man-
ual, Section V I ,  C. 

OTITIS EXTERNA 
Includes boi l  i n  ear and infections of outer ear. 
Excludes fungus infections of ear, assumed t o  be of 
the  outer ear or skin of ear, and coded to 131. 
However, the terms abscess and infection of ear NOS 
will be coded as for  O t i t i s  Media, (infhmnation of 
the middle ear), unless the outer ear o r  inner ear i s  
indicated. 

OTHER DISEASES OF EAR AND MASTOID PROCESS 
SCARRED OR PERFORATED EAR DRUM 

If this condition, 3 mos+, i s  the cause of any 
degree of hearing impairment, code t o  the correct 
code i n  the X-Code, but do not code 396.0 separately. 

OTHER DISEASES OF EAR AMD MASTOID PROCESS 
Include: acquired diseases of the ear not c lass i f i -
able elsewhere; congenital diseases. of ear indexed 

by ICD t o  753.1; "ringing i n  ears." 

Exclude: absence of ear3 code t o  XgO. 


DENWVITSM. Code t o  x06. 

OTHER DEAFNESS. Code t o  xo6-xog. 
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403 
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REEXBWIC FEVER AND ClE@KtC RHEXWECC EEAR!L! DISEASE 
(400-416)
Note: For IVHS, rheumatic fever and rheumatic heart -
disease, of onset are characterized as chronic- 
sny
with the code of 1 in Col (aa). Effective July 1, 

-J1961 rules for establishing inactivity of rheumatic 
fever, and when to use 401 or 410-416, are revised as 
follows because of changes in the questionnaire be- 
yond Col (aa). 

RIEWATIC FEVER WITEOUT MEWECON OF HEART IR7K)LVEMENT 
For HHS, includes rheumatic fever (and synonyms) NOS, 
without heart involvement,with at least one bed-day 

. in past year, as shown in Cols (h), (n), or ( 0 )  or 

Table II-


FtHEmmIc l?EvERwITH HEAH;I IRvoLlmMEaT 
F o r m ,  includes reports of rheumatic fever, with 
rheumatic heart disease provided the rheumatic heart 
disease had its onset in past 3 months. 

luiEumncm, nIAcTIvE (om)(RImRy) 
Includes rheumatic fever (and synonyms), with no 
mention of rheumatic heart disease, with ILO bed-d8ys 
in past yew and blank in Col (r). 

CXROIlIC RBEWKCIC fEART DISEASE (410-416)
For NHS, categories 410416 are to be used when the 
listed conditions are 3 ms+, with or without mention 
of rheumatic fever. 

Conditions in 410-416, or 400-403, do not conibine 

with hypertension and/or arkriosclerosis; code the 

latter separately. 

When more than one valve in 410-416 is mentioned, 

code each one. 


I 

I ' I 
I I 

! i 
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DISEASES OF HEART i n  420-434, 435 
AR!IXRIOSCLFROTICIIEART DISEASE, SO DESCRIBED 

For Iws, includes heart disease i n  the exact wording
of this title, with any condition i n  420.1, 420.2, 
422, 433, 434, 440-647, 450. 
Excludes heart disease as i n  434 with or due t o  
arteriosclerosis (450.0), t o  be conbined into 422.1 

ANGINA PECTORIS WITHOW MENTION OF CORONARY DISEASE 
Includes the l l s ted  conditions i n  ICD with any con-
dition i n  422, 433, 434, 440-447, o r  450. If condi-
t ions i n  420.1 are also present, code aU to 420.1; 
i f  the wb- i n  420.0 is  used, code a l l  t o  420.0. 

CHRONIC EmDocARDITIS NOT spE(TJFIED AS RHEXMREC 
For NHS, includes endocarditis, or  valvular heart 
disease, or  any condition i n  421.0-421.4, a t  any 
date of onset, with hypertension and/or arterio- 
sclerosis. If any condition i n  421.0-421.4 is re-
ported with active rheumatic fever, or  with rheu- 
matic heart disease, o r  is described as rheumatic, 
code the rheumatic fever o r  rheumatic heart dis-
ease, and code hypertension and/or arteriosclero- 
sis, i f  also present, separately. 

OTHER MYOCARDIfU DEGJDEEWFION (422.0-422.2) 
For NHS, any condition codable t o  422 combines with 
hypertension, t o  be coded t o  the hypertensive heart 
group, i n  440-443, by the type of hypertension 
specified. If conditions i n  420.0-420.2 are -also 
present, code a l l  t o  420.0-420.2, o w .  -
See also notes under 422.1 and 433. 

M y o C m I A L  DEG-ON WITH ARTERIOSCLEROSIS 
For IVE, includes also any heart condition i n  434.0- 
434.4 if arteriosclerosis i s  also reported.' 

OTHER DISEASES OF HEXR!!2 (430-434, 435)
For NHS, the mrely reported conditions i n  430-432 
must be further described as "bacterial," "septic, 
"toxic," o r  a related term, i n  order t o  use the codes 
430-432; the modifier "acute," alone, does not change 
the diagnosis code number for endocarditis, myocar- 
ditis, pericarditis, o r  any other heart condition. 
Whether acute o r  chronic, a l l  heart diseases and 
symptoms of any kind, of any date of onset, are coded 
a8 chronic in Col (aa) of the questionnaire- 
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(420-435) --Continued 
433 F ' U N Z I O W  DISEASES OF EEAR!J! 

For NH3, include functiunal and certain symptamatic 
disorders of heart, of unspecified cause. If any of 
these are due to a specified disease of heart, else-
where  classifiable, code that  disease only; i f  due 
t o  "nemes" (and synonyms-de t o  315.0-315.2, only. 
Conditions codable to 433, 435, or  782.0 (pain i n  
heart) will not combine with any conditions except 
when condition6 i n  420 are also Dresent. i n  which 
case &de t o  420.0-420.2, -only. 

433.1 	 OTHW DISORDWS OF HEART RHYTHM 
Include palpitation of heart, "fast heart," " s low 
heart," and other terms indicating irregular heart 
action, rhythm or  beat. Exclude these i f  due t o  
I1nerves" (315.0) 3 and heart murmur, unspecified 
cause (435). 

433 2 OTHW FUI?CTIONAL DIsEasES OF EEART 

Exclude disordered action of heart; code to 433.13 

heart munrmr cause unspecified (435); and pain in 

heart (782.0j. 


AKD UNSPECIFIED DISEASES OF HXAR!J! (434, 435)
For NHS, aqy condition i n  434, w i t h  hypertension 
also, i s  coded to the hypertensive heart group 
1--443) whether or not arteriosclerosis i s  also 
reported. Heart disease in 434 with arterioscler--
sis, but not hypertension, i s  coded to  422.1. If 
hypertension is  also present, code t o  440-443. If 
angina or coronary conditions are mentioned, code t o  
4X,, whether or not hypertension or arteriosclerosis 
i s  mentioned. 

434.0 	 KYPHOSCOIXO'JIC HEART DISEIASE 
For ETHS; includes also any condition i n  434 with men-
t ion of curvature of the spine (and synonyms) (X80), 
provided the curvature i s  stated t o  be related to ,  o r  
causing, the heart condition. Code X80 also. 

434.4 	 UNSPECDIED DISEASE OF HEART 
For ETHS, includes also ill-defined terms.such a6 heart 
disease or  trouble, "weak heart," "bad heart," "heart 
failure NOS," and others, 782.4. -i n  - Excludes "pain i n  

. heart", 782.0 .I 

HEART MURMUR (FUEJCTIONAL), CAUSE UNSPECIFIED 
Code by the ru les  under 433. See 433.-

0-
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-SIOI'i (HIGH BWOD PRESSURE) WrPB HEAaT AID 
c3mcAm OTHER Comrnoms, ICD 440-447 
For NES, includes hypertension alone, or in combina- 
tion with: arteriosclerosis in 450;heart condi- 
tiom of the kinds in 422 or 434;and nephritis and 
kidney trouble as outllned ill 442 and 446, belar. 
For hypertension with cerebral vascular lesions, -see 
notes for 330-334, this Appendix. 
For hypertension with nephritis, see also notes for 

Hypertension and arteriosclerosis a r e  not to be 
combined with rheumatic heart conditionsj code all 
rheumatic heart conditions separately. 
Hy-pertension and arteriosclerosis may combine with 
endocarditis in 421 but is coded to 421, only.
When conditions in 420.0320.2 (coronary, angina,
etc.) are mentioned, code as instructed in notes for 
420, t h i s  Appendix. Hypertension and arterioschro-
sis are not to be combined Kith conditions in 433, 435, 
or 782.0; see also note f o r  433, t h i s  Agpendix. 

59-594, and 603. 

442 
For NHS, includes also: nephritis (or synonyms), 3 

HEFJEENSrVE HEXElT DISEASE WITH ARTEKTOLAR IUE'HROSCIZEDSIS 

ms+, with arteriosclerosis and heart conditions in 
422 o r  434,with or without hypertension; and condi-
tions in 603.0, or 603.3 provided arteriosclerosis, 
hypertension, and heart disease in 422 or 434are -also 
present.
ported) code all to 441.

If hypertension is maUgnant (rareIy re-

0-
 AIlD UNSPECIE'IED -SIVE HEAwf DISEASE 
For NRS, includes high blood pressure (hypertension)
with or without arteriosclerosis in 450. but with 
heart diseases of the kinds in 422 or-4%. If hyper-
tension is described as malignant or benign, -see 441 
or 4-40 in V O ~ .  1. 

444 E S S S  BENIGN HYJ3RENSIObT 
For NHS, includes also high blood pressure (hyperten- 
sion) NOS, or with arterlosclerosis in 450. If hyper-
tension is ndignant, see -1445 in VOL 1. 

446 ~ S I O l VWITH AIPIIERIOLAR ~0sCI;ERoSIS 
For NHS, includes same provisions as in 442, but with- -
out heart conditions. 
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Con- N o t  New 
t e n t  used code 	 Category T i t l e  

DISEASES OF ARTE",RIES (450456); DISEASES OF VIElVS AND 
OTIlER DISEASES OF CIRCULA!K)RY SYS!EN (460-468) 

450 	 ARTERIOSCLEROSIS (450.O-450 1)
Includes arteriosclerosis 	(and synonyms) with or  
without gangrene due to  it, as per 10. Bcludes 
gangrene, unspecified cause (455). For NHS when 
arteriosclerosis (hardening of the arteries5 i s  the 
cause of psychosis, other mental disorders, paraly-
sis, or other conditions i n  the X-Code, code t h e  re-
sulting condition, and the arteriosclerosis also. 
Arteriosclerosis conibines w i t h ,  and i s  coded to, the 
following: 

Vascular lesions, central 	nervous system.. ... 330-334 
Paralysis agitans............................ 350 

Angina, coronaqj and others in. ............. 420. O-


420.2 
Chronic endocarditis in...................... 421 
H e a r t  disease i n  422 o r  434.. ................ 422.1 
m r t e n s i v e  conditions i n................... rczcO-447 

(See a k a  notes under 442 	and 446)
-7

Conditions i n  451.. .......................... 451 

"Poor circulation," HOS......................450.0 

Arteriosclerosis is not to be combined with heart 
conditions codable t o  4Oo-bi6, 430-433, 435, o r  782.0 

454 A.RmRuL E m O L l S M  m THRoMB0s1s 

For PilBS, include also "clot (blood)" of any artery of 

any site except brain (332), heart (420.1), '-465) 

and intestine o r  mesentery (5°C).2). Exclude "clot" of 

vein, or specified sites when vein or  artery i s  not 

mentionedj -see 466. 


i 
0-
 ~ 0 l . mEEJIBomsM m m0MB0s1s 

For W,include also "clot" HOS (blood) (vein) of leg, 
am, o r  other par ts  of extremities. Exclude "clot" of ibrsin (332); heart (420.1); lung ( 4 6 5 m s t i n e  or  

. mese~%yy(570.2); and "clot" i n  arteries of specified 
sites. Code clot  of specified sites as indexed under 
"Thromb0sis" in VOl.  II. 

467.2 	 OTBER AXD UAlsPEcIE'IED CIXCULA!TORY DISEASES 
Includes "broken veins NOS" o r  specified d i b j  exclude J

i 
''heslorrbage," site unknam (467.3); and "poor circula-
tion," NOS (467.4). 
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Category Title 

(460-468) --Continued 
HEMORRHAGE, NOS; €IEMATOMA, NOS 

Include the following, site and came &own: 

hemorrhage "blood blister" 

hematma "blood tumor" 


.If the si te is Imown,but cause is not, code as for 

Hemorrhage, by site.  

If due t o  any specified cause, code cause only. 

If due t o  injury of unspecified type, code as f o r  

contusion. 


"POCIR CIRCUL&TON" NOS 
Cambines with arteriosclerosis, but no other condition 

DISEASES CXF THE RESPlRA!TcIRY SYSJXM (470-527.2) 
For NHS, exclude certain symptoms referable t o  the 
respiratory system (783.0-783.7); "Virus" NOS (097); 
asthma NOS, and all respiratory diseases and symptoms 
due t o  allergy (240-245). See also 09, and 240-245. 

ACUTE W€XR RESPIRATCBY IXEECTIONS (470-475) 
For NHS, beginning July 1, 1958, and revised July 1,
1961 -3 mos, w i l l  be-multiple conditions in  470-474, 
coded t o  475 only, and any conditions in 470-475, -3 
mos, w i l l  combine with the conditions -3 mos, l i s ted  
beluw, provided a l l  are in the same line of the 
questionnaire, or a "due to" o r  causal relationship is  
stated for  aU,Tr all have same or  overlapping days 
of disability, o r i f  there are no disabil i ty days, the 
boxes checked in-Col (m), Table I, are exactly the sam-, 
Le., a l l  last week, a l l  week before a l l  before 2 
weeks. Combine acute conditions in 1.70-475 occurring 
in the same episode of i l lness (as defined above) with 
the following, using the code l isted: 

acute o t i t i s  media 391 0 

acute mastoiditis 

earache 
 3*o 
influenza 480-483, by type 

pneumonia NOS 493 ..--
see also 490-493 
acute bronchitis 500 
brain abscess 342 
acute nephritis 590 
strep throat 051 
whooping cough 056.0, 056.1 

measles 085.0, 085.1 

rubella 086 

chickenpox 087 
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tent  used Category T i t l e  

(470-527 .2)--Continuled 
470 AcvllE WOPHAR~aTIs( C o m o N  COLD) 

For IrTHs, includes cold, -3 mos, NOS, or with diarrhea, 
or upset stomach, o r  other symptcrms of G o l d ,  -3 
ms;  if 3 mm+, code 512.1; includes the term "cold", 
-3 xws, on or in eye, back, stamach, kidney, or other 
"odd" site, but if' such condition is 3 mas+, code as 
for "Trouble" of the site. 

4n Acm SINusI!rIS 
For NHS, includes ~ l s o"sinus".'conditions, -3 mos, NEC.-

472.0 SCWETHRW, UNQUALIFIED 
For NEE, includes sore, inflamed, infected throat, 
unknown cause, -3 mos; if 3 mos+, code 512.0-

473 ACUTE TONSILLITIS 
For NHS, includes adenoids or tonsils "bad," diseased, 

infected, -3 mos; if 3 mos+, code 510.0. 

475 AclppE UPPER RESPIRATORY INFECTION OF MULTIpI;E CW 
'UNSPECIFIEDSITES 

For NHS, see notes above 470. -
PNEm4Om.A (490-493) 

For NHS, beginning J u l y l ,  1958, the categories kg0 and 
491 w i l l  not be used. Code pneumonia, indexed by ICD 
t o  490 or 431, t o  493. 
Conditions in 470-475, occurring i n  the same episode of 
-As w i t h  conditions in 492 or 493 may be coded t o  
492 o r  493 only. See notes above 470. -

490 LOBAR code t o  493.P-. 

491 ERONCHOPNEUMOIKII. Code t o  493. 

493 l?ImuMom, OTHER AND mmcIFI%D 
Includes: conditions indexed by I C D  t o  490, 491, and 493; 
and pneumonia, w i t h  onset 3 mos+, unless it is indicated 
t o  be of tihe specific types of lung conditions in 522-
525. 

See also 525. 

Excludes "virus ,pneumonia" (492); includes pneumonia 

NEC with pleurisy. 


BRONCHITIS (500-502) 
For NHS, asthma NOS or bronchial, is  coded t o  241. 
if  bronchitis is  also reported but is not stated t o  
be allergic, codexsepara te ly ,  t o  500 o r  502, by 
date of onset. See also notes under 241.. 



-- 
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Category Title 

(470 -527 .2)--Continued 
ACUTE mONCHITIS 

Includes the l i s ted  conditions, and "brozichial trouble," 
onset -3 mos, (with.cold -3 mos). See a lso  notes 
above 470. 

CHRONIC BRONCHITIS (502.0, 502.I)
For NHS, bronchitis, and the l i s t ed  conditions m u s t  be 
3 ms+, t o  be coded t o  502.0, 502.1. If bronchitis is 
-3 mos, code 500, and code emphysema t o  527.1. 

HYPERTROPHY OF TONSILS AND ADENOIDS WITHOUT MENTION OF 
TONSImCTQMYc[R ADENOIDECTOMY 

For NHS. includes "bad," diseased, enlarged, infected,-~ 

tonsils* (and adenoih); 3 mos+, wirether or not r e n o d  
of_ _  t h e m  i s  also reDorted. In Table 11, if date of on-
s e t  is  not ~mawn, i s sme  the condition-to be chronic 
and code 510.0 Col. (h), and record surgery, if  
done, i n  Col. (i),by the rules for  coding operations. 

HYPERTROPHY (IF TONSILS AND ADENOIDS WITH T0NSII;I;ECTOMY 
CIR ADENOIDECTOMY 
-See notes for  510.0 

OTHER DISEASES O?? UPPER RESPIRATORY TRACT 
Exclude "throat infection"NEC; if  acute, code 472.0; 
m,code 512.0 
Exclude ulcer or  ulceration of nose o r  septum; code 
512.1 any date of onset, as  f o r  "Rhinitis, ulcerative." 

PLFURISY 
mcludes pleurisy NEC w i t h  pneumonia NEC (493).
See also 490-493. 

OI'HEB CHRONIC IMTERSTITIAL PNEUMOIIIA 
For NHS, excludes pneumonia or other conditions codable 
t o  492, 4937ZZss they are described as " inters t i t ia l"  
or in some manner classifiable t o  522-525 or elsewhere. 
See also 490-493. 

BRONCHIECTASIS 
For NHS, includes only bronchitis, mos+ w i t h  
bronchiectasis; code bronchitis -3 & k 5 6 0 ) ,  
separately. 
Excludes bronchiectasis due t o  allergy or due t o  
asthma (241); code 241 only. 

OTHEB DISEASES OF LUNG AND PLEURAL CAVITY 
For NHS, include edema (fluid) o r  dropsy, of lung,
-3 mos; im+, if heart disease or code t o  522; 
failure is mentioned, code t o  heart conditions d Y *  
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Con- N o t  NeW 
tent  used code -

532.0 

532.3 

533 0 
533.5 
533 7 

535 

539.0 

544.1 

544.2 

545 
545.c 
545.1 

-

Cakegory T i t l e  

DISEASES OF THE DIGESTIVE SYSTEM (530-587)
See a lso  symptom categories 784, 785. 

GINGIVITIS ,  EXCEPT ULCERATIVE 
For NHS, includes "infection, gum." 

OTHER INFLAMMATQRY DISELASFS O F  SUPP(IRTING STRlJCTURES OF 
TEE;TH 


Exclude "infection, gum'' (532.0) and "ulcer, gun''
T536), 

MALOCCLUSION - Code t o  X92. 

CONGENITAL ANOMALIES OF 'TEETH - CODE t o  X92X. 

CYITJER DISCBIXXS OF OCCLUSION, ERUPTION, T o m  DEVELOPMENT I 


I 

For IWS, code loss, deficient nmber, of teeth, and 

other structural defects of teeth, 3 mos+,to X923 

if -3 mos, cause NEC, code t o  535. Code-"cutting, 

wisdom teeth" NEC t o  533.1. 
-

CYI'HE3 DISEASES OF TEETH AND SUPPCWTIMG SllRuCTufiES 
Include: "broken tooth," and loss  or extraction of 
tooth, cause unknown, -3 mos. 
Exclude "broken tooth," -3 mos, due t o  injury NECv731;am~ 3 mos+, (~9).loss of teeth, 

FUNCTIONAL DXSC[RDERS OF ESOPHAGUS 
For NHS, includes "difficulty in Swallarlng" (dysphagia). 

DIS-S OF GASTRIC MOTIUTY 
Include pylorospasm, and spasm of stomach, 

(YI'IBR DISCWDERS OF FUNCTION OF STOMACH 
Include conditions in 784.0, 784.1, 784.3, 784.8, and 
flatulence (gas) on stomach. 
Exclude pain in stomach (785.5); "overeating" and other 
references t o  eating habits or nourishment in 286.5 
of this Appendix . See 286.5. 
Exclude also "morning sickness," vomiting, in pregnancy' m r  unless indicated t o  be serious, persistent, 
pernicious - in which case code t o  642.4. 

OTHER DISEASES OF STOMACH AND DUODENUM 
Stomach trouble o r  disease, NOS 

'.Diseases in  545 except 545.0 
Exclude spasm of stomach (544.1) 

I

j 

1 
I 

! 

I 

1 

I 

JI 

I 

I 
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571 

571 

573 

577 

578 

Not New 
used code 

560.o 
561.0 
560.1 
561.1 
560.2 
561.2 
560 3 
561 3 
560 4 
561.4 
560 5 
561.5 

578.0 
578 1 

578.2 


mmlx I11 121 

Category Ti t le  

(530-587) --Continued 
.HERNIA OF ABDOMINAL CAVITY (560,561) 

For NHS, beginning July 1, 1958, the  4th digi t  sub- 
divisions under 560,561 w i l l  not be used. Code 560~, 
561~. 
Excludes hernia, -3 mos due t o  "one time" injury NEC, 
heavy l i f t ing,  or s t ra in  (848) -See 848. Hernia, 
3 mos+, due t o  "one-time" injury, code 560.9, 561.9. 

Inguinal 

Inguinal with obstruction 

Femoral 

Femoral with obstruction 

Umbilical 

Umbilical with obstruction 

Ventral 

Ventral with obstruction 

Other specified si te 

Other specified s i t e  with obstruction 

Unspecified site 

Unspecified s i t e  with obstruction 


Ti t le  changed to: 
GASTRO-E1vTERITIS_AND COLITIS, EXCEPT KWERA!TIVE, AGES 
4 WIBK$ AND OVER, INCLUDING DLARRBEA 

AGES 2 YEWS AND OVER 
For NHS, includes diarrhea, onset within 3 months; 
excludes it i f  i n  children, ages 4 weeks--2 years 

excludes chronic diarrhea, onset 3 mos+, 
i n  all persons over 3 months of age (572.3). 

O!I'EER FUNCTIONAL DISORDERS OF INTESTINE$ 
For NHS, include flatulence (gas) NOS, (intestines). 

PERITONEA& ADHESION 
For NHS, includes adhesions NOS, or abdominal, 

OTHER DISEASES OF INTESTINES AND PERITONEUM 
Intest inal  or bowel trouble or  disease NOS. 
Bleeding (hemorrhage). colon, rectum, intestine (any 
P a 4  

Diseases i n  578 except 578.0, 578.1. 
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581 

583 

586 

590 

592 

594 

New 
code 

~~ ~ 

583.0 

583.1 

586.0 
586.1 
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Category Title 

(530-587) --Conthued 
ACUTE AND SUBACUTE Y E U O W  ATROPIIY OF LIVER 

For NHS, excludes hepatitis NOS, (acute) (chronic) 
(virus) 

CIRRHOSIS OF LIWEt 
For NHS, excludes hepatitis, chronic, NOS (092). 

OTHER DISEASES OF LIKEB 
For NHS, code any chronic l iver  condition with OT due 
t o  use of alcohol t o  581.1. 
Liver trouble or disease NOS. 

Excludes "enlarged liver" (785.1) 

Diseases i n  583 except 583.0. 


Ekcludes hepatitis NOS (092). 


OTHEB DISEASES OF GAIL6LADDEB AND BIIJXRY DUCTS 
Gallbladder disease or trouble, NOS 
Diseases i n  586 except 586.0. 

DISEASES OF TEE GENITO-URINAFX SYSTEM (590-637) 
Exclude: certain symptoms referable t o  the genito- 
urinary system (786.o-786.7) ; albuminuria, any onset, 
and other abnormal urine of unspecified cause 
(789.0-789.8) and uremia (792). 

NEPHRITIS AND NEPHROSIS (590-594) 
-Note: Code renal, or kidney, disease, trouble, 

dropsy t o  603.3. I f  nephritis (or synonyms) is  

also present, code t o  nephritis only. 


ACUTE NJZPBRITIS 
For NHS, includes nephritis (and synonyms) -3 mos, 
(with edema 13 mos) (with hypertension -3 mos) . 
Code 2 (acute) i n  COI (aa).
I f  hypertension 3 mos+ i s  present code it 
separately as reported. 

CHRONIC KlPfIRITIS 
For NHS includes nephritis (or  synonyms), 3 mos+, 
(with e d v t h  hypertension) . I f  arteriosclerosis 
i s  a l so  present, code t o  446; i f  heart disease in  422 
o r  434 is  a l so  present code.,aU t o  442. See d s o  
categories 440-447. J 

OTHER RENAL scmos1s 
Follow ICD instructions. 
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Category Ti t le  

(590-637) --Continued 

OTHER DISEASES OF KIDNEY AND IJREIER 
Other specific diseases of kidney i n  603 I 

I 

Diseases of ureter NEC 
.Kidney or renal trouble or'disease NOS, o r  ill-defined 


Includes kidney or r e n d  failure; kidney o r  renal 

dropsy without mention of nephritis (or synonyms); 

'kidney doesn't function properly"; congested kidney. 

mcludes symptoms in  786.0-786.5, 789, 792. 

Note: Conditions i n  603.3 are not t o  be used in  cam- 
-
bination with any single condition, but i f  3 mos+. 

and both arteriosclerosis and hypertension are also 

7


mentioned, the 3 conditions may be combined and 

coded to 446; i f  heart diseases i n  422 or 434 are 

present i n  addition, code ~ L L  t o  442. 


OTHER DISEASES OF MALE GENITAL ORGANS 
For NHS, hernia involving tes t ic les  i s  coded t o  560 
unless syphilis (as i n  Ow or  elsewhere) is  also 
reported. 

MASTITITIS NOT ASSOCIATED WITH LACTATION 

For NHS, code disorders of breast ("caked" breast) 

(sore breast) occurring during the nursing period t o  

689, whether -3 mos or 3 mos+. 


MENOPAUSAL SyMproMs 
For NHS, includes "nervous or  mental trouble" or any 
psychiatric reaction, except psychosis, due t o  meno- 
pause; code 635 o w .  Excludes menopause causing 
psychosis (302); code 302 only. 

FEMAIE TROUBLE NOS; VAGINAL BLEEDING NOS 
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Con- Not New 
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642.4 

648.4 

4th 
digi ts  
above 
660 

661 

688.4 
689 

Category T i t l e  
~~ ~ ~~ 

D m S AND COMPLICATIONS OF PREGNANCY, CHILtDBlRW, 
ANDTEE PUERPERIUM (6h-689) 

See also Medical Coding Manual, Section VIII. 
For NBS, i n  Tables I or 11, i f  a current pregnancy has 
terminated i n  e i ther  abortion or delivery, code only the 
abortion or t he  delivery, u s in ron ly  one number i n  650-652, -or  i n  660x78. If  a current pregnancy has not yet termi- 
nated, use one code i n  640-649, only, i f  reported. I f  the 
woman is  s t i l l  i n  the hospi ta l  f o r  delivery, and complica- 
t ions arise after delivery, code the  delivery only. If 
the woman i s  at  home after delivery, the puerperal compli- 
cation may be coded a l so  i n  Table I, and i f  she i s  re-
admitted t o  the hospi ta l  for this complication, c o d F i t  
i n  Table 11. Any hospitalizations i n  the  past  two weeks 
should have en t r ies  i n  Table I also. 

If the woman has currently delivered outside of the 
hospital, but goes at once t o  the  hospital ,  code such an 
admission as i f  f o r  delivery. 

For conditions "due t o  pregnancy" (or re la ted  states) with-
out c lear  information about whether the person i s  referr ing 
t o  a current or  a previous pregnancy, code the condition 
as for  t he  nonpregnant s ta te .  

BYPEREMESTS GRAvlDARuM 
For NHS, excludes nausea and vomiting, "morning sickness," 
during pregnancy (648.4) unless said t o  be serious or 
disabling. 

MINOR COMPLAINTS DURING PREGNANCY 
Include pressure pains, headaches, backaches, frequent 
urination, nausea, vomiting, "morning sickness,'' during 
pregnancy, unless said t o  be serious or a s a b l i n g  (642.4); 
(642.5) . 

The ICD 4th d i g i t s  applicable t o  660-678 w i l l  not be used. 
Hospitalized deliveries,  Table 11, w i l l be given one of 
the  codes 93 or 95 i n  the 2-digit Type of Operation Code, 
t o  be entered i n  Col. (i)of Table 11. 

DELIXERY BY CESAREAN SECmON OR BIRTH WITHOUT MENTION 
OF COMPLICATION FOR WHICH I T  W A S  DONE 

MINOR COMPLAINTS DURING PUEEPERIUM 

MASTITIS @ID OTHER DISORDERS OF LACTATION 
For NHS, include these conditions occurring during 
any par t  of the nursing period. 
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Category T i t l e  

DISEASES OF THE & AND CZXLtuLAR TISSUE (690-716) 
Exclude any skin condition due t o  allergy (245), except 
poison ivy, etc., i n  702.0, 703.0. See a l so  242-245. 
Exclude a l so  rash NOS (788.2) and " h & s ~ l u m p s , t t  
"bumps" (797). 

BOIL AND CARBUNCU OF FACE 
For NHS, excludes b o i l  (and synonyms) of ear (390). 

ACUTE LYMPHADENITIS 
For NHS, includes infection, inflammtion, abscess, of 
glands NO-h), -3 mos; excludes these conditions 
i f  3 mos+ (468.0) or i f  date of onset i s  m o m  

; and swelling or enlargement of glands NOS, 
(cervical)  (782.7). 

ECZEMA 
For NHS, excludes eczema due t o  allergy (245) . 

OCCU€'ATIONAL DERMATITIS 
For NHS, code poison ivy, and skin symptoms and 
diseases due t o  poison ivy and other plants,  of 
occupational origin, t o  702.0, whether specified as-a l le rg ic  or not. 

Skin conditions,+occupational, due t o  i r r i t a n t s  i n  

702.1-702.6 not specified as a n e r g i c ,  or  due t o  

allergy, are coded t o  702.1-702.6, but i f  they are 

due t o  allergy, code t o  245, only. 


OTHER DERMATITIS 
For NHS, code skin symptoms and diseases, not speci- '  
f ied as occupational, due t o  the i r r i t a n t s  i n  703.0- 
703.6 i n  the  same manner i n  re la t ion t o  a l lergy as 

outlined under 702. 


CHRONIC WEB OF SKIN 
For NHS, includes ."ulcer" NOS, as i n  ICD, but i f  the 
schedule indicates i n  Col. (d-5), or elsewhere tha t  
stomach or,duodenal ulcer i s  meant, code t o  540, 541. 
Includes a l s o  "open .leg", and "open" or "running" 
sores, 3 moss; 

OTHER DISEASES OF SKIN 
Include llspotsll o r  discolored "patches" on skin. 
Exclude: keloid scar, any s i t e  (710.4); scar (dis-  
figuring) of face, nose, l i p s ,  ears (xgo); scar 
("painful", "tender", "contracting") of limbs, neck, 
back, external s i t e s  of trunk, or  scar NOS, of these 
s i t e s  (X80-X89., by site). 

716 
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Category T i t l e  

ARTHRITIS AM) -ISM (720-727) 
ARTHRITIS 

i f  the injury occurred i n  the past 3 months, code only 

t o  the original nature of injury, i n  800-999, by type. 


ACUTE ARTHRITIS DUE To PYOGENIC ORGANISMS 
ACUTE NONPYOGENIC ARTHRITIS 
FU€WMKPOID ARTHRITIS AND AILIED CONDITIONS 
OSTEO-ARTHRITIS (ARTHROSIS) AND AixmD CONDITIONS 
OTBER SPECIFIEDFOW OF ARTHRITIS 

Ti t le  changed to: 
ARTHRITIS, ALL FORMS I N  720-725 

Includes all forms of arthritis indexed by ICD t o  
720-7250 

RHEUMATISM (MUSCULAR) AND OTHER CONDITIONS IN ICD 726,727 
For NES, code conditions i n  726, 727 due t o  injury, with 
9 i n  the 4th digi t  provided the'injury occurred more 
than 3 months ago; i f  the injury occurred i n  the past 
3 months, code -only the original nature of injury, i n  
800-999. For modifications i n  726, 727, see notes below. -

UlMBAGO 
For NHS, includes only the term "lumbago", so stated. 
code Col.*(aa).ording t o  date of onset; i f  - 3 mos,-
code acute; i f  3 mas+, code chronic. 

TORTICOLLIS NOT SPECIFIED A S  CONGENITAL, PSYCHOGENIC, OR 
TRAUMATIC 

Code to r t i co l l i s  (contracture, neck), 3 most-, t o  ~ 8 6 ;code 
"stiff neck", -3 mos,  t o  787.6; if  3 mos+, t o  X71.  

T i t le  changed to: 
MIHER MUSCULAR RHEUMATISM 

Includes the terms l i s t ed  by ICD, except myalgia. 
The terms muscular rheumatism and rheumatism NOS are t o  be 
coded c  h r o v any date of onset, but the 
terms f ibrosi t is ,  myositis, myofibrosis, are t o  be coded i n  
C O ~( a E E n g  t o  date sf onset. 
Ekcludes myalgia (pain i n  muscle) -- t o  be coded, by s i t e ,  
mii if - 3 mos; i f  3 mos+, and of unknown cause or due 

t o  old injury, code t o  X70-X79, by si te .  
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STFXJCm OR MFlXAKECAL DEFECTS OF I W S W ~ A L  
SYSTEM 

734 INTERNAL DEXANCZMENT OF KNEE J O I N T  
For NHS, code injur ies ,  -3 mos, of knee t o  the correct 
code i n  800-999. 
i n  ICD 734, 3 mos+, t o  x76, unless a more specific de-. 

Code chronic residuals, and conditions 

f ec t  i s  specified. 

735 D I S P L A C W  OF INTERVERTEBRAL DISC 
For NHS, includes also all "disc" conditions, at  any 
onset, of unspecified origin; "disc1' conditions, due t o  
injury (735.9) provided the injury occurred more than 
3 months ago. Excludes them, i f  .due t o  injury NEC i n  
past 3 mos; E' 

736 AFFECTION -OF SACRO-1W JOINT 
For NHS, code the l i s t e d  conditions (old) i n  Vol. I 
t o  x70. 

737 ANKyljoSIS.OF JOINT 
Code t o  X70-X79, by si te 

738 OTHER DISEASES OF J O I N T  
Exclude chronic ins tab i l i ty ,  ("joint  s l i p s  out"), 
dislocation, and contracture of joint ,  3 mos+; 
code t o  X-Code by type and s i t e .  

744.2 
For NHS, exclude atrophy, and Dupuytren's and other 'con- 
tractures, of l-s, back, trunk (and muscles and tendons 
thereof) which are coded t o  X8O-X89, by site and type. 

OTHEB DISEASES OF MIJSCIE,..TENDONS-, AND FASCIA 

Note:- Muscular dystrophy, and other chronic progressive 
diseases are coded as per I C D  

745 CURV- OF SPINE 
. Code t o  x80. For NHS, if  heart disease of any type i s  

also present, code x80 and the heart  condition. 

746 FLATFOOT, Code t o  x82. 

747 WUXV ~ U SAND VARUS. Code t o  ~ 8 4 .  

748 CWBFOOT. Code t o  x83. 

749 OTBER DEFORMITIES 
Code t o  X-Code by si te and type. This applies t o  any 
condition indexed by I C D  t o  t h i s  category, or  any other, 
if the  condition i s  a deformity, 3 mos+, of structure 
of bones, jo in ts ,  muscles, or other t issues ,  of the types 
included i n  the  X-Codes, . including missing extremities. 
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CONGEXtTAL I4AIJ!'cIRMATIONS (750-759) 
For NIB, structural defects and deformities of the 
skull, spine, bones, and joints, absence of ex-
tremities, eyes, ears, nose, jaws, teeth, lung, 
kidney, and breast,and defects of vision, hearing, 
speech, and intelligence are classified in the X-Code, 
by type and site. The etiologic code X added to  any 
condition in the X-Code indicates congenital origin o r  
bir th  injury. Congenital diseases of the eye and ear 
are coded to the categories for  acquired conditions of 
the same nature in 380-388, 396, t o  fac i l i t a te  the count 
of disorders of eye and ear. 
Congenital disorders of internal organs, except con- 
genital absence of lung and kidney remain as classified 
by ICD. 
The phrase "since birth" can usually be interpreted t o  
mean "congenital origin" or  "born with" o r  "existing a t  
birth," but it should not be so interpreted when the 
defect is "speaking" NEC or  "walking" NEC or in some 
fluxtion that is not developed a t  birth. When "since 
birth" is used, and the condition could not have been 
present a t  birth, use the etiologic code Y (other). 
"Since b s t h "  can be taken t o  m e a n  congenital or igin f o r  
conditions tha t  are generally or  always congenital. 
-Note: For Iws, the count of conditions codable t o  ICD 
categories 750-759 becomes, essentially, on ly  those 
disorders of nervou, circulatory, digestive, g d t o -  
urinary, and integumentary systems, that  are said by 
the respondent to be congenital or present since birth, 
and which are not codable t o  the X-Code with X in the-4th digit.  

SPIMA BIFIDA AND MENIl'?GOC!ELE. Code t o  X8l.X. 
CONGEKtTAL HYIIRo(TpsHALus. Code t o  X93.X. 
CONGENITAL CATARpLcT. Code t o  385. 

CYI'HEX CONGE3lITAL MAIJF(XMA!PIONS OF NIBVOUS SYSTEM AND 
SEN= aRGANs 

For NHS, this category excludes absence of eye o r  the 
seeing and hearing mechanism t o  the extent that  blind- 
ness o r  deafness must be present; code t o  the X-Code 
under Blindness or Deafness. Excludes also: r e t in i t i s  
pigmentosa and other conditions of eye and eyelid 
(380-388, by s i t e )  ;microcephaly (X93X); congenital 
ear diseases (38.1). 

753.1 
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CONGENITAL MAI3iCXMATIONS (750-759) --Continued 
CLEZT PALATE AND HARELIP. Code t o  X9l.X. 
CONGENITAL DISLOCATION OF HIP. Code t o  X85.x. 
CONGEXLTAL MAI;FCIRMATI:ONSOF SKULlL. Code t o  X93.X. 
CE23VICAL RIB. Code t o  X89.X. 
CONGENITAL ABNCRMALITIXS OF LUMBOSACRAL JOINT 

Code t o  X-Code by the type specified. 

CYIT53R CONGENITAL W - O R S  OF BONE AND J O I N T  
Include progressive or chronic congenital disease of 
bone and joint,  but exclude structural deformities 
resulting f r o m  such congenital diseases--which are 
coded t o  the X-Code. 

CYTHEX AND UNSPECIFIED CONGEKtTAL MALF(IRMATI:ONS NEC 
EXclude congenital "absence, " "extra, " "deformity" 
of s i t e s  and types included in the X-Code. 

CEXTAIN DISEASES OF EARLY IlWANCY (760-777)
For NHS, births of well babies, w i t h  or without routine 
circumcision, and infants born dead, are not coded o r  
counted in anyway. Such reports are t o  be deleted 
from the questionnaire. Prematurity or immaturity, or  
any other abnormality o r  disease of infants is, of 
course, coded. 

INTRA-, SPINAL, AND OTHER INJLRIES AT BIRTH 
For NHS, include the l is ted conditions in  Vol. I a t  
ages 3 mos o r  younger. Exclude residuals of such 
b i r th  injuries, 3 mos+, w h i c h r e  coded according 
t o  the effect  specified; if no effect  is  specified, 
as  i n  "birth injury NOS," 3 mos+, code X99.X. 

RETR0L;ENTAL FIEROPLASIA, AGES UNaER 1 YEAR 

Retrolental Mbroplasia i n , f u l l  term infants, ages 

-1 year

Retrolental Fibroplasia ( w i t h  prematurity), NOS, 

ages -1year 

-Note: If the person is 1year of age o r  over, code 

t o  386. 

See also 386, 388, and notes above 380, this Appendix. 
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syMpToMs, SEKtLITY, AND IIJ-I-DEFINED C O N D ~ O l S('780-
799)

For NHS, a considerable number of changes have been 
, made i n  t h i s  section. Some of the changes made by

NHS are necessary because defects and disturbances, 
3 mos+, affecting speech, vision,. hearing, sensation, 
locomotion-primary o r  secondary, serious or  minor, 
are  included i n  the X-Code for  Special InEpairments. 
Other changes have been made  to  prevent the scatter-
ing of codes for  very similar conditions, and, i n  
areas where the roajority of such conditions are 
classified by IO within 001-779, those i n  780-799 
have been moved into the main body of' the classifica- 
tion. A f e w  changes are necessary because an IO 
category has a 4th d ig i t  9; fo r  IEE3 the 4th d i g i t  9 
m u s t  always mean "due t o  injury." 
Many of the terms affected by these code number 
changes will be found i n  the Short Index. 

780.2 	 COmwLsIONS, -3 MOS 
For NIB, code chronic o r  repeated convulsions, 
seizures, fits, 3 mos+, to 353.3. See also 353. 

780.3 	 JACKSONIAN EPILEPSY. Code to 353.3. See also 353. 

-780.4 ABNOFU4AL I I T V O m  MOJTEMENT 
For  NHS purposes, effective July 1, 1961, this cate-
gory i s  restricted t o  abnormal movement of sites such 
as the head, eyelid, face, mouth, tongue, andmuscles 
thereof. It includes twitching, spasm, t i c ,  tremor, 
of these sites if  qualified as "muscular," "nervous," 
or  "habit," o r  due to nerves. However, i f  nervous 
trouble, i n  327, i s  of t h i s  kind, and is  due t o  emo-
t ional  factors o r  there is b u b t  whether the trouble 
is emotional o r  organic, code only to nervous trouble 
i n  327. 

'phis category excludes " t i c  d o ~ u r e u x "  (361); and any 
abnormality of the face described as  'IBeU1s,." which 
i f  -3 mos i s  360, and 3 mos+ i s  ~ 6 0 .  

For a l l  spasms, twitching, cramping, tremor, trembling, 
athetoid movements (and synonyms)-involving limbs, 
back, trunk, and muscles thereof, code a s  fo r  "Trouble" 
of those sites. For coordination difficulties, see-
780.5. 
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~ M-continued;S 780.4- -continued 
For palsy of any site o r  type, -see Short Index under 
Palsy, o r  Paralysis, Partial. 

The tern "spastic (nerves)" of unspecified site or  in-
volving W s ,  back, trunk, is coded as for  Palsy. 

For spasm, and spastic, i n  reference t o  brain, throat, 
stomach, see Short Index and also Vol. 11, under Spasm.-
When spasm o r  abnormal (involuntary) movement of any 
type i s  t o  be coded, do not assign more  than one code 
f o r  site, per person. Choose the part most seriously 
affected, or  i f  this is not clear, choose the first one 
mentioned, o r  i f  there is some provision for  multiple 
sites use it. 

DIEEKUBANCE OF COORDII?A!l!ION, -3 MOS 
For mRs, code ataxia (muscular incoordination), 3 
mos+, to Partial Paralysis i n  the X-Code. 
Excludes disturbance o r  loss of sense of equilibrium 
o r  balance, NOS, o r  i n  relation t o  ab i l i t y  to  move 
about. -See category 781.7. 

DISTURBMa OF SLEET 
Excludes nsrcolepsy3 code to 355. 

DIS!CURBANCE OF MEMORY 
xncludes: forgetfulness; "can't remember well." If 
due t o  old age, o r  cerebral arteriosclerosis, code to 
794j o r  334, only. If reported as the present effect 
of a stroke, 3 mos+, without mention of cerebral 
arteriosclerosis, code 780.8 and 334. 

MENINGISMUS (Not 780.9) 

DISTURBANCE OF ?TSIOlV EXCEPT DEFECTIVE SIGHT 
For NHS, code "bUnd spots," "half vision," etc., t o  
388, i f  -3 mos; i f  3 mos+, code t o  the X-Code by the 
degree of vision loss repOrtedj i f  not stated specifi- 
cally, code XO5. 

O O M O T O R  DISTCJ€U3ANa. Code t o  384. 
PHOTOPHOBIA. Code t o  388. 
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SYMPrOMS-continued 
DISTURBANCE OF IZEAKDG EXCEPJ! DEAFNESS 

For WRS, code t o  396.1. 
Code by degree of hearing loss reported. 

I f  3 mos+, code to the X- 
See also 

396.1 

DISTURBANCE OF CRANIAL NERVES EXCEPT OFTIC, OCUIDMOTOR,~ 
AND AUDITORY 
For NHS, code ptosis of eyelid t o  388. Code paraly- 
sis of fac ia l  nerve (7th), -3 mos, to 360. 
turbance or  paralysis, -3 mos, of lst, 5th, W - E t h  
cranial nerves, and a l l  conditions relative t o  the 
senses of taste or  smell, -3 mos, t o  367 (Other dis- 
eases of cranial nerves). 
of taste or  smell, 3 mos+, i s  coded t o  X U .  Code 
trismus (lockjaw) not secondary t o  tetanus t o  367. 
paralysis, 3 mos+, i s  coded t o  the X-Code. 

Code dis- 

LOSS o r  impairment of sense 

All 

S-G AND S-G, -3 MOS 
For IWS, if 3 ms+, code to X10. 

OTHER DISTURBANCE OF SPEECH, IKCLUDING AJXXIA AND 
AGRAPHIA, -3 MOS 

For NHS, includes the listed conditions and a l l  types 
of aphasia, -3 mos. 
Excludes: virmal aphasia (word blindness), auditory 
aphasia (word deafness), and a U  types. of aphasia 3 mos+, 
constituting a special- learning disabil i ty (Xl4), or  i f  - 
predominantly affecting speech (Xll); and speech defects, 
MEC, 3 mos+, (XU). 
See also Medical Coding MarruEtl, Section V I ,  D, f o r  
speech defects, and V I ,  E, f o r  special l ean ing  disability. 
-- 

I OTHER DISTURBANCE OF SEXSA!J!ION, -3 MOS 
Includes disturbance o r  loss of sense of equilibrium NOS, 
of balance NOS, and of sensation NEC (nmbness, burning, 
etc.), -3 mos; excludes t h e m  if  3 mos+ ( ~ 1 3 ) .  
Excludes disturbance or  loss of sense of t a s t e o r  smell 
' - 3 3 6 7 ) ,  3 mas+ (XE) . 

i 
i 

ENcEpHAu)Pm. Code to 355. J 

FULLUCINATIONS. ' (Not 781.9) 
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PAISPTATION. Code to 433.1. 
TACHYCAFtDIA. Code to 433.1. 
ACUTE HEART FAILURE, UMDEE'INED. 
t ions  to 434.4 
EDEMA AND DROPSY (NOT OF NEWBORN) 

For W, code dropsy, renal or kidney, to 603.3. 
SHOCK WITHOUT MENTION OF TRAUMA (Not 782.9) 

Includes shock NOS. 
ported with injury, code the injury only. 
Excludes: nervous, mental, m t i o m l  shock (327); 
paralytic shock or  stroke (code as for Stroke). 

Code the listed condi- 

If physical shock state i s  re- 

COUGH 
Includes nervous cough and cigarette cough. 

CHANGE I N  VOICE, -3 MOS 
Effective J G  1, 1961, excludes voice or  speech dif- 
ficulties. 3 ms+. See X-Code.' X U .  and Medical Cod- - 
ing Manuai,-Section VI, D 

ANOREXIA. Code t o  544.2 
NAUSEA AND VOMITING. 
PYXOROSPA§M. Code t o  544.1 
HEXRTBURN. code to 54.4.2. 
DYSPHAGIA. Code to 539.0. 
ERUCTATION. Code t o  544.2 
~ C E . 

DIARHBEA,' AGE 2 YEARS AND OVER. Code to 571.1. 

AB-AL ENEILCNG 

Code t o  544.2 

Code gas (pains) NOS t o  573.3j 
i n  stomach, on stamach, to 544.2. 

See 571.1 

Includes swemng, swollen, abdomen, stomach, 
intestines. 

pJ3DomAL PAIN 
Includes pain i n  abdomen, stomach, intestines. 

VISIBLF, PERISPAI;SIS. (mot 785.9) 
PAIN flEFERABLF: To URINARY SYSTEM 

Includes difficulty i n  urination. 
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SWFTOMS-continued 

787 	 Ti t le - changed to: 

CERTAIN SYHF'IOMS REFEFUBLG To JOINTS,  IJMBS, BACK, 

lXCK, "K, -3 MOS 


Each one of the ICD categories 787.0-787.7 has been 
modi f i ed  o r  expanded i n  some way. They include the 
l i s t e d  conditions, of unknown cause, with onset i n  
past 3 months. A l l  forms of paralysis, palsy, ataxia,
3 mos+, are t o  be coded t o  the X 4 0 d . e  under Paralysis, 
Complete o r  Partial. Pain, stiffness, swelling,
trouble E, difficulty i n  walking, MEC, involving 
joints, mhscles, of any part  of extremities, neck, 
trunk, back, 3 mos+, of unknown cause o r  due t o  old 
injury are coded to the X-Code, under X 7 O - n 9 .  The 
ICD numbers 787.6 and 787.7 have been combined t o  
make room fo r  smtoms referable to the neck, and 
787.7 has been changed and expanded a s  shown below. 

787.0 	 PARALYSIS OF LIMB, AGES 3 MOS+, ONSET -3 MOS 
Excludes paralysis of Umb in infants-under 3 months 
' o f ( 7 6 1 ) .  

787.1 	 PAIN, s m s s ,  SPASM, TROUBLE mc, LIMB (Muscms),
-3 MOS 

787-2 	 SWEZLING OF LIMB, -3 MOS 

787.3 	 PAIN, STIFF'NESS, TROUBLE NEC, JOINT OF LIMB, -3 MOS 

787.4 	 SMQXU'JG, JOIN" OF LIMB, -3 MOS 

787.5 	 PAIN, S'TlTFNESS, SPASM, TRouBIZ EJEC, BACK (MITSCUS) 
SJ?IKE, 	 VERTEBRA, -3 MOS 

Excludes: the term "lumbago", any onset (726.0); a l l  
"disc" conditions (/see -735 and 839); and sacroillac 
or  other back trouble, 3 mos+ (X7O-X72) 

787.6 	 PAIN, S'TIFFNXSS OR SPASM (MUSCULAR), mCK, -3 MOS 

787.7 	 PAIN, ElTlmmSS, SPASM, TRouBm mc ( o m o m 1 c )  OTHER 
mI4lJImPm, -3Mos 

Includes: conditions of this kind, of jaw, rib, 
"side," trunk; limping or  trouble i n  walking NEC, -3 
mosj and multiple symptoms and troubles i n  787, -3 
mos. 
Excludes: ataxia (muscular incoordination) -3 m s  
(780.5)-

; 

I 

i 

I 

j - . ': 

i 
i 
i 
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SYMFTOMS-continued 

Title chsnged to: 
WEIGHT ABIBORMAIXTY, AGES 1 YR+, ONSET -3 MOS 

For NHS, includes over-or underweight, or  gain or. loss 
of weight, onset past 3 months, i n  persons a t  ages 1 
year and over, cause unknown, familial, or hereditary. 
For weight abnormality, i n  infants, o r  a t  ages 1year 
and over, onset 3 mas+; -see notes &der 28615 and 
287. 

OTHER SPECIFIED SYWI'OMS NOT CLAsslFIABIlE 
(Not 788.9)

Excludes "low blood sugar" (270). 
AIiBTBENURU, UNQUALIFIED 

Includes albuminuria and proteinuria of unknown 
cause, but of any duration, acute or chronic. 

OTIIER ABNORMAL URINARY CONS!I!ITUENTSOF UmSpEClFIED CAUSE 
Include "cloudy urine," and other descriptions of the 
urine i n  regard t o  i t s  content o r  color not classifi-  

able to 789.0-789.7. 

Exclude symptums relating t o  retention, frequency, 

etc. or  other disorders of the discharge or secretLon 

of ,urine (786.1-786.5) ; and uremia (792). 


NERVOUSNESS. Code t o  327. 

DEBIIZCY AND U N D E  FATIGUE 
For NHS, includes overtired, overworked, overexertion, 
worn-out, rundown, weaknem, and other terms similar 
t o  debility and fatigue. Excludes these i f  due t o  
o ld  age (794), o r  to ill-defined nervous or mental 
conditions i n  327. 

DEPRESSION, Code t o  327, unless a specified ty-pe of 
psychosis or psychoneurosis i s  also reported. 

SENILITY WITHOUT MENTION OF PSYCHOSIS 
For NHS, includes "old age" (65 years and over) with 
nervous o r  mental symptams except psychosis, and such 
symptoms as weakness, trembling; code 794, only. 
Excludes a l l  symptoms and diseases of heart, stomach, 
and other organs and parts of the body due t o  "old age"; 
code these to  the specified symptom o r  disease, only. 

If "age", or  "old age" i s  the cause of impairments i n  

the X-Code, use l l Y " ~ a sthe etiologic factor, but do not 

code 794 separately. 


I 
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mMpTOMS--cont hued 
II;L-DEFINED AND UNKNOWN CAUSES OF MCRBIDITY AND 
M r n T U T Y  (795, 796, 797)-See categories 796, 797, below. 


See Section IVof the Medical Coding Manu 

for special instructions about the coding of symptoms, 

ill-defined, and other inadequate diagnostic reports. 

Not applicable except i n  coding deaths. 


-

I1 I1 11 11 I? I1 

n I1 11 n n It 

Assume swelling, enlargement, hypertrohy of gland 
. 	 NOS t o  mean lymph glands or nodes, and code t o  782.7. 

Code infection, inflammation, "sore" glands NOS as 
for Lymphadenitis, as in Vol. 11, but for s i t e s  and 
types indexed t o  468.2 change t o  694, if ' -3 mos, and 
t o  468.0 i f  3 nos+. 
Excludes diseases and conditions of thyroid gland, 
prostate gland, o r  any other specified gland. 

"KNOTS," "LUMPS," "BUMPS," C A k E  AND TYPE UNKNOWN 
Excludes tumors or growths which are coded as for 
neoplasms (140-239); and knots, lumps, bumps, due t o  
unspecified type of injury--to be coded t o  996, by 
site if knows, and i f  -3 mos. 
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. 3 ACCIDENTS, POISONINGS, m VIomCE (NIITURE a! IIJJURY) 

( 8 ~ - 9 9 9 )

For IIHE, codes 800-99 are the Nature of Injury codes, 
o r  N Codes, of ICD. The codes E80O-Egs are not used; 
therefore the l e t t e r  N is not needed before the codes 
800-999. 
The ICD 4th digi ts  applicable t o  800-959, and 960-979,. 

are not medj however, the 4th digits that  are part of 

some of the codes 980-999 will be retained. W r  late 

effects, and other information about the categories

980-999, see notes above 980. 

U s e  the 4th digi t  x w i t h  injuries in 800-fl9, if -3 ms. 


!Be following are clarified as of July 1, 1961: 
"Broken" or ruptured veins, NOS, or of 

specified site 467.2 

Concussion (jarring) not -of brain: 
code as for Injury, other; if 
of internal organs (lung, liver, etc.) 
code as for Injury, internal 

Contusion (bruise), hematoma, blood blister, 
"broken" blood vessels, and other minor 
vein, artery, blood conditions due 
t o  injury: 

w i t h  other injury of same part of body: 
code the l a t t e r  only 

due t o  injury, NEC: code as  for Contusion 
specified s i te ,  not due t o  injury: code under -

Hemorrhage, by site 

"Cracked" r ib  or other bone: code as for Fracture. 
If fracture is not indicated, and disabil i ty 
is  slight or unknown, code "cracked" as for 
Injury NEc 

Fracture,of bones due t o  injury, 
or  of unknown cause: code to  
Disease, bone. 

"Injury, internal" means accidental injury of 
any kind t o  the organs inside of the chest, 
abdomen, pelvis (such as lung, liver, 
stoms&, uterus, kidney, etc.) 

Injury, superficial, i n  910-918, Kith other more I 
serious injury of same pa& of body: code 
the l a t t e r  only. 
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I 


is  coded the X-Code yith X 

in the 4th digit, but after 


I 


I 




For IJHS, include-all  "disc" conditions, -3 mos, : 
provided they are specified as due to  injury.-
Exclude "disc" conditions, -3 mos, not due t o  -

;I 
injury, and a l l  "disc" conditions 3 mos+ (735);
if 3 mos+, and due to injury, code 735.9.-

t 
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Con-
tent
-


846 

847 


848 

APFmmIX 111 

Category Title 


SPRAINS AND SERAINS OF JOINTS AND ADJAfXRJ! MUSCLES 
(840-848)
For IJHS, code rupture, tear, "broken," "wrenched," of 
muscles. cartilane. tendons of knee and other joints 
to 840-84.8, unless*dislocation, as in 830-839;"is also-
specified in the report. 

6 r  "disc" conditions, -3 mos, see 839, and 735.
-
For hernia (and synonyms), -3 mos, -see 848, and 560,
561. 
old (3 mos+) sprains or strains of sites of 1-6, 

back, trunk in 840-848 are coded to Xj'O-Xj'g, unless 

some effect, elsewhere classifiable, is specified. 


EZ'RAINS AND E?CEWXS OF SACRO-IIJX! REGION 
For NHS, include sprain, strain, -3 mos, of sacro-
iliac, lumbar, luuibosacral, "low," "lower, It parts  
of back; exclude these if 3 mos+, ( n o )  d e s s  some 
effect elsewhere classifiable is mentioned. 

SPRAINS AND STRAINS 03' UJTER UNWECIFED PARTS 
OF BACK 

Include "whiphsh" injury, of neck region -3 mos. 

Exclude sprain, strain, 3 mos+, effect mEC, of: 

back NOS (Xj 'O)  

coccyx (n2)

neck (or cervical) or upper back (m) 

sp- N o s  (no) 

.Ivertebra NOS ( V O )  

(YrHEx m ILL-DEFIISED SpRAIlJs m STRAINS 
Include hernia, -3 mos, provided it is due to "one-time" 
injury, heavy lifting, or strain; exclude hernia 3 mos+ 
due to injury (560.9, 561.9), and hernia, any onset 
not-due to injury (560~,561~).

Include sprain, strain, "side" -3 mos; if 3 ms+, 

code ng. Exclu&? eyestrain, strained heart, 

athlete's heart, strain of other internal organs, 

any onset; regard these as meaning "general wear 

and tear," and code with the ill-defined diseases 


'of the p&t mentioned, without reference to inJury 

i n  any way, even though they may be "one-time" 

occurrences. 
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con- Not Category Title 

tent used 


For-=, Categories 870-908exclude -a b o :  

enucleation of eye, any onse- as for Blindness 

in XOO-xo2, by cause; 

avulsion, amputation, "cut off," of linibs, 

any onset; code to xx>-W,by site and cause; if of 

nose or ear, code to XgO;

"smashed, "mashed, "mangled," "crushed, of extrem-
'I 

ities and sites in 996, with no information about 
whether there is 8n open wound or fracture; code to 
996, by site3 -bites of: 
nmvenamus insects (mosquito) (flea), code to 
910-918; 
poisonous insects or reptiles, code to 978; 
mad dog, case untreated (094).

Include bites by humans and non-rabid animals. 


E 3 l m m m I O N  OF Em 

872 o m  worn OF EAR 
Includes perforation (or synonyms) of ear h..,due 
to hjury NEC, -3 ms; excludes it if 3 nos+, 6Ee to in 
Jury (396.9), or  if of unspecified cause, any onset, 
(396.0). 


873 UL'HER AND u I % 3 P E mLACERATION CTF FACE 
Includes broken tooth, due to injury, E, -3 mos; 
excludes it if -3 ms, and if of unspecified cause 
m f 3 ms+, code to by the rules for im-
pairments. Excludes traumatic amhion ("cuk off") of 
nose or ear, any onset (~90.9) 

!l!RAUMATICAMPWRITON OF THuMB(S) 

!l!RAlJIwrIc ABPmATtoIv OF (TPHER FINGER(S)

TRAUMATIC AMPUTAII'ION OF ARM AND HAND 

TRAUM&'IC AMPWATION TOE(S) 

'I!RAUMA!TIC AMPEWITON OF FOUC 

'I!RAl.MA!TIC -ON OF IJ3G 




-- 

I 
t 1 

SllPERFIcIAL INJURY (910-918)
For IBIES, includes, also "skinned'! 
910-918. of a& site & 

COmTusION AND CRUSEING WITB ImTAer SKIN SkFACF, (920-929) 
For NHS, if *re is no information as t o  whether 
the skin is broken, code crushing of e-emities 
and sites in 996, t o  996, by site. 

COIUTUSION OF EYE AND W I T  
Includes also injury, unspecified nature, of eye
I-) and orbit; "black eye." 

EFFECTS OF F(IREIGI? BODY ENTERLFIG THROUGH CRIFICF, (930-936)
For NHS, include foreign body (cinder, coin, f i sh  bone, 
etc.) entering eye, ear, nose, throat or any natural 
opening of the body, -3 mos. Old foreign body, 3 mos+, 
of is nature, w i t h  no effect specified is coded t o  
930-936, by site, w i t h  9 in 4th digit.  1 .d 

Exclude "splinter in finger," or other foreign material 
in parts of the body not a natural opening; if  no other-
nature of injury is specified code under "Wound, open," 
if -3 mos. With any kind of foreign body, -3 mos, if  
Fnfection is also present, do not code ihfection 
separately. 

INJURY TO NEXVES AM, SPINAL CCRD WITHOUT BONE INJURY 
(950-9591

For NHS, categories 950-959 include traumatic blind- 
ness, deafness, and p a r a l y s i k i i t o  nerve injury),
-3 mos, as indexed by ICD. Exclude these conditions 
3 mos+; code t o  the appropriate x-code, w i t h  9 in 4th 
digit,  

=CTS OF POISONS (960-979) 
For NHS, see also notes above 806, tfiis Appendix. 



APPENDIX I11 


Con- Not ,. I ...., 
Category Title 

tent used 
! ..:,.;..,. 

EFFECTS CXF WEATHER, EXPOSURE, AND RELATED C0NDIpONS;I 
UTHER AKD UN- MJURIES AND REACTIONS (980-999) ??! 

Note: Fractures and other injuries in 800-979, incurred 
in diving, durhg severe storms, or  in other ictrcum~ 

' stances included in 980-999, are t o  be coded Fo 800t9'79, 
~ only, by type. 	 1 

c
-. 	Cond+tions-;'which can be coded elsewhere are not t o  
coded as injuries if due t o  ordinarybad winijer or sum-
mer weather, damp weather, bad wea the r ,  chan& i n  tb-
perature, '*the heat," "cold," "got feet wet," or to!  
ordinary hunger o r  thirst. Code these as if non- , 
traumatic. However, specified conditions in 980-989, 
such as m s t b i t e ,  sunburn, car sickpess, and effects 
of excessive cold, or  heat, or severe storms, should be 
classified as injuries, 
If a condition is codable t o  980-999, and is old, 3 mos+, 
and has no effect specified, use 9 as the 4th digi t ,  
substituting 9 if the category in 980-999 has some other 
4th digit.  

. If the original condition was codable t o  980-999, but 

some present effect, 3 most+, is specified, code as: for  

all other late effects-to the present condition in 

001-799, or the X-Code, with 9 in 4th digit.  , 
 1 

1 

EFFECTS OF EXCESSIVE EXERTION 
Include injury NFC, -3 mos, in "one-tbe" heavy lifting, 
or due t o  extreme exhsustion or excessive exertion. 
Exclude overworked, "tired, I' "exhausted, " "worn out, 
and similar terms; code these as for  Fatigue'in 790.1, 
and do not consider them as injuries. 

DROWNING AM> NON-FATAI, SUBMWSION. 
Include: swlnrming and diving injuries and effects, -3 mos, 
not codable t o  800-979; ear conditions, -3 mos, due t o  
swimming or  divlng. 

CERTAIN EARLY CQMPLI~ONS OF TRauMA ic, L ' 

For NHS, code the injury only. 

INJURY OF OI'EEEl AND UNSPECIFIED NATURE 
For NHS, includes ill-defined descriptions of injury of 
external ' m o t  involving eye, head, sU ,@kerna l  
sites, nerves)--= as smashed, mashed, ma&ed;; crushed, 
hurt, knocked, cracked, whacked, bumped, jarkd;Lthat 
cannot be coded elsewhere. Use  996X, instead of 996.9, 
for  injury, -3 mos, -MOS. Use 996.9, fo r  injuries, 3 
mas+, with no effect specified, of the types and sites 
codable t o  996.0-996.8, or 996x. 
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Con-
tent-

997 

998 

998. 

999 

-

mot New 
used code -

999.3 
999.4 
999.-5 

AppwDnr I11 

Category T i t l e  

980-999- -&nt hued 

REA@PIONS AMI COMPLICATIONS DUE TO NON--C 

MEDICAL AM) SURGICAL PRocEDms 


For NHS, include fever, rash, headache, upset stomach, 
and other kinds of sickness resulting from vaccination 
or other preventive (prophylactic) measures or shots, 
-3 mos, in persons who were not sick before the treat-  
ment; and any reaction, allergic or otherwise, or com- -
plication, in previously well people, t o  medical or 

. 	 surgical procedures performed for  sterilization, c i r -
cumcison, or for cosmetic or preventive reasons. 
Dcclude allergy t o  drugs or other slibstances not in-
connection w i t h  a current episode of reaction t o  a 
prophylactic or preventive procedure (245). 

ADVERSE REACTION TO INJECTIONS, INFUSIONS, AND 
TRANSFUSIONS FQR THERApEUmC PURPOSES 

For IPHS, includes adverse reaction, -3 mos, to injec-
tions ( s h m  the introduction of fluids or blood 
into the veins or blood stream, given during the course 
of an i l lness fo r  therapeutic (curative) purposes. Code 
also the illness for  which the injections, etc., w e r e  
given. Note: fo r  reaction t o  insulin therapy, 
-see 999.1. 

T i t l e  changed to: 
SERUM SICKNESS AND ADVERSE RFACTION TO INJECTED DRUGS 

For NHS, include also allergic or other reactions, ex-
cept as in=, to penicillin o r  other shots, com-
plicating and concurrent with an ilLness. Exclude, 
also, reactions t o  drugs not injected (999.2- 
allergy t o  drugs not i n  connection w i t h  a current 
episode of i l lness  (245). See also 245. 

ADVWSE REACTION TO OEER THERAPEUTIC PROCEDURES (999) 

EARLY COMPLICATIONS OF SURGICAL PROCEDURES 
For NHS, excludes also ordinary pain and discomfort 
following normal well-conducted operations. Code only 
the illness for which the surgery was done. 

LATE COMPLICATIONS OF AMPUTATION STUMP 

LATE COMPLICATIONS OF OTHER SURGICAL PROCEDURES 

OTElEE4 LATE COMPLICA!EONS OF THERAPEUTIC PROCEDURES 
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l-Digit Etiology Codes for IMPAIRED VISION 

1x00-m51 
0 Uilmown or unspecified origin 
1Refractive errors (congenital) (380) . 
2 Strabismus and other disorders of 

ocular movement (congenital) (384*)
3 Cataract (congenital) (385") (and any other 

in 1-6.Excludes traumatic cataract (9)).
4 Glaucoma (congenital) (387*)
5 Affections of the retina (386*, 377, others)

Includes retrolental fibroplasia, detached 
retina, and any disorder of retina with 
any other local disease of eye except 
cataract. 

6 Optic atrophy NEC and other local diseases -
, of eye NEC (congenital). Includes any con- 

. 	dition in 370-388*--not affecting retina 
and not included in 1-5. 

7 General infectious diseases (001-138)

8 General acquired diseases 

040-369,400-468,590-5941
9 Accident or injury except at birth 

X 	Congenital origin NEC or birth injury 

Y 	Diseases and conditions not in 0-9or X 

(noncongenital) (nontraumatic ) (nonin-
fectious) (not localized to eye) (heredi- 
tary) (old age) ("age"N0S) 

1-Digit Etiology Codes for UTHEE3 IMPAIRMENTS 
(x06-X991 

0 llnknawn or unspecified origin 
1 Tuberculosis, any site 

2 Poliorqyelitis
3 Other infection or inflammation, ulcer, any 

site (general) (local) (scarlet fever) 
(meningitis) (encephalitis) arthritis) 
(osteomyelitis (neuritis) , [etc. )

4 Neoplasm (140-239)

5 Diabetes (with gangrene) (260)

6 Diseases of arteries (gangrene) (general 


arteriosclerosis) (450-456)
7 Vascular lesions, central nervous system 

(330-3341
8Rickets and osteomalacia 

9Accident or injury except at birth 

X 	Congenital origin or birth injury 

Y Diseases and conditions except as in 0-9,or 

x (noncongenital) (nontraumatic) (nonin-

5th and 6th Digits for Injuries, 

Table I: 


5th digit: 


X first, or only, condition 

in this accident 
-

o other condition(s) of 

multiples in this accident 
-

6th digit: 


X yes, hospitalization in past 

year, for -this accidenf, 


0 no, no entry in Table I1 for 

any part of this accident
-

Code for C O ~(aa): 


1 chronic 

2 acute 


i 
i

Code for Col (i), Table 11: 


X Operation, for the coded 
diagnosis 

0 Operation, NOT for the coded 
diagnosis 

1 Operation, unlmown if for 
the coded diagnosis 

2 No operation done, or unknown 
.if operation was done 

i 
I 

1I 

' !flktory) (hereditary) (old age) ("age" NOS) 

1I 

i 
i 

1 



SHCRT WDM OF DISEASES, IMPAIRMENTS, AM) INJURIES 
(Revised July 1, 1961) 

For Index of Operations -see page 169 
. .  

- A -,
I . 

, .  Abrasion--see Injury, superficial 
Abscess, aEessed--see-VOL 11. 

ear--see-Infection, ear 
gum or  tooth 531.2 

w i t h  decay 530.2 
ABSEIo%E, EXTRlBETT CR PART-see 

also Loss, and Mmual, Section 
1 : 

L 


r G .  

breast IC38 
ear (flap) xgo
EXTREMTTY: 

UPFZR amy: 
arm (at  or  above elbow) X20 

beluw elbow, above wrist 
x2l 

arms, both X22 
f inger(s)and/or thmibs, 

only, one o r  both hands- 1  
x25 

I hand x23 
hands, both E 4  
thumb(s)--see finger (s )-

LcWEEl ONLY: 
leg (at  or above knee) 1~26 

below b e ,  above ankle 
E 7  

legs, both- ~ 2 8  
feet, both B O  
foot 
toe(s) only, one o r  both feet  

x3l 
UPPER AND LOWER: 

digi ts  only - fingerls) and/ 
or  thumb(s) and toes-
x34 

one upper (arm or hqnd) with 
one lower (leg o r  foot)  

i 	 X32 
three 	or more (arm, hand, leg, 

foot) x33 
eye--see Blindness 
jaw S2 
kidney x37 
larynx (voice box,) l(31 

!. I lung a 6  
nose XgO 


Ache, aching--see Pain 

Acid stomach p . 0  


Action, heart irregular 433.1* 
Note: Not t o  be canibined w i t h  any 
condition except when conditions 
i n  420 are also present. See Pgp.
111, 433. 

due t o  nerves 35 .0  
Adhesions (abdamiaali) 577'" 
Albumhuria (acute) (chronic) (sub-

acute) 789.W 
Alcoholism ("drinking") (acute) 

(Wonic ) ("hangover") 322* 
w i t h  conditions due t o  it 32- t 

except: I 

l iver  (cirrhosis) 58l.l ipsychosis 307 
Allergy, manifestation NEC (cough- I 

ing )  (itching) (hives) (rash) . I 
(swelling) (headache) (edema) 
245*--see also mp. 111, . 
2 4 0 - 2 4 ~ ~ u a 1 ,Section IV, J. 


d d  to:  

plant leaves, contact 703.0 


occupat i o n a l m  

pollen (any) 240 

substance contact (skin) 


any except plant leaves m* 
manifested by: 


asthma ( w i t h  hay fever) 241 

eye conditions 245 


w i t h  hay fever 240 

hay fever (or synonyms) 240 

nasal, nose conditions 240 

sinus conditions 240 

skin condttions 245* 


due t o  plant leaves 703.0 
occupational 702.0 


sneezing 240 

"sniffles" 240 

wheezing 241 


multiple NEC 245* 
Amputation--see-Pbsence, by s i t e  
Anemia 293--see also\Vol.  11' 

following m  d m ( w i t h i n  2 
mos) 688.0 


iron deficiency 291 

of pre@pancy 646 

pernicious 290.0 




148 Short Index 

Angina (with any condition in 422, 
433, 434, 440-447, or 450)-420-02 

with coronary conditions 420.1 
Anlcylosis (stiffness)--see-m n ,  

by s i t e  
Anosmia ( loss  of sense of smell) 

Xl.2 
-3 m s  367" 

&oplexy--see "Stroke" ' 

Append ic i t r  551 
acute 550.0 

with peritonitis, or ruptured 
550.1 

chronic 552 
Appetite, poor (anorexia) 54)+.2* 

due t o  nerves 316.3" 
h a s ,  weak or f a e n  x82 
Arteriosclerosis 450.0 (see--also 

App. 111, 450) 

wi th : 
-

angina (with hypertension) 
420.2 

brain clot  ( w i t h  hypertension) 
332 

cerebral hemorrhage ( w i t h  hy-
pe-iQ4 3 3 -

coronary1 (with hypertension) 
420.1 

endocarditis mEC 4U.4 
gangrene 450.1 
heart disease in 434 or 422: 

code t o  422.1 
withhypertensian 443 

hypertension wc4 
kidney disease NEC--see-D i s -

ease, kidney+=mitis, 3 mos+ with hyper-
tension) d* 


w i t h  heart disease ~ E CIck* 
w i t h  aIlgina--see Angiaa 

paralysis agi-750
poor circulation NOS 450.W 
psychosis 306: code the 

arteriosclerosis also 
"stroke" 334; see d s o  App. 


111, 3 3 0 m x d  352 

brain or  cerebral (with hyper-


tension) 334* 
with mental o r  nervous trouble 

due t o  it 327*; code 
334 also 

Arthritis (chronic) (any type in-
dexed by ICD t o  720-725) 
725" 

Artificial  
arm or leg--see Absence, by s i t e  -

eye, one NEC X02 

other eye defective, not blind 
XOl 


eyes, both XOO 

opening (surgical) X@ 


Asthma (bronchial) 241--see--also 
App. 111, 241, and Ellanual, 

Section IV, J. 
w5th :-

bronchitis--code each* 
allergic: code 241 only 

hay fever 241 
cardiac (due t o  heart disease) 

434.2 
with bronchitis--code bronchi-

t i s  also 
A t a x i a  ( m c u l a r  incoordination) 

(€Fit)IQx
-3 mos 780.5* 
3 mos+: code t o  Partial Paraly-

sis, 'by s i t e  
A t h l e t e ' s  foot 13 
Atrophy ( m u s c l e )  llmbs, back, 

trunk--see Deformity, by -
site* 

due t o  stroke, polio, etc; -see 
l4snw1, Section V I ,  J. 

- B -

Backache--see Pain 
"Bealing" r e a r  (acute) 391.0 

--see also Infection, ear 
"B e W e t t ~ f c - ( X f i d )  (adult) 

786.2* 
emotional or personality problem 

m-3* 
~elching(eructation) 5J+4.2* 
"Bilious," biliousness 544.2* 

I 

I 
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B i r t h  injury
chi ld  

-3 months of age 
brain or spine 7 6 0 . ~  

w i t h  m t u r i t y  760.5" 
' other sites 761.0 

w i t h  immaturity 761.5 
3 mos+: code residual specified 

residual not specified 
x99.x 

mother--see Delivery, complicated-
Birthmark (bxwberry) (see--also Vol. 

11) 228 
face, disfiguring Xg0.X; code 

228 d s o  
Bike bit ten by 

animal NEC--see Wound. oDen 
rabid (madTg) untGeaied 0g4 

chigger 137 
human--see Wound, open 
insect :(flea) (mosquito)--see-~n-

jury, superficial 
poisonous 978 

snake--see Wound, open-
poisonous 978 

spider--see Injury, superficial 
poisomT 978 

"Blackout" spells 782.5 
Bleeding (hemorrhage) 467.3" 

bladder 606 
bronchus 783.1 
colon 578.1* 
gums 535 
intestine 578.1~ 
kidney 789.4 
lung 783.1 
nose 783.0 
rectum 578.1* 
StQmach 784.5 
vag-, vaginal 637.2" 
other sites--see Vol I1 under-

Hemorrhage 
Blind, bliadness (''legal'') (3 mos+, 


I (total)  (see d s o  mnual,

I Section v T T E T  


one eye (other eye good) x02 
other eye defective but not blind 

xo1 
-3 mos  cause unknown 388* 

code cause only, i f  known' I  

Blister--see-Injury, superficial 
blood--see Hematoma* 
fever m.0 

Blood 
blister--6 ee H e m a tom*
"coughing7 up 1 783.1 

comt, i~ 2 9 p  

in urine 789.4 

l l i ~ l l 
mc 2 9 p 

"tmor"--€+ee Hematoma* 

vomiting m.5


mils--= VOl. I1 
ear 3 9  

m l e g  (genu varum) x84 
"Brain damage or  injury," 3 mos+, 

from -,birth residual not 
specified X9g.X 

Breakdown, nervous 327" . 

Breaking out (skin) 788.2-see-
also Rash 

Brightmsease--see N e p h r i t i s-
"Broken" 
arches, 3 mos+ IC82 

-3 mos, due t o  injury 825* 
bone (in back, leg, arm, etc.)--

see Fracture 
t e e t h T o o t h  

-3 mos, cause unknown 535* 
due t o  injury NEC 873* 

3 mos+ X92 
veins, NOS o r  specified s i te  467.2" 

Bronchiectasis (with bronchitis, 3 
mos+) 526* 

w i t h  asthma 241*; code 526 a lso  
allergic 241* 

Bronchitis  501* 
w i t h  asthma: code 241* and the 

bronchitis 
al lergic  ( w i t h  asthma) 241* 

mos w i t h  cold) 500*-77 
mos+ chronic) 5 0 2 . ~  
w i t h  


bronchiectasis 526* 

emphysema 502.W 


Bruise--see Contusion 
"~~rmps' '(any site) 797* 
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-BURN (acid) (hot liquid or object) 
(fire) (steam) (X-ray) 949 
--see also Vol. I1 

ple sites not l i s ted  below. 

arm(s 3
Wid2ds 943 
back 942 
chest 942 
eye(s) only 940 
face (and eye(s) ) 941 
f inger (4  (and -d(s) 1 944 
foot, feet  945 
hand(s) not involving arm(.) 944 

witharms 943 
head (and face) (and neck) (and 

eye) 941 
hip 942 
l eds ) ,  any part 945 
neck (and face) 941 
trunk 942 
wrist(s)  and hand(8) not ixlvolving 

-4s) 944 
Bursitis 741 


occupational 742 


- c -
Cancer--see Neoplasm, malignant, Vol. 

11-
multiple sites--see -~ p p .111, 140-

239 
Cataract form) 385" 


due to :  

chronic active diseases: code 

385 and the disease; -see 
also Manual, Section V I ,  Bo 

i n j U r y ~ m o s +385.Y 

Cerebral palsy ( w i t h  any type of 


paralysis) X50 

since birth X5O.X 


Cervical r i b  (congenital) X89.X 

Chickenpox ( w i t h  cold) 0874~ . 

childbirth (motb.er)--see -Delivery 

chills Wx* 
"Circdation, poorss J+67.4* 


w i t h  arteriosclerosis 450.W 

Clawfoot ~ 8 3  


Cleft palate (congenital) (speech 
defect) xgl.x 

clot (blood) 466* 
brain 332--see also App. 111, 

* 3 3 0 - 3 3 T 3 T  

extremity (any) (leg) (-1 466 


lung 465-
othiir sites-see VOL 11, under 

T h r o m b O Z Z  
c i w o o t  x83 

since birth, or congenital ~ 8 3 . ~  
Cold (head) (acute) (vlnts) ("on 

stamach") ("in eye") ( w i t h  
diarrhea or upset stamach) 
( w i t h  cough) 4 7 ~ - - s e e  also-7 


ApP. 111, 470-475 -with: 

bronchitis, acute 5OW 

chickenpox 087* 

earache 394* 

ear infection, acute 391.W 

"flu, " grippe, or influenza--code 


as for  flu, grippe, influ-
enza--see Grippe 


german measlET 086* 

laryngitis, acute 475" 

mastoiditis--acute 393.W 

measles 0 8 5 . ~  


w i t h  pneumonia 085.1* 
pneumonia--NOS 493" 
sinus ( u e c t i o n ) ,  acute 475* 
sore throat, acute 475" 
strep throat O5l*  
tons i l l i t i s ,  acute 475" 
whooping cough 0 5 6 . ~  

w i t h  pneumonia 0 5 6 . ~  

allergic 24W 

bronchial, acute 500 

chest, acute 474* 

chronic 5U,l  

head and chest, aaute 475" 


Cold sore (fever b l i s te r )  096.0 
Colostamy (bag) ~ 9 8  
Concussion (brain) 852* 

liver 864* 
lung 861* 

Constipation 573.0 



-- 

-- 

Short Index 

Contracture--see also Vol.  11. 
muscles and tendons of limbs, 
back, trunk, 3 mas+: -see De-
formity, by s i t e  

CONTUSION (skin surface intact)  929 

T C o n s d t  VOL 11f o r  other and
-

multiple sites not l i s t e d  below. 

ankle(s) (and leg(s) ) 927 

a=(s) 929 


lower 924 

upper (and shoulder) 923 


back 922 

ear 920 

e y e w  anyparts  921 

face 920 

feet, foo t  (and toe(s) ) 928 

finger(s) (=fl(s> 1 926 

forearm(s) 924 

forehead 920 

hand(s) except finger(s) only 925 

head (and any other site) 851 

hip- 927 


927 

leg(s) except foot  927 

r ib(s )  922 

scalp (and any other s i t e )  851 

toe(s) (nail(s)) (and foot, feet) 


928 

Convulsions, c a k e  unlmown, -3 mos 

780.2* 
3 mos+ (chronic) (repeated) 353.3" 

"Coronary" conditions (clot, obstruc-

tion, thrombosis, etc.) (with 

conditions in  420.2, 422, 433,

434, 440-447, or 450) 420.1 


cough (chronic) (cigarette) (nerv- 
ous> 783.3 


w i t h ;  

bronchitis--code bronchitis o n l y  


cold (head), acute 47W 
coxa valga and vara x85 
Cramps, cramping 

menstrual 634 

muscles of limbs, -3 m o s  787.1" 


3 ms+--see ORTH IMP 

stomach o r T t e s t i n e s  785.5 


"Crick" in--see Pain, by site
-

151 

Cripple, crippled NOS (see a h a  ~ e -
formity, by s i t e ) ? g T  


cross eye [strabismus) 384 

"Crushed" severe) NEC--see-Injury, 


othefl 
w i t h :-

fracture--see-Fracture 
open wound--see-Wound, open 

internal organ--see-Injury, inter-
rial 

m t u r e  of spine X&I 
w i t h  heart disease in 434 due t o  

the curvature: code 434.0 
and Ir80 also 

withhypertension; code 4-43 and 
X80. 

Cut--see Wound, open-
Cyst--see Vol. 11, pp. 91-94 


b r e a x  620 

d t i p l e  sites-see -App. 111, 


140-239 

ovary a 6  

piloni&sl ( w e c t e d )  221 

site unspecified 795.W 

s p a  NEC 733 


Cystitis 605 

Cystocele (fernale) 631. 


- D - 


Deaf, .deafness--see &so' mual, 
Section V I ,  C. 

-3 mos, code t b  cause only 
causeunknuwn 396.1* 

3 mos+ XO9 
severe X07 

t o t a l  x06 


without speech ~ 0 6  
Deafbutism (deaf and dmb) XO6 
Decayed tooth, teeth 530.0 



-- 

-- 

152 	 short Index 

DEFQRMEQDEFcBiMpMmEC X99 
-(SI 

-(s) x88 
back mEc X80 

bone MEC Xg9

breast bone -9 

chest -9 

chin(-figurlng) xgo

cranium x93 
caw w 
elbow(s) xB8 
face XgO 

finger(s) (and thunibs) X@ 

foot, fee t  x84 


cllibfoot x83 
f la t foot  xa2 


forearm x88 

forehead XgO 

hand(s) ~ 8 8  
head Xg3 

heel(s) ~ 8 4  

hip(.> x85 


congenital dislocation X85.x 
Jaw x92 
joint mc x9g

Imee(s) x84 

l e d 4  

l i m b ,  	back, trunk--see also Manual, 

Section V I ,  J. 
l i p  x90 

lumbosacral joint X80 

mouth (disfiguring) XgO 

neck (and shoulder) ~ 8 6  

nose X90 

pelvis X85 

postural NEC x89 

r ib(s )  X89 

shoulder(s) (and neck) x86 

s- x93 
spine NEC x80 

sternum (breast bone) X89 

teeth X92 

thigh(s) x.84 

thumb(s) (and fingers) x87 

toe(s )  ~ 8 4  

'wriSt(S) x88 


Delivery (childbirth) (normal) NEC 
660 

Cesarean, complication not speci- 
f ied 661* 

complicated by 
breech presentation 674 
Lacerations IBEC 676 
long, difficult labor IBEC 675 
other conditions--see -Vol. 11, 

PP! 107-109 
followed by c q l i c a t i o n s  w i t h i n  

2 moths--see Puerperal con- -

ditbns 

Depressed, depression 327* 
Dermatitis NO6 703.7-see also App. 

111, 701-703 
allergic 245* 

due, t o  plant leaves (ivy, etc.) 
703 

occupational 702.W 
not allergic, due to: 

chemicals 703.4* 
occupati.on81 702.4* 


cosmetics 703.6~ 

detergents 703.4* 


occupat io& 702.4* 

drugs 703.3" 


occupational 702.3* 

dyes 703.6* 


occupatio& '702.6* 

metals 703.6" 


o c c ~ t i o ~ i 
702.6~ 

nylon 703.6* 

oils and greases 703.l* 


occupational 7O2.l* 
plant leaves (ivy, etc.) 703.0* 

occupational 7O2.W 
wool 703.6* 

occupational 702.6* 
other substances, without allergy, -see Vola 11, Dermatitis 

Detachment of retina 386*--(see &so
m-1, Sectim VI, B) --

Diabetes 260 



-- 
_ _  
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short Index 	 153 
-

Diarrhea (with enteritis)--code by age 
- 4 w k s .  764.0 
with immaturity 764.5 


4 wks. -2 yrs. 57l.O 

chronic 572.3 


2 yrs+ yp.1"

chronic 572.3 


Diet problems (poor, too much, or 
too little, food) ( w i t h  or 
without overweight or under- 
weight) (bad eating habits) 
(overeating)

-1yr (infants) 772.0 

with immaturity 772.5 


1 yr+ 286.5~ 
Difficulty in--see "Trouble (with)"
Disability, s p e a  learning x14 
"DISC" conditions (spinal) 735 
due to injury, -any:

-3 m s  839 

3 m s +  735.9 


Disease (of) (UNSPECIFIED W E ) 

site lmspcified 795.5 

back MEC, -3m08 787.5" 

3 ms+--see m!CH IMP 


bladder 

blood 299 

bowel NOS 578.0* 

brain NEC 355 

brain and spinal cord NEC 355"
-
"bronchial"--codeas for Bron-

chitis 

circulatory NO6 467.4* 

ear 396.1* 

eye 3a* 

muscles 384* 


female 637.2" 

gallbladder 586.W 

with gallstones 584 


genital organs 

female 637.2* 

male 617 


gkmd, site not specified, NEC 

796*--see aiso mu&, 

S e c t i o n v ~  


Disease (of) (UNSPEIFIED TYPE) --Con. 
heart NEC 434.4--(see also 


App 111, h-OOa3-d 

~anual ,Section IV,0)


with:
-
angina (and hypertension) 


(and arteriosclerosis) 

420.2 


arteriosclerosis 422.1'~ 

and hypertension 443* 


and coronary conditions 

420.1 


coronary conditions (and 

hypertension) (and 

arteriosclerosis) 420.1 


hypertension 443 

"allergic" NEC 245* 

asthmatic 434.2 

congenital NEC 754.5 

functional NEC 433.2* 

rheumatic--see Rheumatic heart 
-

disease 

intestine 578.O* 

kidney or r e d  603.3*--(see also 


APP 112, 603) 

-with: 
arteriosclerosis and hyperten- 


sion 446* 

ase. heart disease NEC 442n 


liver 	 583.0* 

due to alcohol (chronic) 581.1 

due to virus--see Hepatitis 
-mental, unspecified type 327* 


nervous, unspecified type 327* 

prostate 612 

retina NEC 386* 

sinus (chroqic) 513 

skin, 716- .
.. 

allergic 245* 

'due to neryes 37.3 


stomacai- 545.o* 

due to nerves 316.2 


thyroid 254.0* 

overactive 252.0 


. underactive 253 

tonsils (and adenoids) (chronic) 


510.-o* 

womb 633 


Disfigurement (fg.c.W) (chin) (ears) 
(lips) (mouth) (nose) X ~ O  -

- .. 	 ._ 

I 



-- 

-- 

-- 
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154 	 5 r t  Index 

Dislocation (dis@.acement!) 8 3 p - - ~-also App. 111, 830-839, and 
Vel. I1 

ad3J.e 837 

"disc"--see "Disc" 

elbow 832 


3 mos+, effects IEC X73 

finger(s) 834 


839 

hip 835 


chronic mEC 

congenital x85.x 


j aw  830 
chronic NF,C I92 


shoulder 8 3  

wrist 833 


Dizziness 780.6 
Double vision 384* 
"Drooping eyelid" (congenital) 38B 
W P  

foot .  x43 

toe ~ 4 5  

wrist x40 


Dropsy--(see--also V o l  11) 782.6 
abdomen 785.3 
kidney o r  renal 603.3* 

Dwarfism, underheight, "stunted 
growth" X94 

Dysentery NOS (see--also V O ~11) 048 

- E -

Earache 394 
-3 mos with cold, acute 394* 

Earwax 396.1* 
Eczema" 701--see also App.111,

701-703- -
allergic 245* 
-not allergic, due t o  specified 


irritants, see D e r m a t i t i s , 
-

-not allergic 

Emphysema 527.1 
with chronic bronchitis 5O2.O* 

Endocarditis 	(valvular heart disease) 
(leaking heart) (with hyper-
tension o r  arteriosclerosis)
421.4--see also App 111, 421, 
and Vol I1 i f  specific valves 
or  types are reported. 

m r g e d  
glsnds NOS 782.7* 
heart 434.4-see also Disease, 

heart 

liver 785.1 

prostate 610 

tonsils 51o.w 


-3 mos 473* 
Enuresis (child) (adult) 786.2* 

emotional or personality problem 
3= 3* 

Epilepsy NEC 353.3*--see also APP. 
III, 353 

grand I& 353.1 

Jacksonian (focal) 353.3" 

pe t i t  mal  353.0 


'Eyesi&t--see Vision 
Eyestrain NEC 388* 

- F - 


Failure I 

heart NEC 434.4*--see also D i s -
ease, heart 

kidney NEC 603.3*--see a l so  M s -
ease, kidney 

Fallen 
arches x82 
stomach 545.1" 
uterus 631. 
other organs--see Vol. 11, under 

prolapse-
m e  labor, before delivery 64-8.3 
Farsighted 380 
Fibroid (tumor) (uterus) 2l4 
Fibrama, cerrbc or  uterus a 4  
Flail joint--see ORTH IMP, by si te  
Flatfoot x82-
;11Flu"--see Grippe 
' ' F l u t t e T  heart 433.l* 

due t o  nerves 3I.5.W
mod poisoning NEC 049.2 

mailto:(dis@.acement!)


-- 

155 Short Index 

FOREIGN BODY ("got something in")--

see also Vol. 11, and App. 111, 


. - .  9 3 0 - F  
with cuts, laceration--= 

open 
in body opening:

' i 

I ear 9 3  

i eye, any part 930 


nose 932 

throat 933 


Forgetfulness 780.8 

due to: 


arteriosclerosis (cerebral) 334 

. old age 794 


stroke, 3 mos+: code 780.8 and 

334 


FRACTURE mc 829 

Note: For fracture of other and 

m u l t i D l e  s i tes.  not l i s t ed  belaw-- 
; .

j see Vol. 11 

ankle t124 
, i arm 818 


lower (forearm) 813 

upper 812 

both arms 819 


back NEC 805 

collar bone (clavicle) 810 

ear drum (due t o  injury) 872 


: I  
old (3 mas+) 396.P 

not due t o  injury 396.0. 


elbow 812 

finger(s) 816 

foot 825 

heel 825 

hip 820 

knee cap 822 

leg 827 


lmr 823 

upper

both legs 828
rim 807 


skull NEC 803 

spine NEC 805 

wrist 814 


Frostbite 980.0 
Fungus infection MEC 134.5 


ear (outer) 

skin (any part) 131 


Wound, 


- G -

Gallbladder trouble 586.0. 

~ s l l s t o n e s  584 

a s  (intestinal) (flatulence) 


(Pa-) 573.3" 

"around heart" 544.2* 

onstamach 5 4 4 . ~  


Gigantism X95 

Qaucama, any origin 387* 


.due t o  chronic disease: code 
387 and also the disease. 
See also M%nual, Section V I ,  B. 

Goiter 11)m--(seealso VOL 
. a ippe  or  IXCCE~~ZZT(~~IWS)( w i t h  

cold) &--(see--also Vol. 11) 
w i t h :  
' g e s t i v e  symptoms, but no 


respiratory s tams 482 

pneumonia (any f o m y m  


Hal luxvalgusorva~vs  lr84 

Hammer toe ~ 8 4  

"Hard of hearing" see Hearing 

Hardening of a r te rG--see  k t e r i o - 
-sclerosis 

a r e l i p  (congenital) xgl.x 

m y  fever ( U e r g i c )  240 


with asthma (branchial) 241 

Headache 791 


due t o  

eyestrain m* 

nerves 791 


354 

"sick" 354 


Hearing, impaired--see also I@nual, 

Section V I ,  C. 


-3 mos: code to-  cause only 

cause llnlolown 3$.1* 


3ms+ xog 

severe XO7 

to ta l ly  deaf x06 


Heartburn 544-2* 

' I  

I 



---- - 
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H e m a t a m  NOS, mM: 467.3* 
due to: 

injury m--see-contusion 
specified injury--see Injury, specified 

specified site not due to injury--code-
under Hemorrhage, by site 


Hemiparesis, 3 mos+ X53--

Hemiplegia, hemiple@C, 3 mOS+ x47 

Hemorrhoids (piles) 46l 

Hepatitis NOS infectiaus) (virus)


chronic) OP 

Hernia (-J fentoral, & u i C d y  


ventral, m-1, groin, testicles, 

56orc 

with obstruction 561* 

due t o  injury IUE, heavy lifting 


or  strain: 

- 3 m s  848w 
3ms+ 56o.P 

w i t h  obstruction 5 6 1 . ~  

,<--

I ~ v e s( A e r g i c )  (my substance) 
,-- (giant) (with itching) 245* 


Hormone deficiency m* 

mocephslus -3 


congenital xg3.x 

Hypertension ( w i t h  arteriosclerosis 1 


&)+;--s& also Am. 111, 
440-447 -

arteriosclerosis, brain 334 
cerebralhemorrhage (with

arteriosclerosis) 3 3  
coronary conditions ( w i t h  angina)

420.1 
heart disease ( w i t h  arteriosch-

ros ls )  4-43 
kidney disease lEC--see Disease,-

kidney

nepImitis--see N e p h r i t i s  
"stroke" (marteriosclerosis) 

1 334; see also App. In,
330-337 and-352 

- 1 -

Impetigo 695 
Incoordination (muscular)

-3 mos 780.5* 
3 mos+: code to P a r t i a l  

psralysis, by site 
Indigestion 544.2 

acid 544.0 -
nervous 36.2 

Infection--(= also VOL 11) 
site u n s p e c i f i F 7 9 5.w 
bladder 605 
ear (middle) 391.2 

-3 mos ( w i t h  cold) 391.0-
3 WS+ 391.1 

fungus(outer) 13 

outer 390 


finger (mu)691 

-bladder 585 


withgallstones 584 
gland, NOS (lymph) (in groin)

(under a F ( n e c k )  468.2* 
-3mos 69+* 
3 mos+ m.o* 

gum (giqgi-1 532.m 

intestine--code as f o r  Diarrhea* 

kidney 600.2 

liver--see-H e p a t i t i s *  

respiratory m 527.2 

-3 mos (acute) (upper) 475* 
skinNEc 698 
"stomsch" 543 , 
throat I E C  472.0* 

chronic 512.0 

toe (mil) 691" 

tonsil 473* 


chronic 510.0 

tooth 532.3 

virus IiEc og7*

Inflsmmation, liver--see-Hepatitis* 
Influenza--see Grippe
Ingrown nau-732 


infected 691" 
mmYJ EYE, NEc 

brain 856 - .. 

eye gu . 
head 856 

scalp 856 




-- 

Short Index 

INJURY, IIlTEWUL, NEC 869 

heart 861 


, 
 l iver  864 

lungs 861 

stomach 863 


INJURY, NERVES NEC 959 

acoustic (auditory) 951 

arm (UPP..) 952" 


lower 953 

fia@;er 954 

foot, feet 957 

forearm 953 

leg ( w e r )  955" 


lower 956 

optic 950 

sp- mc 959 


cord 958 

INJURY, SUPERFICIAL (abrasion) (blis- 


ter) (scratch) (bites of non-

poisonoue insects)--(see also 

Vel. 11) 918 


angle 916 

arm 918 


luwer 913 

upper 9 2  


elbow 913 

eye, eyelid 910 

face (and neck) 910 

fin@;er(s) 915 

foot, feet (and toes) 917 

hana(s), except finger(s) only 

91h

leg(s) except foot, feet 916 

shoulder (and upper arm) 912 


IMJURY, UNSPECIFIED, CW ILL-DEXLNED 

NATURE, mc 9%.X* 


N o t e :  Code injury 3 ms+, no effects 
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INJURY, UNSPECIFIED, CW ILL-DEFINED 
NATURE. NEC 9%.X*--ContFnued 


hip and thigh)--9$.6 

kneeis )  996.7 

leg(s) 996.7 

multiple sites in 996 NEC: code 


9%*8 

neck 996.0 

rib(s) 996.1 

spine NEC g%.l* 

thigh (and hip) 996.6 

trunk, external sites 996.1 


Instability, joint 
(Ifjoint  slips out" ) 
(chronic)--see CWTH IMP, 
by site 

7 


bee b 6  

Irri tation, skin mEC 698 

Itching (skin) (pruritus) 708.5 

any site, due to: 


allergy 245* 

nerves 37.2 


amas (rectum) 708.0 

gepital organs 708.1 

other sites 708.5 


- J - 


Jmndice (yel low) 785.2 
infants, - 28 days, cause NEC 

773.0 -


w i t h  .-turity 773.5 

If Jerks", jerking--see-App. 111, 780.4* 

. .-

- K -

Keloid (scar) p0.4 
"Kernel" (armpit o r  

"Knots" (any s i te )  797* 
Qrphosis ~80--see--also Curvature, 

spine 

specified,

996.X-996.8, 

I11 9
'-+&h 

lower 

upper 

of any s i te  coded t o  
-to 996. p; see -also App, 

996.7 
996.8
996.3 

996.2 

back 996.1 
eye, anypart 9 a  
face (and neck) 996.0 
feet, foot  996.7 
finger(s) 996.5 
~ ( )s except fingers on ly  996.4 I 



-- - 
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- L -

Laceration--see-Wound, open 
1'Lt3z?r 

e& (muscle) 384 
l iver  583.0" 

"Ieaking heart" NEC 421.4--see-a lso  Emocarditis 
Y,ightTiEts eyesl1 (photophobia) 

3a* 
Limitation, motion, 3 ms+, NEC g 9  
"Limps", limping, NOS 3 mos+ Xj'g 

-3 m s  781.7* 
Locked Imee, 3 mos+ ~ 7 6  
Loss, l o s t  

appetite 544.2* 

equilibrium (sense) 781.7* 


3ms+ xL3 

extremity--see Absence, by site* 
-
hearing-see Hearing 
memory -*--= F o r g e t m e s s  
mind 309 
organ or part--see Absence; see also 

pppnual, Section V I ,  G. 

sensation MEC--see Mnnbness 

sense, smell, o-ste, -3 mos 


367* 

3ms+ xL2 


teeth NEC, -3 mos - 535" 

3 m s +  xg2


vision-see Vision
-
voice -3 mos 783.5*; 


3 mos+ XL1 

weight--see merwei&tI 


LOW 
'%blood (count)." mEC 2 9 y  


pressure 467.0 

sugar 27m 


metabolism 788.X* 
thyroid 253 

"Lmibago", so stated 726.0 
"~umps"(any site) 797* 

- M - 


Malnutrition--see Met problems . 
MBlocclusion 
"P$s@;led" or "hbshed" mC--see-

Injury, unspecified
M s t i t i s  (breast) (acute) 621.0 

chronic 620 
cystic 620 
puerperal, o r  any part of 

nursing period 689 
Measles ( w i t h  cold) 0 8 5 . ~  

w i t h  pneumonia 085.1* 
G~I=IIW (with cold) 086* 

Menopause, menopausal symptoms 
(nervous), not psychosis: 
code 635 only 

w i t h  psychosis: code 302 only 
Menstrual conditions ( w i t h  headache) 

w i t h  backache) ( w i t h  cramps) 
b34 

Mental 
deficiency or retardation XLg--

see also Pgp. 111, 325 
m u d 3 a 8 -
moderate Xl7 
severe ~ l 6  

"deterioration",--code as for  psy- 
chosis 

disorder, ill-defined 327 
see also Pgp. 111, 327 

WcrocepEiXyTngenital) ~ 9 3 .x 
Midget x94 
Wgraine (headache) (due t o  nerves 

or anergy)  39t* 
Miscarriage (abortion) 650.0-- (see-

also V O ~ .  11) 
a t  7 m 5 B i s  or more, code as  ~ e -

l ivery 
"Mi  ssing"--see Absence, by s i t e  -
Mongolian ( id io t )  (Mongolism) Xl5X 
Morning sickness (pregnancy) 648.4* 

abnormal (persistent) 642.4 
"normal"--don t code 



-- 

-- 
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ms 089 
Murmur, heart (f'unctional), cause 

unspecified 435" 
mlgia (pain in muscle) (acute) 

787.l* 
-3 m s  

back 787.5" 
linibs 787.1* 
multiple s i tes  in 787: code 

787.7;"

neck 787.6* 

rib or "side" 787.7" 

site unspecified 787.1" 


3 ms+: code as CWTH IMP, by 
s i t e  

m c a r d i t i s  422.2 
with arteriosclerosis 422.1 

andhypertension 443 
m i a  380 

- N -

Narcolepsy 355" 
Nausea 5 h 2 *  

"nervous", ,,"due t o  nerves" 36.2 
pregnancy, &or complaint

648.4* 
"normal"--do not code 

Nearsighted 380 
Nephritis ( w i t h  hypertension) 593 

-3 mos ( w i t h  edema, -3 mos) 
( w i t h  hypertension, -3 mos) 
5 P  

3 mos+ (with hypertension) 592* 

w i t h  arteriosclerosis 446* 


with heart disease 44B 

Nerves, nervous, nervousness (%adff)

breakdown) (exhaustion) tcollapse) (disorder) (shock) 
(depression) (tension) (weak- 
ness) (worry) -ill-defined, 
NEC 327*--see also, App. 111, 
327 

w i t h  anxiety without body symp-
toms 3 0  

colon 316.1 

cough 783.3 

diarrhea 3 6 . 1  


Nerves, nervousness, etc. --(continued) 
due to:  

arteriosclerosis, brain (or 

others in 330-334) 327*: 

code also condition in 

330-334 


epilepsy: code 327* and epi- 
lepsy, by type 

menopause 635: code menopause 
O d Y  

old age: code 794 o d y  

headache 791 

heart 3 5.0 

murmur 35.0 

rapid 35.0 


indigestion 36.2 

itching 37.2 

rash 37.3 

skin t r o d l e  3 7 . 3  

spasm see Spasm 
-
stomach 36.2 
t i c  or twitching--see 780.4*, App. I11 
vomiting (frequent) 36.2 

Neuralgia, N e u r i t i s  366 
back 366 
extremity, u any part(s j (ana 

shoul&$7362* 

extremity lower, any part(s) (and 


' hip) 363* 

face NEC 361*; code separately, 


if  with other s i tes  also 

hip 363" 

l e g  363* 

multiple s i t e s  NEC 364* see also 


App. 111, 361-364 

sciatic 363 

shoulder 362* 


Nosebleed (epistaxis 
Numbness (no feeling

-3 mos 781.73~ 
3 mos+ X13 

- 0 -

Obesity, --see Overweight-
Old age (senil i ty) ( w i t h  forget=-

ness) ( w i t h  nervousness) 
\ 

794* 
with psychosis 304 

"Open h g "  7l5* 



--- 
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-160 Short Index 

CRTHOPEDIC IMPAIRMEIJT, NON-PARALYTIC 
NEC 3 MOS+ (weakness) (1ttrou&\ 
(pain) (stiffness.) --see also 
Mmd, Section V I ,  I. 

Note: See "kd t ip l e  Sites," below,
-Z&JJ?(S) (and foot, feet) XU 

am(sj (a& part(sj) ,  ( i d  s h k d e r s )  
n 3  

back, spine, or vertebrae (sacro- 
i l i ac )  (entire back) Xj'O 

coccygeal region X72 
upper rn 

' elbm(s) X73 

feet, foot 


and leg(s) x76 

and hips g!j 


finger(s) (and thmibs) X74 

and hand(s) x74 

= d a m ( s )  x13 


foot, any part X7'j' 

-d(s) (any psrt(s)) n 4  

and arm(s) ~ 7 3  


hip(s) (with leg) x15 

congenital dislocation x85.X 


bee(s)  (and legs) x76 

l e d s )  (awpaMs)) n 6  


with hip(s) X75- .  . 
mdtiple  sites NI% X"78 

Overactive thyroid 252.0 
Overeating-- 286.5* (see also D i e t  

problems) 
Overexertion 790.1" 
Overtired 79O.l* 
Overweight --

Note: At any age or onset, i f  due 
t o  speaified cause (thyroid) (over- 
eating), code came 0d.y. (see 
also App. 111, 286.5, 287, and
7EJes.41 

--1p (infants) 773.0 
1 yr+, onset -3 mos, 788.4* 

onset, 3 mos+: 
causeunknown ~96.0 
due to overeating 286.5* 
familial ~ 9 6 . ~  
hereditary X96.Y ' 

- P - 


PAIN, s i t e  unspecified 7 8 8 ~  
Note: For Pain, 3 mos+; referable 
' t o  back, joints, linibs, see ORTH 
IMP, by s i t e  

'Note: If hip i s  involved, code X75, only 
arm(s) any Part(s)

AND 
l e d 4  any p a r t ( 4  x78 

AND hips x15 


back, spine, or  vertebra, any part 

m 

am(s) and/or leg(s) ~ 7 8  
with hiP(S) x15 

shodder(s) X78 
finger(s) and toe(s) 

neck region (of vertebrae) X71 

abdomen 785.5 

-e 787.3* 

arm (muscles) 787.1* 

back (muscles) 787.5* 

breast 786.7 

chest 783.7 

ear 394 

elbow 787.3* 

eye 388 

face, fac ia l  361 

finger 787.1~ 

foot 787.1*
-gas (intestinal)  573.3* 

stomach 544.23~ 
hand 787.1" 
head--see Headache 
heart T 2 . 0  
hip 787.3* 
Jaw 787.7* 
joint(s) of limb(s) 787.3* 
h e e  787.3* 
leg (muscles) 787.1* 

' pelvis X75 
r ib(s )  X79 
sacro-iliac X70 
shoulder(s) (and arm(s) )  
"side" X79 
spine--( see also back) 
thigh(s)7 7 6  

with hip(s) X75 

~ 7 3  

X7O 

thumb(s)--(see also finger(s) ) X74 
toe( s) ( a n d 5 o G y  part)  ~ 7 7  

and leg(s) ~ 7 6  
vertebra- (see also back) X70 
wrist (s) (mThX(s)) ~ 7 4  

and =(4 x73 



-- 

Short Index 

PAIN--( continued) 
multiple s i t e s  i n  787 (with swelling) 

(with s t i f fness )  787.7" 

muscle NOS 787.1" 

neck (muscles) 787,6* 

r i b  787.7" 

shoulder 787.3* 

I' side" 787.7" 

stomach 785.5" 

tongue 367* 


Palpitation, heart 433.1* 
d m  t o  nerves 3l5.0 

Palsy--see Paralysis, partial, by 
s s ;  see a lso  Wual, Section V I ,  H. 

B ~ U S ,  3 moS+,x60 
"cerebral" ( w i t h  other types of 

paralysis) X50 
since b i r t h  X50.X 

"shakhg" (Parkinson's) 350 
Paralysis agitans (Parkinson's disease) 

350 
w i t h  ar ter iosclerosis  350 

PARALYSIS (RESIDUAL)--see -a lso  Wual, Section 
V I ,  H, f o r  m & t l Z  sites and %ypes 

-3 mos: code cause only, if known 
cause unknown: 

one arm, leg, hand, or  foot  
787. 

face 3& 

other sites 334* 

--3 mos+ ( c m l e t e )  (permanent) 


Motet Code paralysis of 3 o r  

body t o  XW. For paralytic weak-
ness and lesser paralytic resid-
uals, see paralysis, Partial, below. 
siTe unspecified X49 
anus (sphincter) x61 

with paralysis, legs ~ 4 6  

arm, one, except fingers only 


X40 

both arms X41 


bladder x61 

with paralysis, legs X46 


E r b ' s  (arm) X 4 0  

face x60 

f e e t  (and legs) X h  

finger(s) only X42 

foot  x43 

hand, one XkO 


both hands, X41 

161 

PARALYSIS (RESIDUAL) - - (continued)
3 ms+--(continued) 


Klumpke's (forearm) X 4 0  

larynx x69 


with speech impaired X l l  
leg, one, except toes only ~ 4 3  

both legs  X44 
with bladder o r  anal 

sphincter ~ 4 6  
"side," upper and lower ( le f t  

o r  r igh t )  X47 

spine NOS X49 

throat  o r  tongue x69 


with speech impaired X l l  
toe(s )  o d y  ~ 4 5  
tm NEC : x49 

with both legs X h  
PARALYSIS, Pm---see --&so 

Manual, Section V I ,  H. 
3 ms+: 
I_
mtet Code partial paralysis 

of 3 o r  more major members, 
o r  en t i r e  body, t o  X54. 
site unspecified X59 
anus (sphincter) x61 
arm(s) (and finger( s) ) X 5 1  
bladder x61 
face x60 
feet, foot  X52 

and leg(s)  X52 
f inger(s) (and arm(s)) X 5 l  
hand( s) (and arm(s) ) X5l 
larynx x69 

with speech involvement 
X l l .  

leg(s) (and feet) X52 
"side," upper and lower ( l e f t  

o r  r igh t )  X53 

spine NOS X54 

throat  o r  tongue x69 


with speech impaired X l l  
toe(s)  X 5 2  
trunk NEC x54 . 

and arm(s) and/or leg(s )  
x54 



-- 

162-	 Short Index 

Paraplegia, paraplegic (3 ms+) 

X U  


w i t h  bladder or  anal sphincter 

involvement rr46 


Paresis--see Paralysis, partial, 

by me 


Penicillin reaction (allergic) 

w i t h  current illness 998.2* 


Perforated or punctured eardrum 

396.w 

Phlebitis 464 
lower extremities 463 


Pigeon breast x89 

P i l e s  (hemorrhoids) 461 

"Pinched" nerve (spinal) 368 


' cranial (in head) 367 
due to: 

"disc" C o n d i t i O n S - - S e e  "Disc"  
Wury, -3 -6, 

.-c 

IwUrY, 
nerve 

p- eye 370 

Pleurisy ISEC g9.0 


with pmlmoIlia mc 4 9 y 

Pnemnia--see also Vol. I1 


.ages 4 wkr'@roncho-, lobar-) 

. ( w i t h  pleurisy) any onset 


492 
Poison ivy, oak sumac, other plants 

(allergic) 703.0 
occIQationa1 702.0 

Poisoning--see also Vol. II. 
aff'ectingxin-y, by contact w i t h  

i r r i t E E s t s ,  causing 
rashes, eczema, dermatitis, and 
the like: code as for  Dermatitis. 
See also App. =I, above 806. 

animai-&-EE'ect 978 

carbon monoxide $8 

food NEC (bacterial) 049.2 


naturally toxic (toadstool) 
960 


lead 966 

snake\ 978 

sun: code as for  Sunburn 


Poliamyelitis (acute) 080.3 
active 080.3 

bd tar  080.0 

nonparalytic 080.2 

m y t i c ,  acute 080.1 


inactive or old, 3 mos+ 

with paralysis--see Paralysis 
 I 

other defects orxformi t ies - -  
see type specified 

Posture, pZZ NEC x89 
Pre@*Pancy--see also Vol. 11. 

before delivery: 

"normal"--do not code 

w i t h :  


anemia, arising in pregnancy

646 

hemorrhage 644 
hypertension, a r i s h g  in preg-

nancy 642.0 

minor complaints (headaches, 

backaches, frequent 
urination) 648.4* 

varicose vebs 648.3 

vamitbg (mild) 648.4* 


pernicious 642.4 

w i t h  delivery: code Delivery 


0-Y 
Prickly heat p4.0 
Psychosis, psychotic reaction IEC 

309 
due to physical causes--see -App. 

III, 300-309. 
Puerperal conditions, within 2 

months after delivery--see--also Vol. II. 
with delivery--code delivery 

0-Y 
hemorrhage folluwing delivery, 

new admission: 688.3 I 
I 

infection 681 
breast, 	any time durhg nursing I 

period 689 i 
minor complaints (headache, back- 

ache) 688.4* 
pus--coae as  f o r  Infection 
in urine 789.2 I 

Pylorospasm 5&.1* 
due t o  nerves 36.2+ I 

Pyorrhea 59.1 



-- 
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Short Index 163 

- &. -

1 Quadriplegia, 3 ~ O S +  XU 

- R -

Rapid heart 433.1* 
due t o  nerves 35.0 

Rash (skin) 788.2 
due to: 

allergy 245* 
heat 714 0 
"nerves" 37.3 1 


substances--see D e m t i t i s-
Retrolental fibroplasia .(see also 

Section VI)--
-1 yr. (with prematurity). 7'77.5" 

full term 777.W 
1 yr.+ 386* 

Rheumatic fever: see also App. 111, 
400-416 

without rheumatic heart: 
w i t h  1o r  more bed-days, past 

year 400* 
with no bed-days, past year 403* 

with rheumatic heart: 
onset -3 mos. 401.3* 
onset 3 mos+ 416* 

Rheumatic heart disease: 
onset -3 mos b1.3* 
onset 3 mos+ 416* 

Rheumatism (chronic) (any s i t e )  
(-tory 727 

muscular (any s i t e )  726.3" 
Ringing in ears 396.1* 

1... Ringworm 1 3  
c Rose fever 240 

"Running ear"--see Infection, ear-
"Rupture", ruptured, meaning Hernia 

--see Hernia-
disc-- see "Disc " 

i
I -UgameX or tendons--see sprain, 

strain 
other sites--see Vol. 11, under-

Rupture 

- s -

Scar (painful) (tender) (contracting) 
eardrums 3 9 6 . ~  
facial disfigurement (chin, ears, 

face, lips, mouth, nose) 
x90 

keloid, any site DO.4 
limbs, neck, back, tnmk, external,-

code as for Deformity of those 
sites 

Sciatica 363 
scoliosis X ~ O  (see 00curvature) 
Scratch--see Injury, superficial-
Seizures--see Convulsions 
Semitive-ziae as fo r  " ~ r o u b b "  
scar--see scar 

5 i n g l e S 7 3 3 8  
mock 7&x* 

"nervou8" or mental 327" 
paralytic--see "Stroke" 

Shortened leg, arm--see Deformity,-
by sit# 

shortness of breath 783.2 
sinusitis (chronic) 513 

acute 471* 
with cold acute 475* 

allergic 240 
"Skinned"--see Injury, superficial-
Sore, soreness 

eye ( I n f e c t i d  379 

indicating infection--see Infec-
-

tion 
muscles--code as f o r  Pain, by site* 
"open" or "rumhg", 3 mos+ 715* 
throat (acute) 472.0 


with cold 475" 

chrdnic 512.0 


Spasm(s), spastic--see beluw and 
also 4P. 111,780.4, -7873. 
m i o n  VI,H, 3 and I, of 
the Manual; and Vol I1 

! I  



164 short Index 

s p ~ m ( s )(muscles)
colon 573.2 

due to "E~v~s"36.1 
eyelid 780.4* 
face 7€!0.4* 
heart mEc 434.b 
lLmbs, back, trunk, NEC,: code as 

for " ~ ~ o u b l e "of those sites 
pylorus ' *.1* 
stomach 54-4.1* 
due to "nerves" 316.2 

"spastic" (muscles) 
since;birth: code as for 

Cerebral Palsy
not since birth: 
unspecified site, or of the 


liuibs, back, trunk: code 

as for Palsy


colon--see- Spasm, colon 
stanaach--see Spasm, stomach 

Speech ciefeX 
w i t h  cleft palate X9l.X 
-3 OS 781.6* 

3mos+NEc xu 


stammering, stuttering
-3 mD8 78l.5" 

3ms+ Xlo 


Spina bifida (congenital) X8l.X 

"spots on skin" NEC p.6* 

SPRAIIV, BIRAIN (muscles) tendons) 


848 (see also &p. 111, 840-
848) --

ankle (and foot )  845 - (m?e&840 
lower 


back or spine NEC 847 

chronic NEC x70 

sacro-iliac 846 

chronic I03C X'j'O 


finger 842 

hand 842 

heart (muscles)--see -Disease,' 


heart 

hip (and thigh) 843 

knee (and leg) 844 

chronic NEC ~ 7 6  


leg 844 

chronic NEC ~ 7 6  


neck 847 

chronic IYEC X7l  


SPRAIN, STRAIM etc.--(continued)
sacro-iliac 846 
chronic mc n o  


shoulder (and upper arm) 840 

wrist 842 


Eiprengel's deformity ~ 8 6  
stasmtering3mos+ Xlo 

-3 F S  781.5* 
STIFFmE8Sk -3 mos 
Note: For Stiffness ("rigid" 


i-(joint) (muscle), 3 mas+, see 

Jaw 787.7* 
joints of linib(s) 787.3" 

lhibs 787.1* 

neck 787.6*. 


sting, bee or wasp 978 
stone (calculus)
bladder 604 
ganbladder 584 
kidney 602 
ureter 60'2 . 

Strabimus (cross eye) 384 
Strep throat ( w i t h  cold) O5l* 
"Stroke" (with hypertension) (wi th

arteriosclerosis) 334* 

with residuals and/or other dis-


eases--seeApp. 111, 330-

s 334, a n n 5 2 ,  and Section 

H of Manual 
Stuttering, 3 mos+ X l O  

-3 mos 781.5" 
Sty 372 
Sun poisoning 981.4 
allergic 245 

Sunburn 981.4 
Sunstroke 981.1 i 

Swelling, swollen-site unspecified 
7mx 

any site, allergic, due to allergy 
245* 


Note: For swelling, 3 mos+, NEC, 

of joints and linibs--see QRTH

IMP, by site. 

abdomen 785.0 

glands (lymph) 782.7 

joints(s), of linib(s) -3 mas 


787.4* 
linib(s) -3 mos 787.2* 

stomach 785.W 




-- 
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Short Index. 165 

- T - 


Tear, torn 
cartilage--see also rain, strain 
bee ( s a 7 2 4* 

flesh mEC--see W o d ,  open-internal organ--=.. Injury, in-

ternal. 


ligament--see Sprain, strain 

-7muscle--see Sprain, strain 


tendon--see Sprain, strain 

Teeth- 533.1 


wisdom tooth MEC 533.1" 
Tension (nervous) 327* 
'~lhranibosis(see--also Vol. 11) 
brain or cerebral 332 

coronary or heart (with hypertep-


sion) ( w i t h  arteriosclero-

sis) 420.1 


leg 466 

l?mg 465 

Tibial torsion X84 
Tic (nervous) (facial) (eyelid) 

780.4* 
douloureux 361 

llTcolgue-rtied" XIl 
Tonsillitis or tonsils "bad", "dis- 

eased": see also E a a ~ u a l ,  

Section 111, F, 2. 


-3 mos 473* 

with cold, acute 475* 


3 mos+ .510.0 
Tooth, teeth, '%ad", decayed 530.0 
Toothache, cause not specified 534 
Torticollis X86 
!Tremor, trembling (musculsr)--see -780.4*, 

Appo I11 
3 ms+, residual of stroke and 


other paralytic diseases: 

code to Partial Paralysis, 

by site 


"paralysis" (Parkinsonfs) 350 

Trick knee ~ 7 6  


"Trouble"--seealso Disease (of), by 

site 


-3,mos: 

back 787.5" 

hearing 396.1* 

joints of limbs 787.3" 

limbs 787.~ 

seeing 388* 

speech 781.6* 

swallowing 539.0* 

due to nerves 316.3" 


-uing 787.p

3 mos+: 

back, limbs, neck, trunk--see 
-

ORTH IMP by site 
hearing NEC XOg 

severe NEC XO7 

totally deaf xO6 


seeing--see Vision, poor
speech NETXU. 
swauawing 539.w 

due to nerves 316.3* 
wauingmc n9 

Tuberculosis 002* 
active (lung) 002* 
other sites--see -Vol. 11. 

arrested (pu2m~nary) OOgW
Tumor--see Vol. 11, under Neoplasm

b-ite, and whether benign, 
malignsnt, or unspecified; 
see also App. 111, 140-239. 

blood NEC--see Hematoma* 
-
vessel--seeHemangioma, V O l  11.-

"Twitching"--see-Tremor 

- u -
Ulcer--see also Vol. 11, under Ulcer 
duodea 541.0 
perforat- $1.1 

gum 536* 
nose 512.l* 

skin (chronic) NEC n5' 

stomach (with hemorrhage) 540.0 

perforating 90.1 


varicose (leg) 460 


I
i 

, _ . I  

' - I 

I 



-- -- 

- -  

166 . , Short  Index 

underactive thyroid 253 
Underweight
Note: A t  any age o r  onset, if due 
t o  specified cause (cancer) (milnu- 
t t r i t ion)  code cause only. See also 
266.5 and -4, App. 111. 

-1m (infsnt6)  773.0 

w i t h  immaturity 773.0 

feeding problem 772.0 


with immaturity 772.5 
1yr+, onset -3 mos 788.4* 

onset 3 mos+z 
cause unknown X97.0 
due to eating habits 286.5* 
familial xg7.Y 

Upset 
"eM)tional" or "nervous" 327* 
intestinal 573.3 
stcmrach 544.2 

due t o  36.2 
w i t h  acidity 54-4.W 

Urination (diff icul t )  (pa~nful)
786.0 


frequent 786.3 

SCmty 78605 

uncontrolled--see l3uresis 


urine, .abn01~~1 789.8NEC 

albumin in 789.W 

blood in 789.4 

ciouay, MEC 789.8 

pus in 789.2 

sugar in 789.6 


- v -
Vaccinstion reaction, sick 997 
Varicose ulcer or veins (infected) 

(lower extremity) 460 
other sites--see Vol. I1-

complicating pregnancy 648.3 
f0Uawing ChilCibirtJl, wlthin 2 

months 682 
ll~irus"(infection) ( w i t h  diarrhea) 

097* 

cold NOS 470 
grippe or  in f luenza- -see Grippe 
infection, throat 4-
lung condition 527.2 
pneumonia mc 492 

Vision "blurred, "half, defective, 
poor-not blind--see a l so  
Wnual, Section V I ,  B 

-3 mos: code cause if known 
cause unknown 388* 


3 mos+: one or  both eyes XO5 

"double," any onset 384* 


Vomiting 544.P 
blood 784.5 
frequent, pernicious N.2 

i n  pregnancy (abnormal) 642.4 
"nervous,11 "due t o  nerves" 

316.2 

pregnancy (minor) 648.4* 


"normal"--do not code 


- w - 

Water on knee. 738 
Wax in ear 396.1* 
Weak. weakness 
-a 


Note: For paralytic weakness, 3 
mos+, see Paralysis, partial. For 
wealmess NEC, 3 mos+, of back, 
joints, limbs--see C[RmIMP 

s i t e  and type unspecified 
-1 yr 773.0 

with immsturity 773.5 
iw - 6 4 790.1~ ~ 
65 yrs+ (old age) (with 

"nerves" ~ E C )794 
arches (chronic) x82 
back -3 mos 787.536 
"bladder" or "kidney" 786.2* 

emotional or  personality prob- 
l e m  321.3* 


eyes IW! 3883c 

eye muscles 384* 

heart 434.4* 
nerves 327* 

Webbed fingers ~ 8 7 . ~  
Webbed toes  ~ 8 4 . ~  
Weight abnormality (any) ages 1yr+, 

onset -3 mos, 788.4*--see-
also Overweight o r  Underweight 

Whip lann ju ry  NEC (neck) 847 
3 ms+, effects NEC-_X71---____-_

Whooping cough (with cold) 056.0~ 
with pneumonia 056.1* 



Short Index 

WOUND, OPEN (CUT) (LACERATION)--see-
-also Vol. 11. 


abdominal regions, external 879 

arm, one on ly  NEC 885 


upper (and shoulder) 880 

both arms 900
-

eye, eyelid 870 

face 873 

feet ,  both (any parts) 901 

f i n g e r m o f  one hand 884 

of both hands 903 


foot, except toe(s)  only 893 

hand, one on ly  883 


both hands -903 

h e a d 5 6  

leg, except thigh 891 


both legs 901 
s c a l p  850 
thigh 890 

t o e ( s )  of one foot 894 


of both feet 901 

' 1

I 

! 
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Notex 	 The phrase "see -OP NEC" means: lwk under the heading "Operation NEC" 
at the end of this Index of Operations for the code number for the site 
specified. 


I 

Abscess drained--see -OPI NEZ, lymph glands of any s,ite 49 

Adenoidectomy (with tonsillectomy) 50 

Air injected into: 

brain or  spinal cord 10 

peritoneum 6~ 

Neural space, f o r  cdllapsin lung 54 


Amputation (see also "Removal"f 
finger(s) end/orxoe 
other part(s) of arm 
alll, other sites--see -/OPXEC 

Angiogram 10 

not for nervous system 32
-nosc copy 6~ 


Appendectomy= 64 

for appendicitis 64 

with hysterectamy 77 


Aspiration--see-OP NEC ' 
Biopsy, any site--see OP NEC , 


Birthmark removed -82 

Boi l  (on skin)  lanced, drained 82 

Bronchoscopy 59 

Bursectomy 8X . 


Cataract operation 20 

Cesarean birth, delivery (mothez) 93 

CircMlcisfon 72 

Cholecystectomy 69 

Qeft p a t e  operation 6 ~ .  

Colostomy 66 

Curettage, uterus (with dilation1 78 

Cyst operations EtEC-see -OP mEc 


pilonidal 83-

Cystocele, operation for 79 

Cystoscopy (for any disease) 71 


D a n d C  78 

Decompression, NEC XX 

cranial or s h U  12 

spinal cord 13 

subtemporal 12 


Delivery NOS 95 

breech 95 

Cesarean 93 

forceps 95 

normal or spontaneous 95 

other type, e Cesarean 95 


Dersngement, knee, any operation 85 


Dilation and curettage, uterus 
(D and C) 78 


"Disc," spinal, any operation 86 

Dislocation, joint, NBC, procedures for 


84 

knee 85 

nose 52 

spine or vertebra 84 

disc a6 


Diverticulitis, operation 

(intestines) 66 


other sites--see OP XEC 

Drainage ( w i t h  incision)--see-OP 

-boils 82 

lyllr~h (infected) sny sites 49 


Duodenectomy 63 

f o r  ulcers 62 


Encephalogram 10 

B@orstory (abdminal) 6~ 


Hstula, operation for--see OP mEc 

pbreign body, removed-see-rOP NEC 

Fractures, procedure for WEC 83 

nose 52 

refractures 89 

6kUl.12 

(Inltcmew, operation for 69 

Qpiter removed 01 

Graftskin 80 

Growth," remved--see-OP NEC 


&relip operation

Hemorrhoids operation 67 

~ e r n i aoperation 65 

Wterectomy (wi th  any other operation 


a t  same time) 

3hcision (and chinage)--see-OP I'W 

boils (on skin) 82 

lymph glands or nodes, any site 49 


Laminectomy 13 

for spinal "disc" 86 


Laporotomy (exploratory) 6X 

Ligation (tying) of veine 32 

varicose 31 


-*ct;ormy 75 
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Mastoidectomy 26 Scars (of skin) repaired 82 

Miles' resection 66 si(pa0idoscopy 66 

Myelogrm 10 skin, operation NEc 82 

Myelography 10' waft 80 


Spinal, spine operations NOS, NEC 8X 
hentectomy 6~ cord 13 

"diec," any operation 86 

Paracentesis, abdnm-tnnl 6x dislocation, E 84 

Pilonidal cyst operation 81 fracture 83 

Pneumoencephalogram 10 tap (for test) 13 

Polyps removed--= OP NEC Splenectaray 49 

Proctoscopy 66 "Stitches" (sutures)--see-OP HEC 

Puncture--see OP mEc "8'kOXXeS" -&--See OP
-
spinfd. 13 scibwrcoue resection 52 

Radium insertion--see-OP mEc Tappiqg (drawing off f luid)  

Rectocele, operation f o r  79 site not ~p-ifiea xx 

Refracture of bones 89 specified sites-see OP I W  

Removal of ORGANS or p;I[eMBIws apiasl (cord) 13-

for removal of organ or part not Thoracentesis 59 


listed belaa--see OF' NEC Thyroidectomy 01 

Edemias (andtoneils) 50 'ponsil operation mEc 
appendix 64 Tonsillectomy ( w l t h  adenoidectbny) 50 
arm(s) 88 Tunors ramved-see-OP IW. 
b e r y  ( P a 4  32 
breast (complete or partial) 75 ULcers, operations for--see OP mEc 
cervix (see ~ l s outerus) TI duodenal or jejunal 62 
feet. f o x  88 EGZZT 62 

Varicose veins operatiow 33 
ve$rlo-peratlom lac 32 
Vb&iculography 10 

i 
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OPERATION NEC XX OPERATION NEC XX OPERATION NEC XX 

site not specified XX gastric 63 nose 52 
abdomen, abdominal 6~ genital organ bone 52 
adrenal gland 09 female NEC 79 sinus 53 
ankle 8X male NEC 74 skin  of 82 
anus 6~ gland NOS XX nostr i l  52 
aorta 32 coin 6~ omentum 6~ 
arm 8X gum 60 optic nerve 20 
armpit (axi l la)  8 X  hand 8 X  o-ry 79 
artery 32 head 8 X  oviduct 79 
back 8 X  heart 30 palate (hard) (soft) 
b i l e  (gall) ducts o r  passage 69 heel 8X 61 
bladder (urinary) 71 . hip 8 X  pancreas 6~ 
blood vessel 32 ileum 66 parathyroid ,@and 09 
bone 89 i l i u m  89 parotid gland 61 

marrow 49 inguinal region 6X pelvis NEC 6~ 

bowel 66 intervertebral disc 86 bone 89 

brain ll intestine 66 penis 74 


t o  examine brain 10 jaw NEC 61 pericardium 30 
breast 76 bone NEC 89 perineum 6~ 
bronchial (tubes) 59 joint 8 X  pharynx 51 
bursa 8 X  jejunum 63 pineal gland 09 
buttock 8 X  kidney 70 pituitary gland 09 
cartilage 8~ knee 8 X  pleura 3c 

disc (vertebral) 86 derangement 85 prostate 73 
knee (derangement) 85 larnyx 59 pylorus 63 

cecum 66 l eg  8 X  rectum 66 
cerebrospinal U. l i p  (with other s i tes  retina 20 
cervix 79 of face NEC) r i b  NEC 89 
cheek 8 X  l i ve r  68 salivary gland 61 
chest 59 lung 3c scalp 8 X  
chin 8 X  lymph @;land, node, o r  shoulder 8 X  
colon 66 vessel 49 "side' NEC XX 
conjunctiva 20 marrow (bone) 49 sigmoid 66 
cornea 20 mastoid 26 
cranium 12 mouth 61 sinus [ Z Z i o r y )  53 
dwdenum 63 muscle 8 X  skin NEC 82 
ear, any part 25 myocardium 30 l i p  6l 

elbow 8X nai l  (finger or toe)  ear 25 

endocrine gland NEX 09 82 

esophagw 6~ nasal--see nose 

eyelid 20 
- skull I 2  
Eustschian tube (ear) 25 na~opharyn~52 spinal cord NEC 13 
eye, any part 20 navel 82 spine 8 X  
eyelid 20 neck 8X spleen 49 
face 8 X  nerve 14 stamach 63 
Fallopian tube 79 t o  t r ea t  mental o r  sweat @;Land 82 

fee t  8X nervous dis- teeth 60 

finger 8X order 10 temple 8 X  


nau 82 block 10 tendon NEC 8 X  

foot 8x optic 20 tes t ic le  74 

forearm 8X nervous system NEC 14 thigh 8 X  

forehead 8 X  nipple 76 thorax 59 

gaUbbdGer 69 throat mc 5 l  


g t c t  duct 69 thumb NEC 8 X  . 
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oPl2EwrIoq m xx 

09 

thyroid gland 02 

toe 8X 

nail 82 


tongue 6 l  

t o n s j l m  51 

tooth 60 


' 	 trachea 59 

ureter 7 X  

urethra 7X 

~inaryor@=HIK:?x 
uterus IIEC - 79 

vagina 79 


32 

varicose 3 l  


vertebra MEC 8X 

vocal cords 59 


79 

windpipe 59 

-b= 79 

wrist Mc 8X 
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